Electronic Service
Manuals

®

This electronic document is provided as a service to our customers.
We do not create the contents of the information contained in this docu-
ment. Should you have detailed questions pertaining to the information
contained in this document, you may contact Michco, or the manufac-
turer which provided the original information in this electronic deliver-
able. Michco’s only partin this electronic deliverable was the electronic
assembly process. By providing this manual on line we are not guaran-
teeing parts availability.

You may contact Michco through the following methods:
Phone (517) 484-9312 or (800) 331-3339
2011 N. High St. -- Lansing, Michigan -- 48906
Fax: (517) 484-9836
Email: CustServe@Michco.com
Web site: www.Michco.Com
Parts Web site: www.FloorMachineParts.Com

Order Parts on Line at:
www.FloorMachineParts.Com

Directly to Parts & Service:
By Email: Shop@Michco.com
By Fax: (517) 702-2041
By Voice: Use numbers above.

Serving the Cleaning Industry Since 1922

Notice: All copyrighted material remains property of original owners, all trademarks are property of respective owners.
Manuals are subject to Manufacturer’s reproduction limitations. Originals or reproductions were provided by manufacturers
through a request. We make no warranty as to the correctness of information provided in this document and you assume
all risk. By placing these manuals on line we are not declaring our corporation to be an manufacturer authorized dealer or
provider, please check our web site for authorized manufacturers we represent.



TABLE OF CONTENTS - CHAPTER 2

Main Broom Lever
Side Broom - Battery
Side Broom - Gas/LP/Diesel
Side Broom Pulley
Side Broom Lever
Side Broom Lift System-Battery
Side Broom Lift Systemn-Gas/LP/Diesel
Broom Chamber Flaps & Seals
LOWET DOOF .. vierieeiccini e e e
Hopper (Variable Dump)
Happer Lid/Cover (Variable Dump)
Happer Dump Door
Hopper Door Cylinder-Gas
Hepper Boor Cylinder-Battery
Hopper Control Valve - Battery (Variable Dump)
Hopper Control Valve - Gas/LP/Diesel (Variable Dump)
Scrub Deck (467) - Battery
Scrub Deck (467) - Gas/LP/Diesel
Scrub Deck & Squeegee (53") - Battery
Scrub Deck & Squeegee (53") - Gas/L.P/Diesel
Side Squeegees (467}
Rear Squeegees (46"}
Squeegee Lift - Battery
Squeegee Lift - Gas/LP/Diesel
Swing Squeegee Support
SolutioN TANK ....ove e
Solution Feed ...
Recovery Tank ...
Recovery Prain System
Front BUmMPEr ...
Front WHeek.........oi oot srinvie s rere e

Wheel Well Flap

Rear Wheel Assembly
Brake Pedal ......cooeo e ioeecrres e e e
Forward/Reverse Condrol - Batlery
Forward/Reverse Control - Gas/l P/Diesel
|2 = 1111 TR RSP
Safely Arm e

Steering Column
Vac Fan - Battery

Vac Fan - Gas/L P/Diesel
Vac Motor Manifold
Filter Shaker ..o e
CONSOIB 1. eveeiiei et a e e e s e
Seat & Floor Assembly
Pump Assembly, Wheel Drive - Battery
Hydrauhic TUDeS ......cccoi e
Hydraulics Main Broom
Hydraulic Hose Diagram - Gas/L.P/Diesel (Variable Dump)
Hydraulic Schematic (Gas/LP/Diesel)
Hydraulic Schematic (Battery)
Hydrautic Hose Diagram - Battery {Variable Dump)
Side Broom Hydraulics
Hopper Lift Hydraulics

Hopper Dump Door Hydraulics
Hopper Control Check Valve Hydraulics - Gas/L P/Diesel {Variable Dump}

22

American-Lincoln®
SC7750




o TABLE OF CONTENTS - CHAPTER 2
L SCIUD DECK HYAIBUICS .....oeo oo ettt en vt st sttt et ea s ern e e 2-102
Scrub Deck Lift Hydraulics - Batt@ry ..o bttt ee st eee e 2-103
Serub Deck Lift Hydraulics - Gas/LP/DIESEL .....ovviri i et 2-104
Squeegee Lift HYAratliCs ..o e e e et 2-105
Hydraulic Reservoir - Batlery ... v e e e 2-106
Hydraulic Reservoir (PISton PUMIP) ... ettt aeea e e 2-108
WHheel DRve HYArauUlICS ..o et et e e ee e e ae e e ere e e e ereeaeane e saeaeesenees 2-110
HYARAUIC PUITID - GBS ..ottt e et e e e r et e e reshesaae s essea s rnsbes sasatssanar s srssasananis 2-112
Hydraulic Main Control Valve - Gas/LP/DIESE] . ..ot e 2-114
Hydraulic Cylinder Control Valve - Gas/LP/DIEsel ... 2-116
Hydraulic BetUM BIOCK ... et 2-118
Vac Fan Hopper Hydraulics ..................... ettt ettt e 2-120
Steering 907 - G0% HYAraUlCs oo ettt e e e 2-121
ENging Covars - BattEIY ....oooe et et en e 2-122
Engine Covers - Gas/L P/ Dlesel L. . e 2-124
FUBTTANK - GAS ottt ettt ra e et e s ae e s eae e en e e st ea s e ansneas s e anransannenes 2126
FUBI TANK = L oo re ettt e ee e e e ne s et ee b e et r s et es e essaa s e nss e s sneeasbesse s sensnnnes 2128
FUBETANK - DEBSBL .. i et et e e e e e e e 2-132
FUBE Sy - LP e ettt et et et eeaes srne st eaassns e e nrean 2-134
Fuel System - DIESEl . et 2-136
FOrd 413 Gas ENMGING oottt e e s e s ae s et e e ams e ean e ae s e e ane s s ene e e e 2138
FOrd 413 LP ENGINE <otttk st e es e e m e e e e e e e ee e e enren 2-140
Perkins 10419 Diesel ENGINE ... e v et e es e e e e sane 2142
BT = GBAS/LP <ottt ettt sb e et e e et e ae e e te e smae s enb e e e aeae e b 2-144
Muffler & Alternator MOUNTING - DIESEI ..ev vt e e et e s e ae e ven e e 2-146
Radialor and SRIOU - GaS ....oooi et ettt ettt st e et ee e se s es see e e et aesnsenmne henn 2-148
P Radiator and Shroud - DIESel ... 2-149
\ } Electrical Assembly - Batlery ... et a et a e e b 2-150
e Battery Electrical Assembly - Gas/LP/DIESE! ..o 2-152
Instrument Panel - BaTBry ... et ettt e sae et erae e 2-154
Electricat Harness RoUting - Batterny ... e e 2-156
Electrical Harness ROUENG - GAS ..o et e e e e re e s e e e ee st aesas e e e sna 2-157
Electrical Harness Routing - DIESEI ..o et e e ceren 22158
TRIOHIE CONTIOl ... et ettt re e et e e st e e b e et b r e naes smsaasanrses snessennes 2-159
I ot L O OO OSSO 2-160
N a1 0 O OO U USROS 2-162
Electrical Sehemalic Batlerny ..o e e e s et e e e e s ene e e eenmea e S 2-163
Electrical SChematiC Gas ... ettt e e e e s e e aabas 2-164
Electrical Schematic Diesel ... s e e e r e e b s 2-165
Machine Connection Diagram Battery ... ettt 2-166
Maching Connection DIAGIAIT GAS .....cvioviiir et e e ee et e a ettt e ce e e et e s enseesesereesanees
Machine Connection Diagram Diesel .
Instrument Panel Connection Diagram Gas/DIESEl ............cco.coeeeeeoee oo eee e s er e 2-169
Floor Panel Connection Piagram Gas/DIesel ... oo e 2170
instrument Panel Connection Diagram Batlery ... e e 2-171
Floor Panel Connection DIagram Bateny . . ...o.ooooeeoieeceeeeeec et ettt et e et et eeeee e enerene e 2-172
Power Panel Connection Battery ... ettt e e e e maeseet e e semneaennns 2-173
American-Lincoin® 2-3

SG7750




MAIN BROOM - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QFy.
1 7-03-04226 Main Broom Lift Frame 1
2 8-16-00041 Drive Broom Arm 1
3 0882-040 Hydratilic Motor-Main Broom 1
4 2-00-04895 Fitting, Straight Connector 1
5 2-00-04885 Fitting, 90° Elbow (O-Ring) 2
6 8-33-09046-1 Hub, Broom Driver 1
7 8-58-05160 Broom Driver Locking Plate 1
8 2-95-04182 Nut, 3/8-16 Elastic Stop Nut 5
9 7-03-04158 Arm, Main Broom Idier 1
10 2-00-0488¢9 Bearing, Main Broom (dler 1
11 8-33-09090 ldler, Main Broom (Machined) 1
12 2-00-04880 Retaining ring, Main Broom Idler 1
13 8-75-01157 Thrust Washer 1
14 7-08-01023 Bracket, Broom Link Pivot, RH 1
i5 7-(8-01024 Bracket, Broom Link Pivot, LH 1
16 7-42-05167 Link, Broom 1
17 2-00-05266 Pin, 3/8 DIA 1
18 2-00-05249 Hair Pin (Cotter) 1
19 7-39-00034 Knob, 3/8x 16 x2 LG 1
20 2-95-04182 Nut, 3/8-16 Elastic Stop Nut 1
21 7-39-00033 Knob, 5/16-18 Adjustable Handle 1
.22 7-41-05118 Lever, Main Broom 1 N
23 8-39-00003 Knob 1 }
24 8-82-000568 Switch 1
HARDWARE USED:
H9 2-00-00426 Flat Washer, .500 x .219 x .063 2
H25 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 4
H47 2-00-00232 Screw, 3/8-16 x 750 HHC 6
H50 2-00-00234 Screw, 3/8-16 x 1.500 HHC 1
H52 2-00-00402 Flat Washer, .750 x .390 x .094 1
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 6
H72 2-00-00518 Lock Washer, Helical Spring 7
H78 2-00-05187 Carriage Boli, 3/8-16 x 1.250 4
Has 2-00-03575 Carriage Bolt, 1/4-20 % .750 4
Ho2 2-00-04801 Flat Washer, .875x .375x .125 5
Hoe 2-00-02605 Screw, 3/8-16 x 4.500 HHC, Cadium Plated 1
H106 2-00-04886 Screw, 3/8-16 x 500 HSHC 2
H107 2-00-04887 Screw, Main Broom Control 1
H109 2-00-00522 Lock Washer, 3/4 Helical Spring 1
H119 2-00-03039 Screw, 1/4-20 x .625 HSHC 3
H191 2-00-00602 Nut, MSCR - Hex, 8-32 2
H325 2-00-00092 Screw, Ph.RHM #8-32 x 1.75 Zn. 2
C1619/0206
(-
24 American-Lincoln®

SC7750




MAIN BROOM - EXPLODED VIEW

@& 14" x 45" BROOM P
REF. #8-08-03217 B 1
/’
P
//
MAIN FRAME
REF. #7-27-07183-1
“
ki
C1619/0206
\ =
< \
%
1 //
) Z

American-Lincoln® 2-5
SC7750




SIDE BROOM - BATTERY

H15
H72
H27
!
C1628e/9804 | \}
H206\NT|>
\ B
| e
H26—— =g %
KEY NO. PART NUMBER DESCRIPTION QTYy.
1 7-08-00802 Bracket-Side Broom Ref.
2 0885-082 Motor Gear Unit-Side Broom 1
3 7-25-06035 Flange-Broom Mount 1
4 2-00-00263 Set Screw-HS Knurled Cup PL #10-24x 3/8 2
5 8-08-03140 Broom-Curb 1
HARDWARE USED:
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 4
H21 2-00-01769 Screw, 1/4-20 x 1.750 HHC 3
H26 2-00-00641 Nut, 1/4-20 Insern Fiber 3
H27 2-00-03702 Washer, .625 x .281 x .063 7
H72 2-00-00518 Lock Washer, Helical Spring 4
C1628e/0302
L
26 American-Lincotn®
SGC7750




SIDE BROOM PULLEY-PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.
1 2-95-04182 Fiber Nut 4
2 7-60-00160 Pulley - Cable Hef.
3 7-13-07130 Clip - Cable Retainer Ref.
4 2-00-05384 Screw, 3/8-16 x 3.000 HHC 1
5 2-00-00235 Screw, 3/8-16 x 1.750 HHC 1
HARDWARE USED:
H49 2-00-00209 Screw, 3/8-16 x 1.250 HHC 1
H50 2-00-00234 Screw, 3/8-16 x 1.500 HHC 1
H52 2-00-00402 Fiat Washer, .750 x .390 x .094 4
H54 2-00-02360 Nut, Hex. 3/8-16 3
G1628c/0111
28 American-Lincoln®

SC7750




SIDE BROOM PULLEY-EXPLODED VIEW

SEE VIEW A

CLAMPS (SEE HOPPER ASSY)

*3IDE BROOM HOSES

SEE HOPPER ASSY

MAX, HOSE LENGTH

— SEE VIEW D "‘.
S Ik
SEE HOPPER 1R "';_.
ASSEMBLY T B
SEEVIEWC | fr 8
SEE VIEW B \
IJ C16286/0111 ZM

5= * NCTE: ADJUST SIDE BROOM HOSES
WITH (2) CLAMPS WITH HOPPER
IN FULL UP POSITION FOR MAX.
HOSE LENGTH AS INDICATED.

American-Lincoln®
SC7750

2-9




SIDE BROOM LEVER - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION aTy.
1 7-10-00030 Cable Ref.
2 8-32-00003 Control Knob i
3 7-66-00170 Lever Handie - SB 1
4 8-39-00013 Knob Assembly 1
5 8-08-00773 Broom Lift - MB-SB Weldment 1
6 8-08-00866 Bracket - Angle Adj.-SB 1
7 8-50-03002 Broom Adj Block 1
8 7-60-00160 Pulley, Cable 4
9 2-95-04182 Fiber Nut 2
10 7-08-00851 Bracket - Angle Adj.-SB H
11 7-13-07130 Clip - Cable Retainer 4
12 8-82-Q0058 Switch i

HARDWARE USED:
Hz26 2-00-00641 Nut, 1/4-20 Insert Fiber 1
H34 2-00-00208 Screw, 5/16-18.x .750 HHC 1
H37 2-00-00207(GAS ONLY) Screw, 5/16-18 x 1.250 HHC i
H46 2-00-00644 Nut, 5/16-18 Insert Fiber 1
H52 2-00-00402 Flat Washer, .750 x .380 x .094 1
H54 2-00-02360 Nut, Hex. 3/8-16 2
H85 2-00-00650 Nut, Cap 3/8-16 Low Crown 1
Hi13 2-00-03333 Screw, 3/8-16 x 3.750 HHC 1
Hiz1 2-00-00090 Screw, #8-32 x 1.500 RHM 2
H191 2-00-00602 Nut, MSCA - Hex, 8-32 2
H229 2-00-01490 Screw, .25-20 x .875 HHG STL 2
H230 2-00-00466 Flat Washer, .625 x .203 x .031 2
H265 2-00-00506 - Lock Washer, Int Tooth #8 Dia Screw 2
H326 2-00-00235 Screw HHC .375-16 x 1.75 1

C1628/9912

2-10 American-Lincoln®

SC7750

i j
N




SIDE BROOM LEVER - EXPLODED VIEW

Ha6 - LOCTITE
A 242

A ; B

// 3 L =L/ /1 \:
A3 T e H229 L0

3.
H52
AN
C1628/3912
L H265
H191
\ ,,,,,,,
American-Lincoln® 2-11
SC7750




SIDE BROOM LIFT SYSTEM (BATTERY) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.

1 8-08-007¢0 Bracket - Side Broom 1

2 8-08-00846 Pivot Bracket - Side Broom 1
3 8-42-05136 Link - Side Broom Lift 2
4 7-08-00802 Bracket - Side Broom 1
5 2-85-04182 Nut, 3/8-16 Elastic Stop 13
6 7-66-00180 Rod - Threaded 1

7 8-14-01006 Clevis 1

8 2-95-01999 Nut - Hex Jam, .25-28 ZN 1

9 7-10-00030 Cable - Side Broom Ref.
10 7-76-00101 Spring - Brush Load 2

HARDWARE USED:
H25 2-00-00594 Nut, Hex, 1/4-20 x .437 x .218 6
H43 2-00-00409 Flat Washer, .687 x .344 x .062 2
HA5 2-00-00585 Nut, Hex. 5/16-18 x .503 x .265 2
H46 2-00-00644 Nut, 5/16-18 Insert Fiber 2
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 5
H49 2-00-00209 Screw, 3/8-16 x 1.250 HHC 8
H52 2-00-00402 Flat Washey, .750 x .380 x .094 4
H54 2-00-02360 Nut, Hex. 3/8-16 2
H173 2-00-02709 Screw, 5/16-18 x 1.500 2
C1628b/0203
2-12 American-Lincoln®

SC7750




SIDE BROOM LIFT SYSTEM (BATTERY) - EXPLODED VIEW

C1628b/9805

2-13

American-Lincoln®

SC7750



SIDE BROOM LIFT SYSTEM (Gas/l.P/Diesel) - PARTS LIST
s
KEY NO. PART NUMBER DESCRIPTION QaTy. L }
1 7-08-00847 Bracket - Side Broom 1
2 8-08-00790 Bracket - Side Broom 1
3 8-42-05136 Link - Side Broom Lift 2
4 8-08-00846 Pivot Bracket - Side Broom 1
5 2-95-04182 Nut, 3/8-16 Elastic Stop 13
6 7-76-00101 Spring - Brush Load 2
7 7-10-00030 Cable - Side Broom Ref
8 7-66-00180 Rod - Threaded 1
9 8-14-01006 Clevis 1
10 2-95-01999 Nut - Hex Jam, .25-28 ZN 1
HARDWARE USED:
H25 2-00-00594 Nut, Hex, 1/4-20 x .437 x .218 6
H43 2-00-00409 Flat Washer, .687 x.344 x .062 2
H45 2-00-00585 Nut, Hex. 5/16-18 x .503 x .265 2
H46 2-00-00844 Nut, 5/16-18 Insert Fiber 2
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 8
H49 2-00-00209 Screw, 3/8-16 x 1.250 HHC 8
H52 2-00-00402 Flat Washer, .750 x .390 x .094 4
H54 2-00-02360 Nut, Hex. 3/8-16 2
H173 2-00-02709 Screw, 5/16-18 x 1.500 2
C1628bx/0203 )
2-14 American-Lincoln® -
SC7750




SIDE BROOM LIFT SYSTEM (Gas/LP/Diesel) - EXPLODED VIEW

H49
C1628bx/0202

2-15

American-Lincoln®

SC7750



BROOM CHAMBER FLLAPS & SEALS- PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QaTy. }

1 7-25-08071 Fiap - Broom Chamber - Cuter 1
2 7-13-07167 Clamp - Broom Chamber Flap - inner 1
3 7-25-08072 Fiap - Brcom Chamber - Inner 1
4 7-13-07168 Clamp - Broom Chamber Flap - Quter 1
5

6 8-29-00232 Gasket- Broom Chamber 1
7 8-29-00234 Gasket-Broom Chamber 1
8 8-29-00233 Gasket - Broom Chamber 3
9 8-21-04048 Edging 2
10 8-29-00256 Gasket - Broom Chamber 2
1 7-21-03003 Edging 1
12~ 7-21-04031 Edging 2
13# 8-79-00030 Static Strap 1

# Battery Only

* Gas/LP/Diesel Oniy

HARDWARE USED:

H26 2-00-00641 Nui, 1/4 Fiber Insert 8
H354 2-00-02708 Screw, 5/16-18 X 1.000 HHC 1
H46# 2-00-00644 Nut, 5/16-18, Insert Fiber 1
H86 2-00-03575 Carriage Bolt, 25-20x .75 GR 5 ZN 8
H1204 2-00-03829 Lock Washer, 3/8 Boit 1 T
H136 2-00-03240 Screw, #10-24 x .500T/C HH 8 S )
H1494# 2-00-01803 Washer, 1.063 x .031 x .063 1
NOTE: H26, H86, H136 guantities are 7 each on the battery version.
C1620/0203
:j'\\_‘,_f’
2-16 American-Lincoln®
SC7750




BROOM CHAMBER FLAPS & SEALS - EXPLODED VIEW

®

WIPE BROOM
CHAMBER CLEAN
BEFORE APPLYING

ITEM 5

NOTE: ASSEMBLY ITEMS 1 & 3 WITH THE
ADJUSTTO LARGER CHAMBER TO THE LEFT

{.06 - .10) ON N ’
LEVEL FLOOR W SIDE OF THE MACHINE.
H28

Ametican-Lincoln® 2-17
SG7750




LOWER DOOR - PARTS LIST

KEY NO. PART NUMBER
1 7-19-08057
2 8-41-00052
3 7-57-05038
4 8-39-00015
57 7-13-07171
6" 8-25-08212
7 8-13-07145
8"* 7-19-08058
g 8-25-08212
10+# 7-19-08060

HARDWARE USED:

H17
H20
H26
H27
H35
H37
H43
H46
Ha0
H150

2-00-00205
2-00-00203
2-00-00641
2-00-03702
2-00-02708
2-00-00207

2-00-00409
2-00-00644
2-00-02196
2-00-00211

* - Gas/LP/Diesel Only

C1667/0302

DESCRIPTION

Broom Door Weldment (RH)
Latch

Pivot Retainer

Latch Knob - Broom door
Clamp

Flap

Clamp

Broom Door Weldment (LH)
Flap

Doar-Broom (L.H.)

Screw, 1/4-20 x 1.000 HHC
Screw, 1/4-20 x 1,500 HHC

Nut, 1/4-20 Insert Fiber

Washer, .625 x .281 x .063

Screw, 5/16-18 x 1.000 HHM
Screw, 5/16-18 % 1.250 HHC

Flat Washer, .687 x .344 x .062
Nut, 5/16-18 Insert Fiber

Carriage Bolt, 1/4-20 x 1.000 RHM
Screw, 516 - 20 x 1,750 HHC

# - Battery Only

‘o
<

B T L& TSP (U T A% T AN Y

o

— W RACOMNRA P+ MNN

2-18

American-Lincoln®
SC7750

L"\ .k_v_/




LOWER DOOR - EXPLODED VIEW

LEFT HAND SIDE

H20 ppz 50 4 W26 Heo

RIGHT HAND SIDE

C1667/9804

Ametican-Lincoln® 2-19
SC7750




HOPPER (VARIABLE DUMP) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
i 7-32-06018 Hopper - Variable Bump 1
2 8-17-05022 Lift Cylinder Ref.
3 7-25-08070 Hopper Flap 1
4 7-13-07173 Clamp - Hopper Flap 1
5 2-00-00566 Grease Zerk 2
8 7-55-08148 Pin - Hopper Pivol 2
7 2-00-05024 Washer 6
8 2-00-00776 Cotter Pin 4
9 8-55-08112 Pin - Cylinder 2
10 8-08-01082 Bushing - Star 1
11 8-09-01083 Bushing - Lig Tight 1
12 7-20-06012 Duct 6" Ref.
13 8-20-06036 Duct 12" Ref.
14 8-82-00058 Switch 1
15 2-00-05054 Hyd Fitting Ref.
16 2-00-04589 Hydraulic Fitting 90° Ref.
HARDWARE USED:
H9 2-00-00426 Flat Washer, .500 x .219 x .063 8
H25 2-00-00594 Nut, Hex. 1/4-20 x .437 x .218 8
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 7
H46 2-00-00644 Nut, 5/16-18 Insert Fiber 2
H69 2-00-01255 Screw, 5/16-18 x .875 HHC 2
Hs6 2-00-03575 Carriage Bolt, 1/4-20 x .750 7
H89 2-00-01372 Nut, Fiber Insert #8-32 Sieel 4
H325 2-00-00092 Screw, Ph.RHM #8-32 x 1.75 Zn. 4
C1671/0402
2-20 American-Lincoln®

SC7750

R

’ - W/'




HOPPER (VARIABLE DUMP) - EXPLODED VIEW

C1671/0402

H86

American-Lincoin® 2-21
SC7750




HOPPER {VARIABLE DUMP) cont. - PARTS LIST
KEY NO. PART NUMBER DESCRIPTICN aTy. }
1 8-82-00058 Switch 1
2 7-29-00240 Gasket 1
3 7-08-02017 - Switch - Bracket 1
4 7-81-00190 Support - Cyl. Welded i
5 7-32-06018 Hopper-Variable HT Dump 1
6 7-28-00239 Gasket - Hopper 85.0" 1
7 7-20-06012 Duct 8" Ref.
8 8-20-06036 Duct 127 Ret.
9 7-21-04022 Edging 2
10 2-00-04603 Clamp 2
11 7-60-00160 Pulley 2
12 7-13-07130C Clip-Cable Retainer 2
13 7-10-00030 Cable-Side Broom Ref
14 7-75-01066 Spacer 2
15 8-40-05051 Head Light (Gas, Diesel) 2
15 8-40-05052 Head Light (Battery) 2

HARDWARE USED:

H1i5 2-06-00221 Screw, 1/4-20 x .750 HHC 2
H23 2-00-01980 Screw, 1/4-20 x 2.500 HHC 1
Ha2s 2-00-00594 Nut, Hex 1/4-20 x 437 x .218 2
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 2 =
H28 2-00-04685 Screw, 1/4-20 x .750 HHC 2 3
H30 2-00-04687 Lock Washer, Helical Spring 1/4 Med. 2 .
H32 2-00-04688 Nut, 1/4-20 Hex. 2
H52 2-00-00402 Flat Washer, .750 x .380 x .094 2
H55 2-00-00643 Nut, 3/8-16 Stop 2
H58 2-00-00241 Screw, 1/2-13 x 1.750 HHC 1
He2 2-00-00405 Flat Washer, 1.063 x .531 x .094 1
H65 2-00-04936 Nut, 1/2-13 Fiber Lock 1
HBe 2-00-01372 Nut, Fiber Insert #8-32 Steel 2
H102 2-00-04795 Screw, #10-24 x .750 BHS 8
Hiz21 2-04-00090 Screw, #8-32 x 1.500 RHM 2
H171 2-00-02371 Nut, Hex Jam 1/2-13 Steel 1
H251 2-00-02602 Screw, 3/8-16 x 2.750 HHC CAD. PL 2
H252 2-00-00600 Nut, Hex Heavy 3/8-16 4
C1671b/9805
S __/"
222 American-l.incoln®
‘8C77R0




HOPPER (VARIABLE DUMP) cont. - EXPLODED VIEW

1
[
¢
V3 s ° )
HBQ\ , H581. /
. . 3 5 " i)
H23 . / [ - 9 a y
H30 4 s
Hap / GH171
2 .
: : | Ly
Hz307 | i .G
il
" H121 ~7/ T “Hes
2

C1671b/0402

GAS & DIESEL &5
ONLY

@(\) 03, -
H15 -
~o4+ _

American-Lincoln® 503
5C7750




HOPPER LID/COVER (VARIABLE DUMP)

H20

\Z/HZS

REF VARIABLE DUMP HOPPER
(7-32-06018}

H1
> 72

C1627/0007

REF FRONT BUMPER

KEY NO. PART NUMBER DESCRIPTION Qry.
1 7-16-07411 Hopper Cover 1
2 7-32-00039 Hinge (Variable Dump) 2
3 8-10-00027 Cable 1
4 7-41-00035 Latch Hopper Cover 2
HARDWARE USED:
Hi5 2-00-00221 Screw, 1/4-20x 750 HHC 16
H20 2-00-00203 Screw, 1/4-20 x 1.500 HHC 2
H25 2-00-00524 Nut, Hex 1/4-20 x 437 x .218 2
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 7
H27 2-00-03702 Washer, .625 x .218 x .063 18
H72 2-00-00518 Lock Washer, Helical Spring 10
H79 2-00-01676 Flat Washer, 1.062 x .265 x .062 1
C16827/0302
2-24 American-Lincoln®

SC7750




"HOPPER DUMP DOOR

BATTERY GAS, DIESEL GAS, DIESEL
ONLY L1 ONLY >, DIE
BATTERY e
ONLY 1o .-
BATTERY e GAS, DIESEL
) il ONLY
ONLY H17 et i H26

APPLY

LOCTITE 609
C1680/0402
KEY NO. PART NUMBER DESCRIPTION aTy.
1 7-19-08056 Door - Hopper (Welded) 1
2 8-68-05087 Seal - Dump Door 2
3 8-13-07140 Clamp - Door Seal 2
4 7-17-05011 Cylinder Ref.
5 7-55-08121 Pin - Door Gyl 1
6 8-55-08123 Pin - 3/7 Dia. 1
7 2-00-00540 Retaining Ring - 3/4 Dia. 2
8 7-29-00237 Gasket - Dump Door 1
9 2-00-04603 Clamp *
10
1t
12 7-23-03116 Screw, Special 2
HARDWARE USED:
H17 2-00-00205 Screw, 1/4-20 x 1.000 HHC 3
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 10
H36 2-00-03575 Carriage Bolt, 1/4-20 x .750 8
* (3as, Diesel Qty. 2
Battery Qty 1
€1680/0302
American-Lincoln® 2-25

SC7750




HOPPER DUMP DOOR CYLINDER-BATTERY

C1655a/9804

KEY NO. PART NUMBER DESCRIPTION OTY.
1 7-17-05011 Cylinder-Lift 1
2 2-00-04927 Fitting, 8/16 - 20 X 9/16 - 18 Tee 1
3 2-00-04994 Fitting, Male Connector 1
4 8-88-00045 Pilot Check 1
5 2-00-04997 Fitting, ORS NPT Adapter (#4 - 1/4) 1
6 2-00-05054 Fitting, 9/16 - 18 to 3/8 - 18 Adapter 1
7 8-33-02178 Hose, #4 ORS STR Ends, 15.0" Ref
8 8-33-02278 Hose, #4 ORS STR Ends, 130.0" Ref
C1655a/9804
American-Lincoln® 2-27
SC7750




HOPPER CONTROL VALVE - BATTERY (VARIABLE DUMP)
REF CENTER CONSOLE—

TC ROD EXD
HOPPER LIFT

TO ROD END
GF DUMP DGOR

C1653e/0803

1O BASE END

OF DUMP DOOR }
10 PUMP
B (9
TQ "P* PORT
STEERING MOTOR
KEY NQ. PART NUMBER BESCRIPTION QTY.

1 8-88-00053 Control Valve Assy. 1

2 7-42-05127 Link, Valve Lever Pivot 1

3 7-41-05105 Lever {forvalve 8-88-00053) 2

4 2-00-00868 Roli Pin (1/4 Dia. X 7/8 Lg.} 1

5 2-00-00074 Screw, #12-24. BH Philips, 1.25 LG 1

6 2-00-00637 Hex Nut, #12-24 Fiber Insert 1

7 2-00-03062 Screw, #10-24 x .625 THM 2

8 2-00-01246 Nut, Hex Fiber Insert #10-24 3

9 7-31-06059 Handle 2

10 2-00-03702 Washer, .625 x .281 x .063 2

11 2-00-02589 Screw, 1/4-20 x 2,000 HHC 2

12 2-00-00518 Lock Washer, Helical Spring 2

i3 2-00-00594 Nut, Hex 1/4-20 x 437 x .218 2

14 2-00-04970 Fitting-Connector #8 ORS - #8 SAE STR 1

15 2-00-05264 Fitting-Connector #8SAE - #40RS 1

16 2-00-04926 Fitting, 9/16-18 x 9/16-18 Elbow 2

17 7-33-02347 #8 Hose STH - 902, 49.0” 1

i8 8-33-02183 #4 Hose STR 49.0" 1

19 7-33-02352 #4 Hose STR - 902 Swivel 71.07 2
20 8-33-02278 #4 Hose 8TR 130.07 2 FE
C1653e/0903 N

228 American-Lineoln®

SC7750




SCRUB DECK (46”) - BATTERY - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.
1 7-27-07186 Brush Frame (46 In.) 1
2 0785-089 Reducer Assy (36 VDC) 25to 1 3
3 7-33-09042 Hub-Brush Drive 3
4 7-03-04123 Arm-Brush Drive {(Weldmeni} 3
5 7-41-00027 Laich-Brush Dinver 3
6 7-48-00034 Manifold-Sol Feed (Welded) 1
7 8-35-00021 Isolator 2
3 2-00-04873 Cable Clamp 2
9 7-33-02361 Hose-Water Scrub Deck 2
10 7-33-02383 Hose-Solution Feed 1
11 2-00-02220 Hose Clamp 1
12 2-00-03761 Key- 1/4 5q. X 1.75 Stesl 3
13 0782-144 Brush Motor 3
14 7-90-07400-1 Wire - Interconnecting 6
15 2-00-04203 Terminal Boot 6
HARDWARE USED:
H14 2-00-00219 Screw, 1/4-20 x 500 HHC 2
H15 2-00-00221 Screw, 1/4-20 x 500 HHC 5
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 7
H27 2-00-03702 Washer, .625 x .281 x .063 2
H34 2-00-00208 Screw, 5/16-18 x .750 HHC 2
-H39 2-00-00218 Screw, 5/16-18 x 2.000 HHC 3
H44 2-00-00530 Lock Washer, 5/16 HS Med 9
H49 2-00-00209 Screw, 3/8-16 x 1.250 HHC 9
H52 2-00-00402 Ftat Washer, .750 x .390 x .094 9
HE3 2-00-02310 Lock Washer, Helical Spring 3/8 Med 9
He64 2-00-00596 Nut, Hex. 1/2-13 x .750 x 437 9
H72 2-00-00518 Lock Washer, Helical Spring 2
H225 2-00-04851 Washer, Engine Mount 6
H305 2-00-00809 Screw, HSHC .31-18 x 1.000 6
C1629a/0007
2-30 American-Lincoln®

SC7750

% K
Sttt




SCRUB DECK (46”) - BATTERY - EXPLODED VIEW

NOTE: USE TY-RAPS TO SECURE
WIRES (7-90-07400) TO
MOTORS FOR STRAIN RELIEF

H15
H44
I H3S
<BRUSH ROTATION
C1B29A/0007
CENTER
@ MOTOR
MOTCR SEAM LOCATED ON LEFT SIDE
OF MOTOR WHEN VIEWING FROM TERMINAL
END AS SHOWN ON ASSEMBLY VIEW
LEFT N RIGHT
MOTOR MOTOR
111
{) ’} g (+)
L WIRE (D) FROM
POAWWER PANEIL
WIRE (A) FROM

POWER PANEL
2-31

American-Lincoln®
SC7750




SCRUB DECK (46"} - BATTERY cont.

H12

/@_ —
NOTE: ATTACHES
TO FRAME
H57
KEY NO. PART NUMBER DESCRIPTION QTY. )
1 7-27-07186 Brush-Frame (46 In.) 1
2 7-03-00055 Arm-Side Squeegee Lift {l..H.} 1
3 7-03-00053 Arm-Side Squeegee Lift (R.H.) 1
4 7-78-05026 Stop-Scrub Frame {(R.H.) 1
5 7-08-00801 Bracket-Scrub Switch 1
6 8-82-00058 Switch 1
7 7-42-05143 Link-R.H. Brush Frame 1
8 7-42-05174 Link-L.H. Brush Frame 1
9 7-09-01143 Bushing, Brush Lif 2
10 7-78-05031 Stop, Scrub Frame (LH) 1
HARDWARE USED:
H7 2-00-00056 Screw, #10-24 x .750 BHM 2
H9 2-00-00426 ' Flat Washer, .500 x .219 x .063 2
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 2
H35 2-00-02708 Screw, 5/16-18 x 1.000 HHM 8
H43 2-00-00408 Flat Washer, 687 x .344 x .062 10
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 8
H57 2-00-00240 Screw, 1/2-13 x 1,250 HHC 4
HE5 2-00-04936 © Nut, 1/2-13 Fiber Lock 4
H191 2-00-00602 Nut, MSCR-hex, 8-32 2
Hz265 2-00-00506 Lock Washer, Int. Tooth #8 Dia Screw 2
H325 2-00-00092 Screw, Ph.RHM #8-32 x 1.75 Zn. 2
H386 2-00-05460 Washer, Flat, 2* OD x .886 ID 2
C1629d/0402 ‘
AN
2-32 : American-Lincoln®
SC7750




SCRUB DECK & SQUEEGEE (53”) BATTERY - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION aTy.
1 7-86-08049 Sqgueegee - Weldment 1
2 7-77-00115 Rubber - Squeegee Inner 1
3 7-75-011865 Spacer - Sgueegee 2
4 7-20-06002 Duct - Squeegee 1
5 7-75-01164 Bushing - Spacer 2
6 2-00-04962 0O-Ring 2
7 7-39-00026 Knob - Squeegee 2
8 7-77-00105 Rubber - Sgueegee, Quter i
9 7-79-00098 Strap - Squeegee Clamp 1
ic 7-13-07188 Clamp - LH Squeegee End 1
11 7-13-07187 Clamp - BH Squeegee End 1
12 7-13-07156 Clamp - Nut 2
13 2-14-00184 Wheel 2
14 7-89-08073 Caster 2
15 2-95-04889 Washer - Axle 2
16 2-00-03842 Pin - Roll 1/4 x 1.00 2
HARDWARE USED:
H51 2-00-00216 Screw, 3/8 - 16 x 2.000 HHC 2
H52 2-00-00402 Flat Washer, .750 x .390 x .94 2
H54 2-00-02360 Nut, 3/8 - 16 Hex 4
H259 2-00-05343 Bolt Carriage .38 - 16 x 3.5 Stainless Steel 2
H260 2-00-00615 Nut - Hex Fin .63-22 2
H261 2-00-05344 Screw - HHM .313 - 18 x 1.75 Stainless Steel 2
C1602/9804
2-36 American-Lincoln®

SC7750

S




SCRUB DECK & SQUEEGEE (53”) BATTERY - EXPLCDED VIEW

H51 -

C1802/9804

American-Lincoln® 2-37
SC7750




SCRUB DECK & SQUEEGEE (53”) - BATTERY cont. - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTYy.
1 7-27-07189 Brush Frame {53 inch) 1
2 7-42-05132 Link-Side Squeegee (53 inch) 2
3 7~78-05026 Stop-Scrub Frame (R.H.} 1
4 7-08-00901 Bracket-Scrub Switch 1
5 8-82-00058 Switch 1
B 7-78-05031 Stop-Scrub Frame (L.H.) 1

HARDWARE USED:

H7 2-00-00056 Screw, #10-24 x .750 RHM 2
HS 2-00-00426 Flat Washer, .500 x .219 x .063 2
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 2
H35 2-00-02708 Screw, 5/16-18 x 1.000 HHM 6
H43 2-00-00402 Flat Washer, .687 x .344 x .062 6
H46 2-00-00644 Nut, 5/16-18 Inseit Fiber 6
H191 2-00-00602 MNut, MSCR-Hex, 8-32 2
H265 2-00-00508 Lock Washer, Int. Tooth #8 Dia Screw 2
H325 2-00-00092 Screw-BHM #8-32 x 1.75 2
£2123/0302

™

‘}

[

W

2-38 . American-Lincoln®

SC7750




SCRUB DECK & SQUEEGEE (53”) - BATTERY cont. - EXPLODED VIEW

i H43

H7

American-Lincoln® 2-39
SC7750




SCRUB DECK & SQUEEGEE (53”) - BATTERY cont. - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION aTy.
1 7-27-07188 Brush Frame (53 inch} Ref.
2 (785-089 Reducer Assy (36 VDC) 25 to 1 3
3 7-33-00042 Hub-Brush Drive 3
4 7-03-04123 Arm-Brush Drive (Weldment) 3
5 7-41-00027 Latch-Brush Driver 3
6 7-48-00034 Manifold-Sot Fead (Welded) 1
7 8-35-00021 Isolator 2
8 2-00-04873 Cable Clamp 2
9 7-33-02361 Hose-Water Scrub Deck 2
10 7-33-02383 Hose-Solution Feed 1
11 2-00-02220 Hose Clamp 1
i2 2-00-03761 Key-1/4 sq. x 1.75 Steel 3
13 0782-144 Brush Motor 3
14 7-90-07400-1 Wire Interconnecting 6
15 2-00-04203 Terminal Boot 6
HARDWARE USED:
H14 2-00-00219 Screw, 1/4-20 x 500HHC 2
H15 2-00-00221 Screw, 1/4-20 x 750 HHC 5
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 7
H27 2-00-03702 Washer, .625 x .281 x .063 2
H34 2-00-00208 Screw, 5/16-18 x .750 HHC 2
H44 2-00-00530 Lock Washer, 5/16 HS Med 9
H49 2-00-00209 Screw, 3/8-16 x 1.250 HHC 9
H51 2-00-00216 Screw, 3/8-16 x 2.000 HHC 3
H52 2-00-00402 Flat Washer, .750 x .390 x .094 9
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med 9
HG4 2-00-00596 Nut, Hex. 1/2-13 x .750 x .437 9
H72 2-00-00518 Lock Washer, Helical Spring 2
H225 2-00-04851 Washer Engine Mount 6
H305 2-00-00809 Screw, HSHC .31-18 x 1.000 6
C1784/0007
2-40 American-Lincoln®

SC7750

et




SCRUB DECK & SQUEEGEE (53”) - BATTERY cont. - EXPLODED VIEW

MOTORS FOR STRAIN RELIEF

b
: H |
7 / | NOTE: USE TYEORAPS TO SECURE
. ( | WIRES (7-90-07400) TO
1 i i
- ! !

% 3 T
Q QUSH ROTATION i ERUSH ROTATION

BRUSH ROTATION

CENTER
MOTOR

C1784/0007

MOTOR SEAM LGCATED ONLEFT SIDE @
OF MOTOR WHEN VIEWING TERMINAL
END AS AHOWN ON ASSEMBLY VIEW

LEFT RIGHT
MOTOR MOTOR
POWER PANEL

© Lﬁg Eg (+)
WIRE {A) FROM

POWER PANEL
American-Lincoin® 2-41
SC7750

WIRE {D) FROM




SCRUB DECK & SQUEEGEE (53”) - BATTERY cont.

REF MAIN FRAME

REF MAIN BROOM ARM
Ha4

REF MAIN FRAME —

LOCTITE
2-PLCS

KEY NQ. PART NUMBER DESCRIPTION QTyY
1 7-42-05147 Link-Brush Frame, L.H. (53 in} 1
2 7-57-05039 Pivot-Brush Drive, Side (53 in) 2
3 7-27-07189 Brush Frame (53 in} Ref.
4 7-42-05135 Link-Brush Frame 1
5 7-30-08016 Guide-Brush Frame (53 in) 1
& 7-76-00114 Spring 1
7 7-03-04155 Main Broom Lift Frame 1

HARDWARE USED:

H34 2-00-00208 Screw, 5/16-18 x .750 HHC 2
H44 2-00-00530 Lock Washer, 5/16 HS Med 2
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 2
H58 2-00-00241 Screw, 1/2-13 x 1.750 HHC 2

© HeOo 2-00-02682 Screw, 1/2-13 x 2.750 HHC 1
H&65 2-00-04936 Nut, 1/2-13 Fiber Lock 3
H236 2-00-02369 Nut, Hex Jam, .38-16 2
H260 2-00-00615 Nut, Hex Fin .63-22 1
H263 2-00-02313 Lock Washer, Helical Spring .63 2
H264 2-00-02622 Screw, 5/16-18 x 1.000 HHM 1

C1785/0202
2-42 : . American-Lincoin®

SG7750

.‘"‘\-ﬁ.,../ /




SCRUB DECK & SQUEEGEE (53") - BATTERY cont.

KEY NO. PART NUMBER

7-27-07189

7-42-05132
7-86-08042
7-86-08043
7-13-07174

OB Wwh -

7-13-07175
7-55-08151
2-00-00868
7-77-00113
o 7-77-00112

= O ®~N®

HARDWARE USED:

H27 2-00-03702

H48 2-00-00644

Hi178 2-00-00206

H229 2-00-01490
1786/9805

C1786/9805

DESCRIPTION

Brush Frame (53 in)

Link-Side Squeegee (53 in}

Tool-LH Side Squeegee (Weldment) (53 in)
Tool-RH Side Squeegee (Weldment)
Clamp-RH Side Squeegee (53 in)

Clamp-LH Side Squeegee (53 in)
Pin-Lock Up

Roll Pin (1/4 Diax 7/8 Lg)
Rubber-Side Sgueegee (Inner)
Rubber-Side Squeegee (Outer)

Washer, .625 x .281 x .063
Nut, 5/16-18 x 1.000 HHM
Screw, 5(16-18 x 1.000 HHC
Screw, .25-20 x .875 HHC STL

ary

Rei.
Ref.

— -

RN NN =

— NN

American-Lincoln®
SC7750

2-43




SIDE SQUEEGEE (46”)

KEY NO. PART NUMBER DESCRIPTION QTy.
1 7-86-08035 Weldment - LH Bracket 1
2 7-77-0011 Squeegee - Rubber - Side 1
3 7-13-07165 Strap 1
4 2-00-05320 Hair Pin 1
5 7-77-00114 Rubber Side Squeegee 1
6 7-57-05042 Pivot, Side Squeegee 2
7 7-55-08151 Lock Up Pin 1
8 7-86-08036 Weldment - RH Bracket 1
HARDWARE USED:
H17 2-00-00205 Screw, 1/4-20 x 1.250 HHC 12
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 12
H27 2-00-03702 Washer, .625 x .281 x .063 i2
H3s 2-00-02708 Screw, 5/16 - 18 x 1.00 HHM 4
H43 2-00-00409 Flat Washer, .687 x .344 x .062 4
H46 2-00-00644 Nut, 5/16 - 18 Insert Fiber 4
H62 2-00-00405 Flat Washer, 1.063 x .531 x .094 2
C1606/0202
2-48 American-Lincoin®

SC7750




REAR SQUEEGEE (46”)

C187719702

KEY NG. PART NUMBER DESCRIPTION QTy.

1 7-86-08038 Squeegee - Weldment 1
2 7-20-06010 Duct - Squeegee Inlet 1
3 7-75-01164 Spacer - Bushing 2
4 7-75-01169 Spacer - Sgueegee 2
5 7-77-00110 Squeegee - Rubber - Inner 1
5] 7-77-00109 Squeegee - Rubber - Quter 1
7 7-78-00088 Strap - Squeegee Clamp 1
8 7-13-07157 Clamp - End Sgueegee 2
9 7-13-07156 Clamp - Nut 2
10 7-39-00026 Knob - Squeegee 4
11 7-89-08073 Wheel - Caster 2
12 2-14-00184 Wheel 2
13 2-00-04962 O-Ring 2
14 2-00-05343 Carriage Bolt, 3/8-16 x 3.000 STL. 2
15 2-00-05344 Hex Tap Bolt, 5/16-18 x 1.750 SS 2
16 2-00-00615 Nut, Hex Finish .625-11 2

HARDWARE USED:
H51 2-00-00216 Screw, 3/8-16 x 2.000 HHC 2
H52 2-00-00402 Flat Washer, .750 x .390 x .094 4
H54 2-00-02360 Nut, Hex. 3/4-16 STL. 2

C1677/9802
S
American-Lincoln® 2-49
5C7750




SQUEEGEE LIFT - BATTERY - PARTS LIST

KEY NO.

PART NUMBER DESCRIPTION QTy.
1 0782-106 Actuator-Squeegee Lift (36V) 1
2 7-41-05110 Lever-Squeegee Lift i
3 7-15-01022 Collar-Setscrew 2
4 7-66-00179 Rod 1
5 7-13-05073 Link-Sgueegee Lift Cable 1
6 7-34-09018 Sleeve-Insulating 1
7 7-33-02386 Hose-Vacuum 2
8 7-58-05284 Piate-Switch MTG. 1
9 8-82-00058 Switch 1
10 7-82-G0008 Switch 1
11 2-00-0221¢6 Hose Clamp 2
HARDWARE USED:
H1 2-00-05060 Screw, #6-32 x 1.250 RHM 2
H2 2-00-00455 Flat Washer, .375 x .156 x .047 4
H5 2-00-00645 Nut, Hex Fiber Insert #6-32 2
H7 2-00-00058 Screw #10-24 x 750 RHM 2
H9 2-00-00426 Fiat Washer, 500 x .219 x .063 4
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 2
H35 2-00-02708 Screw, 5/16-18 x 1.000 HHEM 1
H36 2-00-00196 Carriage Bolt, 5/16-18 x 1.000 1
H43 2-00-00409 Ftat Washer, .687 x .344 x .062 2
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 2
H62 2-00-00405 Flat Washer, 1.063 x .531 x .094 1
HE4 2-00-00596 Nut, Hex 1/2-13 x .750 x .437 2
HE5 2-00-04936 Nut, 1/2-13 Fiber Lock 1
H89 2-00-01372 Nut, Fiber Insert 2
H121 2-00-00090 Screw, #8-32 x 1.500 RHM 2
H148 2-00-01778 Screw, 1/2-13 x2.000 HHC 1
H279 2-00-04914 Screw-HHC .50-13 x 4.50 1
C1770a/0202
2-50 Armerican-Lincoln®

SC7750

5,
TR




.
i

SQUEEGEE LIFT - BATTERY - EXPLODED VIEW

SEE DETAIL
VIEW A

PETAILVIEWA

'~ APPLY NEVER SEiZE

H148 ~ APPLY NEVER SEIZE

REF REF RECOVERY TANK

N g y L C1770ai0202
REF SQUEEGEE LIFT FRAME — ™ - %

REF MAIN FRAME |
TO SQUEEGEE TOOL -

American-Lincoln® .51
SC7750




SWING SQUEEGEE SUPPORT - PARTS LIST

KEY NO. FART NUMBER DESCRIPTION QTyY.

1 7-08-00853 Weldment, Bracket, RH Assembly 1
2 7-08-00852 Weldment, Bracket, LH Assembly 1
3 7-70-05174 Shaft 2
4 8-15-01002 Cotltar, Setscrew 6
5 7-81-00185 Support, Squeegee 2
6 7-03-04156-1 Arm, Squeegee 4
7 7-55-08144 Weldment, Rear Pin Assembly 2
8 7-86-08068 Squeegee Support (Weldment) 1
9 7-08-00839 Bracket, Angle 2
10 7-76-00114 Spring 2
th 2-95-04182 Nut, 3/8-16 Elastic Stop 12
12 7-13-07104 Clamp, Hose 1
13 7-09-01057 Bushing, Brush Lift 8
14 7-89-08073 Caster 1

HARDWARE USED:
H38 2-00-00225 Screw, 5/16-18 x 1.500 HHC 2
H43 2-00-00409 Flat Washer, .687 x .344 x .062 4
H45 2-00-00585 Hex Nut, 5/16-18 x .500 x .265 4
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 8
H49 2-00-00209 Screw, 3/8-16 x 1.250 HHC 8
H50 2-00-00234 Screw, 3/8-16 x 1.500 HHC 4
H94 2-00-00410 Flat Washer, .875 x .375 x .060 1
H150 2-00-00211 Screw, 5/16-18 x 1.750 HHC 2
H237 2-00-05356 Screw, 5/16-18 x 1.25 Grade 8 8

C1669/0202

- 254

_ American-Lincoln®
SC7750

-
e




SWING SQUEEGEE SUPPORT - EXPLODED VIEW

st

H4g

Ha4
AS NEEDED
FOR ADJUSTRENT

REF. MAIN FRAME

2-55

American-Lincoln®

SC7750



SOLUTION TANK - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION ary.
1 7-83-04206 Solution Tank 1
2 0775-217 Solution Float (Yellow) 1
3 7-09-01124 Bulk Head Fitting 1
4 7-24-04034 Strainer 1
5 2-95-03047 Washer 1
6 2-00-05132 90" Barb Fitting 1
7 7-57-05037 Bracket 1
8 2-00-02220 Hase Clamp b
9 7-25-02095 Drain Plug 1
10 7-87-02188 Tube - Float Switch 1
11 2-00-05028 Gasket 2
i2 7-29-00225 Gasket 2
13 7-09-01122 Bushing 1
14 7-30-05099 Guard - Solution Tank 1
15 2-95-02518 Pipe Nipple, Close 3/4 NPT 1
16 7-29-00225 Gasket 1
17 2-95-03047 Washer 3
18 2-00-00222 Screw, 1/4-20x 1.25 HHM 2
19 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 2
20 2-00-03702 Washer, .625 x .281 x .063 4
21 2-60-04687 Lock Washer, Helical Spring 4 Med. 1
22 2-00-04688 Nut, 1/4-20 Hex. 1
23 2-00-00232 Screw, .375-16x .75 HHC 2
24 2-00-02310 Lock Washer, Helical Spring 3/8 Mead. 2
25 2-00-00518 Lock Washer, Helical Spring 2
26 2-00-00402 {if needed) Flat Washer, 750 x .391 x .023 1
27 2-00-04851 Washer, Engine Mount 1
28 2-00-05122 Screw-HHC, .25-20x 2.00 1
29 2-00-04590 Washer 2
30 2-00-05236 Flat Washer, 2.00 x 281 x .063 2

C2182/0203
2-56 American-Lincoln®

SC7750




SOLUTION TANK - EXPLODED VIEW

e

TANK WALl

SEAL TO SOLUTION TARNK FLOAT

REF SOLUTION TARK

X ] : N
‘/ ' \ i2.00 REF
REF RECOYERY TANK
%} @)
() (@)

FLOAT MOUNTING
VIEW AT "B"

A
HARDWARE TO ATTACH SOLUTION f%>l
TANK TO THE RECOVERY TANK i:?\}"

VIEW A-A Lol

C2182/0903

American-Lincoln® 2-57
SC7750




SOLUTION FEED - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION Qry.
1 7-08-00922 Bracket- Sclution Pipe 1
2 7-25-02012 Fitting - Hose to 3 - 14 NPT 2
3 7-33-02339 Hose - Solution Feed {Gas, Diesel} 1
3 7-33-02383 Hose- Solution Feed (Battery)} 1
4 2-00-03586 Pipe Nipple 3 NPT x 2.00 1
5 7-88-00027 Ball Valve 1
6 2-00-02220 Hose Clamp 2
7 7-41-05085 Lever 1
8 2-00-03382 Spring Washer 2
9 7-02-01057 Bushing 3
10 7-42-05128 Link 1
11 7-41-05108 Lever Assembly 1
12 8-39-00002 Knob 1
13 7-33-02339 Hose-Solution Feed 1
14 2-00-02475 Plug 1
HARDWARE USED:
H17 2-00-00205 Screw, 14 - 20 x 1000 HHC 2
H26 2-00-00641 Nut, %4 -20 Insert Fiber 2
H27 2-00-03702 Washer, .625 x .281 x .063 2
H37 2-00-00207 Screw, 5/16 -18 x 1.250 HHC 2
H43 2-00-00409 Flat Washer, .687 x .344 x .062 7
H46 2-00-00644 Nut, 5/16-18 Insert Fiber 3
H150 2-00-00211 Screw, 5/16 - 20 x 1.750 HHC 1
C1668/0302
2-68 American-Lincoln®

SC7750

peN—




_____ SOLUTION FEED - EXPLODED VIEW
.
N
)
TO SCRUB DECK ——-
C1688/0111
//' ://77 -\\. f/i"‘.\‘ ,,“.‘W"\ ”' . - ‘:""‘\. 7
“— ToSOLUTION (13 /{6 (2% {5 [ 4] H17
TANK S e N e
American-Lincoln® 2-59
SC7750




RECOVERY TANK

KEY NO. PART NUMBER DESCRIPTION QTY.
1 7-83-04200 Recovery Tank 1
2 7-32-00048 Hinge, Tank Lid 1
3 7-48-00048 Lid, Vacuum 1
4 7-31-06082 Hanale, Cover 1
5 2-00-02216 Ciamp, Hose 1
6 7-62-05119 Cage, 4" Float 1
7 7-62-05120 Cage, 4" Float 1
8 7-26-04010 Ball, 4” Float 1
9 2-00-00519 Lock Washer, #10-24 Helical Spring 4
10 2-00-00049 Screw, 10-24 x .50 ZN PL 4
11 7-29-00297 Gasket, Tank Lid 1
12 7-09-01155 Bushing, Hinge Pivot 1
13 2-00-00591 Nut, 1/2-20 Hex Jam 1
14 2-00-00641 Nut, 1/4-20 Fiber Insert 10
15 7-29-00298 Gasket, Recovery Tank 1
16 2-00-03041 Screw, HSHC, 1/4-20x1.25LG 10
17 2-00-03702 Washer, .625 x 281 x .063 10

G 1670h/080
2-60 : American-Lincoln®

SC7750




.‘//4

RECOVERY TANK (CON’T)

NOTE: WIRE LENGTH —__/
ON FLOAT SWHCH IS &7 7

KEYNO. PART NUMBER
1 7-83-04200
2 7-29-00276
3 7-25-02101
4 2-00-02216
5 7-71-00010
8 7-05-01002
7 7-31-06074
8 2-00-00585
8] 7-33-02496

7-33-02461 (Battery Only)

10 7-09-01124
11 7-28-00225
12 7-09-01122
13 0775-164

14 7-16-07454
15 7-08-01131
16 2-00-00809
17 7-33-02397
18 2-00-05028
19 2-00-05236
20 2-00-04580
21 2-:00-05122
22 2-00-04688
23 7-33-02386

C1670h2/0803

AS NEEDED
DESCRIPTION
Recovery Tank

Gasket, Tank Drain Dual
Fitting, Recovery Tank Dual Port

Clamp, Hose
Shim, Tank Spacer
Batfle, Sludge
Handle, Baffle

N, 5/16-18 Hex

Hose, Vacuum Recovery, 2" IDx 110" LG
Hose, Vacuum Recovery, 86" LG

Bulkhead Fitting

Gasket, Black Neoprene

Bushing
Float Switch (gray)

Cover, Solution Tank Lid

Bracket, Hose

Screw, HSHC, .31-18 x1.00

Hose, Squeegee

Washer, Flat, 2.00 OD x .281 x .125
Washer, Flat, 2.00 OD x .28 x .08

Washer, Sealing

Screw, 1/4-20x2.00 LG SS

Nut, 1/4-20 Hex
Hose, Vacuum

=t
H

o

American-Lincoin®

SC7750

2-61




RECOVERY DRAIN SYSTEM

ASSEMBLE WITH
SILICONE SEALANT

C1666/9708

KEY NO. PART NUMBER DESCRIPTION QTY.
1 7-58-08001 Plug-Drain 1
2
3 7-87-02186 Tube - PVC 3" 1
4 7-33-02335 Hose, Drain 1
5 7-21-03003 Edging 1
6 2-00-04345 Tye-Rap 2
7 2-00-62216 Clamp 2

C1666/9803

2-62 - American-Lincoln®

SC7750




FRONT BUMPER

C1675/9702
KEY NO. PART NUMBER DESCRIPTION QTy.
1 7-08-07075 Front Bumper 1
2 7-08-00863 Bracket - Bumper 2
3 2-00-05347 Threaded insert, 3/8 - 16 2
4 2-00-04851 Engine Mount Washer 2
HARDWARE USED:
H47 2-00-00232 Screw, 3/8 - 16 x .750 HHC 8
H48 2-00-00233 Screw, 3/8-16 x .750 HHC 10
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 10
Ho4 2-00-00410 Flat Washer, 875 x .375 x .060 12
Ci675/9702
American-Lincoin® 2-63

SC7750




FRONT WHEEL

R—g

NOTE- ARE 1S LOGSE PART--~__

PART OF 1TLM |

-

N s @' < .
igg ) . \\ L _5/4 TORQUE >

— — 75-85 FT-LBS
O
TORQUE
20 FT-LBS
KEY NO. PART NUMBER DESCRIPTION aTy.
1 0860-571 Knott Brake 2
2 7-89-08085 Molded Wheel (Gas, LP, Diesel) 2
2 7-89-08044 Molded Whee! (Battery) 2
3 8-11-00030 Grease Cap 2
4 0760-501 Hub and Brum 2
5 8-80-05035 Stud 10
6 2-00-048621 Bearing Cup 4
7 2-00-02079 Bearing Cone (Sealed) 2
8 2-00-04622 Bearing Cone 2
9 2-00-05026 Nut 2
10 2-00-05024 Flat Washer 2
11 2-00-02436 Cotier Pin 2
12 2-00-03797 Flat Washer 4
13 8-71-05007 Brake Shoe 2
14 2-00-02312 L ock Washer, 1/2 HS Med. 8
15 2-00-02689 Screw, 1/2-20 x 1.000 HHC 8
1608/0903 S
2-64 _ Amercaniincoin®

SC7750




S

WHEEL WELL FLAP

C1626/9701

KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-13-07148 Clamp, Wheel Well Flap 4
2 7-25-08074 RH Wheel Well Flap 1
3 7-68-05016 RH Seal Wheel Well 1
4 2-00-05261 1/4-20 Threaded Insert 12
5

7-25-08073 LH Wheel Well Flap 1
7 7-68-05017 LH Seal Wheel Well 1

HARDWARE USED:

H83 2-00-04877 Screw, 1/4-20 x 1.000 BHS 12
C1827/0302
American-Lincoln® 2-65

SC7750




REAR WHEEL ASSEMBLY - PARTS LIST

KEY NO. PART NUMBER
1 7-81-00212
2 0885-092 (Gas)

0785-087 (Battery)
3 2-00-04621
4 2-00-02079
5
6 8-55-08131
7 2-00-02436
8 2-00-05026
g 2-00-05024
10 0797-049
10 0797-048-1
11
12 7-17-05010
13 7-62-00006
14 2-00-00566
15 2-00-04892
16" 2-00-05227
174 2-00-04974
18 7-30-08015
19 7-33-09028
20 7-23-03101
21 2-00-02557
22 7-13-07176
23 8-75-01136
24 2-00-00591
25 7-75-01182
26 7-11-00048

HARDWARE USED:

H34 2-00-00208
H35 2-00-02708
H44 2-00-00530
He1 2-00-02616
HB5» 2-00-04938
H109 2-00-00522
H155 2-00-05044
H221 2-00-03335
H270 2-00-05341
H271 2-00-03293

AGas/LP/Diesel only

C1609/0703

DESCRIPTION

Support-Wheel
Hydraulic Motor

Bearing - Outer Race (Cup Only)
Roller Bearing

Pin - Pivot - Rear Wheel

Cotter Pin (.18 Dia.)

Nut, (Slotted Head)

Flat Washer

Wheel Assembly (Wet Traction)
Wheel Assembley{Battery only}

Hydraulic Cylinder
Rack

Grease Zerk
Fitting 90°

Stud M14 x 1.500
Straight Fitting
Slide Rack

Hub Drive Wheel
Nut, M14x 1.500

Grease Zerk 90°
Clamp - Pivot Pin
Flat Washer

Jam Nut

Spacer - Motor
Cap, 7/8 Hex Nut

Screw, 5/16-18 x .750 HHC

Screw, 5/16 - 18 x 1.000 HHM

Lock Washer, 5/16 HS Med.

Screw, 1/2-13 x 3.000HHC

Nut, 1/2-13 Fiber Insert

Lock Washer, 3/4 Helical Spring
Lock Washer, M14 Split

Screw, Hex SOC Cap .312-18 x .500
Screw-HHC .75-10 x 2.00
Nut-Hex-Fin .75-10

—_— e PO B = B WN

2-66

American-Lincoin®
SC7750




REAR WHEEL ASSEMBLY - EXPLODED VIEW

f“l/&‘\z
.
TORQUE TO 40 FT-LBS.
LOOSEN AND RESET
TORQUE 8 - 13 FT-LBS.
O

APPLY NEVERSEIZE

TORQUE 150 - 170 FT-LBS.

APPLY LOCTITE 262

C1809/0703

H34

LOCTITE 609
TORQUE TG 6 FT-LBS.

American-Lincoln® 2-67
SC7750




BRAKE PEDAL - PARTS LIST

KEY NOQ. PART NUMBER DESCRIPTION QTY.
1 7-17-00014 Brake Cross Shaft t
2 7-55-00018 Brake Pedal 1
3 7-42-05126 Link - Brake Pedal 1
4 7-57-05036 Pivot - Brake Pedal 1
5 7-42-05131 Link - L.H. Pedal 1
6 8-10-00043 Cable 2
7 7-41-05083 Parking Brake Lever 1
8 8-10-00038 Cable 1
9 7-75-01163 Spacer - Lever Mounting 2
9 8-75-01181 Spacer-Filter Mount 2
10 7-81-00193 Support 1
1 7-50-05145 Pad - Pedal 1
12 8-66-00162 Rod - Threaded (10") 1
13 8-14-01006 Clevis 2
14 2-95-01999 Jam Nut 2
15 2-95-04182 3/8-16 Elastic Stop Nut 3
16
17 7-60-00160 Pulley 2
18 7-13-07130C Retainer 2
19 2-00-05169 Clamp 1
20 2-00-05330 Threaded Insert 2
21 2-00-05384 Screw - HHM .375-16 x 3.00 ]
22 2-00-05385 Screw - HHM .375-16 x 1.75 1

HARDWARE USED:

H15 2-00-00221 Screw, 1/4-20 x .750 HHC 2
H17 2-00-00205 Screw, 1/4-20 x 1.000 HHC 4
H286 2-00-00641 Nut, 1/4-20 Fiber insert 4
H27 2-00-03702 Washer, .625 x .281 x .0683 3
H35 2-00-02708 Screw, 5/16-18 x 1.000 HHM 6
H38 2-00-00225 Screw, 5/16-18 x 1.500 HHC 1
H3% 2-00-00218 Screw, 5/16 - 18 x .063 HHC 1
H41 2-00-02597 Screw, 5/16 - 18 x 3.250 HHC i
H43 2-00-00409 Flat Washer, .687 x .344 x .062 1
H46 2-00-00644 Nut, 5/16 - 18 Fiber Insert 7
H54 2-00-02360 Nut, 3/8 - 16 Hex 3
H1N1 2-00-03296 Screw, 3/8-16 x 4.00 HHC 1
H232 2-00-04909 Ycke, Pin Assembly 2
H365 2-00-04182 Bushing 2
C1610/0202
2-68 American-Lincoln®

SC7750




BRAKE PEDAL - EXPLODED VIEW

N REF MAIN
FRAME

RH SIDE

b OF MACHINE
H232
./
§
REF MAIN FRAME 54
By
@ % - ™H26 REF REF MAIN
\ 8-10-00043 H17 FRAME
REF
8-10-00043
e H17
.‘\'\-,.»..
£1610/0202
American-Lincoin® 2-69

SC7750




FORWARD/REVERSE CONTROL - BATTERY - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.
1 7-58-05274 Floor Plate 1
2 8-08-00782 Bracket, Fwd/Rev Pedal 1
3 8-55-00036 Pedal Base 1
4 2-00-05246 Pin 1
5 2-00-05249 Cotter Pin 3
6 7-55-00022 Adj. Foot Pedal 1
7 2-00-05247 Pin 2
8 7-25-02050 Rod End 1
9 7-66-00199 Rod, FWD/REV 1
10 8-82-00030 Horn Switch 1
1 2-85-01999 Jam Nut 1
12 2-00-05261 Threaded Insert, 1/4 - 20 1
13 8-82-00058 Swilch 2
14 7-08-00870 Bracket - Switch 1
15 7-64-00030 Relay, Time Delay 1
16 8-64-00019 Relay, 36V 3
17 7-13-07096 Adjustable Clamp 3
18 0795-125 Harness - Wire 1

HARDWARE USED:
H9 2-00-00426 Flat Washer, .500 x .219 x .063 10
H15 2-00-00221 Screw, 1/4-20 x 750 HHC 1
H27 2-00-03702 Washer, .625 x .281 x .063 1
H36 2-00-00196 Carriage Bolt, 5/16-18 x 1.000 2
H46 2-00-00644 Nut, 5/16-18 Insert Fiber 2
H72 2-00-00518 Lock Washer, Helical Spring 1
H89 2-00-01372 Nut, Fiber Insert #8-32 Steel 2
H1t14 2-00-60633 Nut, Fiber 1/4 - 28 1
H121 2-00-00090 Screw, #8-32 x 1.500 RHM 4
H191 2-00-00602 Nut, MGCR - Hex, 8-32 5
H265 2-00-00506 Lock Washer, Int Tooth #8 Dia Screw 8
H266 2-00-05371 Screw-BHM #8-32 x 2.38 2
Hz67 2-00-00068 Screw-RHM #8-32 x .63 2

C1611A/0302

2-70 American-Lincoln®

SC7750

RN—




FORWARD/REVERSE CONTROL - BATTERY - EXPLODED VIEW

PEDAL BASE/ PEDAL
TO FLOOR PLATE BASE
FLOOR
/' PLATE
N ' =
-4 ITEM9

DETAILA
FOOT PEDAL NEUTRAL POSITION

NEUTRAL ADJUSTMENT:

-ADJUST PISTON PUMP CENTERING
CONTROL TQ NEUTRAL WITH REAR
WHEEL UP FROM FLOOR

-ADJUST ITEM 9 AND 14 FOR
FCOT PEDAL NEUTRAL (DETAIL A)

SCRUB BRUSHES OFF

IN NEUTRAL SWITCH
FWD/REV PEDAL

FRONT OF :’

FLOCR PLATE

MACHINE
FRONT QF
SQUEEGEE MACHINE
N REVERSE &
SWITCH
NOTE: WITH FWD/REV PEDAL PARALLEL TO FLOOR PLATE
SCRUB BRUSH, OFF SWITCH IS IN NEUTRAL POSITION
WHEN INSERTED THROUGH PEDAL AS SHOWN. SQUEEGEE He
IN REVERSE SWETCH 1S IN NEUTRAL POSITION AND
RESTS OM FRONT SURFACE OF FWD/REY PEDAL AS SHOWN. H265
CI611A H265 H266

Ametican-Lincoln® 2-71
SC7780




FRAME-PARTS LIST

SUPPLIED WITH

ITEM 14

ONLY

GAS & DIESEL

GAS & DIESEL GAS & DIESEL
ONLY C1607/0202 ! ONLY
A H27
H26
KEY NO. PART NUMBER BESCRIPTION QTy.

1 7-2707211 Main Frame, SC7750 1

2 7-66-05009 Roller Bumper 2
3 8-75-01157 Washer, (2" x .812 x .157) 2
4 2-00-00776 Cotter Pin (.12 x 1.25) 12
5 7-16-07398 Cover Plate - Weldment (Gas) Ref.
6 8-75-01207 Spacer 2
7 3-40-05044 Tail Light {Gas, Diesel) 1

7 8-40-05053 Tail Light (Battery} 1

8 8-32-09013 Homn (Gas, Diesel) 1

g 7-21-04031 Edging-Brush Drive Suppont 2
10 7-64-00032 Circuit Breaker (50 AMP) 1
1 8-11-00051 Boot - Circuit Breaker 1

HARDWARE USED:
Hi2 2-00-01246 Nut, Hex. Fiber Insert #10-24 2
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 2
H27 2-00-03702 Washer, .625 x .281 x .063 2
H28 2-00-04685 Screw, 1/4-20 x .750 HHC 2
H231 2-00-02933 Screw, #10-24 x 3.50 2
C1607/0202
274 American-Lincon®

SC7750




SAFETY ARM

e

C1674/7-01 ]
o
KEY NO, PART NUMBER DESCRIPTICN QTy.

1 7-81-00198 Salety Arm Weldment 1

2 2-00-02438 Cotter Pin 1

3 2-00-00051 Screw, % - 20 x . 750 RHM 1
HARDWARE USED:

H26 2-00-00641 Nut, 1/4-20 Insert Fiber 1
C1674
American-Lincoln® 2-75

SC7750




STEERING COLUMN - PARTS LIST

KEY NQ. PART NUMBER DESCRIPTION QTy.
1 7-33-05124 Housing Steering Valve 1
2 8-60-05034 Steering Unit 4.88 CiR/1100 PS! Ref.
3 7-81-00202 Steering Support 1
4 8-11-00022 Cap Steering Wheel 1
5 8-89-08016 Steering Wheel 1
6 7-41-00038 Laich 1
7 7-76-00051 Spring 1
8 8-31-06083 Grip Latch 1
9 2-95-04182 3/8-16 Lock Nut 2
10 2-00-05330 5/16-18 THD Insert 4
11 8-33-02360 Hose, Heat Shield 1
HARDWARE USED:
H15 2-00-00221 Screw, ¥ - 20 x .750 HHC 1
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 1
H44 2-00-00530 Lock Washer, 5/16 Helical Spring Med. 4
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 2
H154 2-00-04363 ScrewScrew, M8-1.250 x .750 4
H178 2-00-00206 Screw, 5/16 - 18 x 1.000 HHC 4
1616/0402
2-76 American-Lincoln®

SC7750

Ry




pr—

STEERING COLUMN - EXPLODED VIEW

ARRANGE ELECTRICAL
WIRE SO THEY DO NOT
INTERFERE WITH LATCH

C1616/9803

H26

American-Lincoln®
SC7750

2-77




BATTERY

VAC FAN -

qef

=3 TUTUONT

P DAL

KEY NOQ. PART NUMBER DESCRIPTION QTy.
1 7-81-00197 Suppori Motor 1
2 7-08-00868 Bracket-IMP. Motor Bracket {Welded) 1
3 0882-062 Motor-Impeller - i
4 8-72-00005 Shroud-Impeller 1
5 8-23-00013 Impeller 1
6 8-30-05162 Weldment-Guard Plate 1
7 8-29-00183 Gasket-Blower i
8 2-00-00641 Nut, 1/4-20 Insert Fiber 4
9 2-95-04182 Nut, 3/8-16 Elastic Stop Nut 3
10 7-23-03092 Washer, Special 4
11 2-00-03454 Ciamp - Hose i
12 8-33-62271 Hose, Blower Exhaust 1
13 2-00-00202 Screw, 3/8-16 x 1.250 HHC 3
14 2-00-00402 Flat Washer, .750 x .390 x .094 6
15 2-00-00060 Screw, 1/4-20 x 1.250 RHM 4
16 2-00-00518 Lock Washer, Helical Spring 8
17 2-00-03702 Washer, .625 x .281 x .063 12
18 2-00-02637 Screw, 1/4-20 x 2. 750 HHC 4
C1767/0206
2-78 American-Lincoln®

SC7750




VAC MOTOR MANIFOLD-PARTS LIST

KEY NO. PART NUMBER DESCRIPTION aTy. }
1 7-48-00045 Manifold - Vac Motor {Weldment} 1
2 2-22-00003 Ring - Motar Mounting 2
3 0782-163 Motor, Vacuum Fan, 36V W/Connections 2
4 7-08-01109 Bracket, Vac Fan 1
5 2-00-00518 Washer, Lock 1/4 Helical Spring 10
6 7-75-01128 Spacer &
7 2-00-00107 Screw, #10-24 x 4.5 RD HD 6
8 2-00-03266 Washer 2
9 2-00-00233 Bolt, Hex Head, Finished 3/8-16 2
10 2-00-00402 Washer, Plain 25/64 1D x 3/4 QD 2
11 7-81-00249 Support, Vacuum Manifold 1
i2 2-00-05297 Nut, 3/8-16 Fiber Insert 3
13 8-88-00016 Dust Un-loader Vaive t
14 2-00-02220 Hose, Clamp 1
15 2-00-02216 Hose, Clamp 1
16 2-00-00205 Bolt, Hex Head, Finished 1/4-20 2
17 7-81-00258 Support, Vac Manifold 1
18 2-00-00209 Balt, Hex Head, Finished 3/8-16 1
19 2-06-00221 Bolt, Hex Head, Finished 1/4-20 2
20 2-00-00641 Nut, 1/4-20 4
21 7-72-00019 Shroud, Vac Fan 1 e,
22 2-00-00219 Bolt, Hex Head Finished 1/4-20 2 1 >
C1624e/0602
3
2-80 American-Lincoln® '_

SC7750




VAC MOTOR MANIFOLD-EXPLODED VIEW

: SEAL W/
M SILICONE
/ .

\

+ - DENOTES DIESEL ONLY

American-Lincoln® 2-81
SC7750




FILTER SHAKER - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-13-07139 Clamp-Filter 1
2 8-55-08119 Pin-Shaker Pod 1
3 2-00-03589 12" Siop Collar 2
4 8-58-05284 Plate-Shaker 1
5 8-03-04302 Arm-Shaker 1
6 8-16-07408 Filter Shaker Motor Gover 1
7 0860-623 Filter Shaker Motor {12 VBC) 1
8 0860-624 Filter Shaker Motor {36 VDC) i
g 8-89-04019 Weight {Gas, LP, Diesel) 1
10 8-24-04148 Filter i
8-24-04148-2 POLY Filter Option

11 8-13-07121 Mounting-Angle-Shaker 1
12 8-41-00053 Latch 1
13 8-90-07433 Wire-Hopper Shaker 1
14 8-08-00826 Mounting-Angle-Shaker 1
15

16 7-80-05080 Stud-Latch 1

HARDWARE USED:
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 6
H27 2-00-03702 Washer, .625 x .281 x .063 3]
H34 2-00-00208 Screw, 5-16-18 x .750 HHC 4
H37 2-00-00207 Screw, 5/16-18 x 1.250 HHC 2
H46 2-00-00644 Nut, 5/16-18 Insert Fiber 4
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 1
H54 2-00-02360 Nut, Hex 3/8-16 2
H62 2-00-00405 Flat Washer, 1.063 x .531 x .094 3
Ha6 2-00-03575 Carriage Bolt, 1/4-20d .750 6
Ha7 2-00-00263 Setscrew, 1/4-20 x .250 HSKCP 1
‘H219 2-00-053589 Nut, Serrated Flange, 5/16-18 4
C16250302
2-82 American-Lincoln®

SC7750

R

Sy

-




FILTER SHAKER - EXPLODED VIEW

NOTE ITERM 13 NOT SHOWN (SEE CONNECTION

H26 DIAGRAM FOR CONNECTIONS). COILAND
TY-RAP TO FILTER CLAMP (3} PLACES

H27

/

C1625/9704

2-83

American-Lincoln®

SC7750



CONSOLE - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTyY. 1 }
1 8-82-00026 Key Switch i
2 8-82-00027 Light Switch 1
3 2-00-05375 Switch Blank 4
4 8-48-05032 Fuel Gauge 1
5 0760-495 Warning Light Assembly 1
6 8-08-00838 Relay Panel 1
7 8-64-05010 Time Delay Relay 1
8 8-64-05009 Relay 2
9 7-52-00147 Instrument Panel 1
10 7-18-00244 Decal 1
11 0775-246 Diode Assy 1
12 8-82-00062 ' Switch 1
13 7-52-00148 Circuit Breaker Panel 1
14 8-64-00008 Circuit Breaker - 15 AMP 8
15 2-00-04757 Hole Plug 2
16 7-48-05029 Hour Meter 1
17 7-82-00040 Switch 1
18 7-82-00039 Switch 2
i9 0775-218 Diode Assembly 1
20 7-82-00041 Switch 1
21 0775-216 Diode Assembly 1 e,
22 0795-115 Hamess 1 )
23 8-11-00044 Switch Boots 8 T
24 2-00-05337 Screw, #8-32 x .750 BHS Stainless 12

HARDWARE USED:

Hi2 2-00-01248 Nut, Hex Fiber Insert #10-24 2
H39 2-00-01372 Nut, Fiber Insert #8-32 Steel 8
H100 2-00-03062 Screw, #10-24 x .625 THM 1
H101 2-00-04897 Screw, #10-24 x 1.250 THM 1
1690/0402
I \,&
N
2-84 : American-Lincoln®
8C7750




CONSOLE - EXPLODED VIEW

SSIANYYH OL { SIAYIM NOILdO) TIL
9Z9%0-00-2 HLIM QEEH IHIM dVD
NMOHS LON ZZ# INTLI

:5410N

Z0P0/069ELD
wsl T
@ SED 1€ wWD
éﬂ - - - SNOILLD BOS

N

O o T fm o se se O
TANV] d3Xvy3dd LINodIo
40 MIIA HOVY

@

o3

@ dRNG AINOC

2 %.so._ (®) “svs
4

(&) 1)dmna AING
@ YA 128318

X = 5 @
g _ i @
* e z (®
NOLLO TaNvaWv3y || \
l'.ll/” '_ “ \—
§#Wall ANV VI oo |53 o] bl s
HLIM S3JINOD "MGH et - 2
\@ @ R T
s o o1 thmm i imim i e d e -
Qg qm
prmmmmmadiatoa T . =
[ oe T
| | & d & e A
i @ggv Om \ 8 / MG LR @«, @ _
37 R &R 13NV LNFWNHLSNI
Q 40 MAIA MOVE O
zis1 / QW / W WO (&)
®©

2-85

American-Lincoln®

SC7750



SEAT AND FLOOR ASSEMBLY - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTyY.
1 7-33-06138 Housing - Seat & Fuel (Battery) 1
1 7-33-05124 Housing - Seat & Fuel (Gas, LP, Diesel) 1
2 8-08-00834 Bracket 1
3 8-32-00044 Hinge - Door 2
4 8-52-00186 Panel - Seat Mig 1
5 2-00-00530 Lock Washer, 5/16 HS Med (Battery) 2
5 2-00-00530 Lock Washer, 5/16 HS Med (Gas, LF, Diesel) 4
6 2-00-00644 Nut, 5/16-18 Insert Fiber 5
7 2-00-03569 Carriage Bolt, 5/16-18 x .750 1
8 2-00-05330 Threaded Insert, 5/16-18 (Battery) 5
8 2-00-05330 Threaded Insert, 5/16-18 (Gas, LP, Diesel) 4
9 2-00-00409 Flat Washer, .687 x .344 x .062 3
10 2-00-00206 Screw, 5/16-18 x 1.000 HHC 2
i1 2-00-02708 Screw, 5/16-18 x 1.000HHM 2
12 2-00-01951 Carriage Bolt, 1/4-20x 1.250 1
13 2-00-01676 Flat Washer, 1.062 x .265 x .062 6
14 2-00-00641 Nut, 1/4-20 Insert Fiber 8
15 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 1
16 7-23-03048 Washer-Spring-Shakeproof 1
17 8-41-00064 Latch - Seat Panel 1
18 2-00-03575 -~ Carriage Bolt, 1/4-20 x .750 7
19 7-72-05005 Seat (Slide) Adjuster Kit 1
20 7-69-00008 Seat 1
C1617/0803
2-86 American-Lincoln®

SC7750




SEAT AND FLOOR ASSEMBLY - EXPLODED VIEW

REF MAIN FRAME

2-87

American-Lincoln®

SC7750



PUMP ASSEMBLY WHEEL DRIVE - BATTERY - PARTS LIST

S

KEY NO. PART NUMBER DESCRIPTION aTy.
i 7-60-05047 Fump, Piston 1
2 2-00-00209 Bolt, Hex Head 3/8-16 x 1.25 4
3 2-00-00402 Fiat Washer, 25/64 1D x 3/4 OD 2
4 2-95-04182 Nut, 3/8-16 Hex Stop 2
5 0885-067 Pump, Gear 1
6 8-08-00781 Bracket, Hydroback 1
7 0880-404 Assembly Kit, Cessna Pumps 1
8 2-00-02310 Lock Washer, 3/8 Helical Spring 2
g 2-00-04970 Fitting, Conneclor 8§ ORS-#8 SAE 3
10 2-00-04885 Fitting, 90° Elbow {O-Ring) 2
1 2-00-00530 Lock Washer, 5/16 1
12 2-00-00207 Screw, Hex Head, 5/16-18x1.25 1
13 7-50-05152 Pad, Mounting 1
14 8-50-05037 Pad, Radiator Mount 1
15 2-00-00644 Nut, 5/16-18 Insert Fiber Hex 1
16 2-00-04921 Fitting, 10 SAE 90° , 8 ORS 1
17 2-00-04936 MNut, 1/2-13 insert Fibre Lock 1
18 7-03-04173 Arm, Pump Control 1
19 2-00-00501 Washer, .25 1D x .44 OD x .046 3
20 7-25-02050 Rod End, Spherco 2
21 2-00-00405 Flat Washer, 1.063 x .531 x .094 1
22 2-00-00240 Screw, 1/2-13x 1.260 HHC 1
23 8-16-00025 Control, Centering 1
24 7-66-00147 Rod, Centering Control Adjustment 1
25 7-25-02082 Nut, Special 1
26 2-00-04983 O-Ring - 8 For SAE O-Ring Boss t
27 7-78-05023 Stop, Reverse Speed Pump 1
28 2-00-05264 Fitting, Connector #8SAE - #40RS 1
29 2-00-00880 Hoil Pin 1
30 2-00-04971 Fitting, STR #12 ORS x 16 SAE 1
31 2-00-05689 Fitting, -8 ORS 45° Swivel Elbow 1

C2125b/0503

2-88 American-Lincoln®

SC7750




PUMP ASSEMBLY WHEEL DRIVE - BATTERY - EXPLODED VIEW

C21255/0503

American-Lincoln® 2-89
SC7750




PUMP ASSEMBLY WHEEL DRIVE-BATTERY Cont.-PARTS LIST

KEY NQ. PART NUMBER DESCRIPTION QTy.
1 7-81-00244 Support, Motor/Pump Wheel Drive 1
2 (782-149 Lynch Motor, 36V, 150 Amp 1
3 2-00-00233 Bolt, Hex Head, Fin., 3/8-16 x 1.00 4
4 7-09-01150 Bushing, Aux. Electrical Motor 1
5 7-60-00190 Poly - V Gheave 1 i
6 7-09-01142 Bushing Aux. Pump 1 :
7 7-60-00189 Poly - V Sheave t
8 2-00-00222 Screw, Hex Head, 1/4-20x1.25LG 3
8 2-00-05483 Poly- V Belt 1
10 2-00-00405 Ftat Washer, 1.063 x .531 x .094 3
11 7-60-00191 Pulley , Idier 1
12 2-00-03306 Bali Bearing 3
13 2-00-04936 Nut, 1/2-13 Fibre Lock 1
14 2-00-02682 Screw, 1/2-13x2.75 LG 1
15 8-50-05037 Pad, Radiator Mount 2
16 2-00-00644 Nut, 5/16-18, Insert Fiber Hex 2
17 2-00-00530 Lock Washer, 5/16 4
18 2-00-00585 Nut, Hex. 5/16-18 x .500 x .265 4
19 . 8-35-00021 Isolator 2
20 2-00-00518 Lock Washer, Helical Spring 4 '"‘\}
21 2-00-00220 Screw, 1/4-20 x .625 HHC 4
22 8-90-07448 Electrical Wire - 9-1/2" LG 2
23 2-00-007086 Key, 1/4"8Q x 1-1/4 1
24 2-00-05492 Key, .220 x .25 1
25 2-00-02310 Lock Washer, 3/8 Helical Spring 4
26 7-68-05322 Plate, Vac Motor Mount 1
27 0782104 Vac Motor (2-stage, 36 VDC) 1
28 7-58-05213 Plate, Vac Motor Mount 1
29 2-22-00003 Gasket 2
30 7-75-01243 Spacer 4
31 2-00-00519 Lock Washer, #10-24 Helical Spring 4
32 2-00-02933 Screw, #10-24x3.5LG 4
33 2-00-04284 Terminal, .31 Ins. 12-10 AWG 2
€2124c/0803
)
M )
2-90 American-Lincoin®
SC7750




PUMP ASSEMBLY WHEEL DRIVE-BATTERY Cont.-EXPLODED VIEW

/@ 55 101
0
0
D

< o

ROTATION
OF MOTCR

/Q = g -
I &
o .

@ SET UP BELT TENSION:
.09 DEFLECT W/ 3 LB LOAD
APPLIED ON BELT

C2124¢/0803

American-Lincoin® 2-91
SG7750




HYDRAULIC TUBES
TO FILTER——
70 BROCM
SOLENOID
@
ATTACH HOSE #7-33-02407
ATTACH HOSE ¥7-33-02494
©1794c/0503
ATTACH HOSE #7-33-0218%
KEY NO. PART NUMBER DESCRIPTION QaTy.
1 7-08-01100 Bracket, Broom Drive Tube 1
2 7-08-01026 Bracket, Hyd Tube 1
3 2-00-04687 Lock Washer, 1/4 Helical Spring 2
4 2-00-00219 Bolt, Hex Head, 1/4-20 x .500 2
5 2-00-05493 Bulkhead Union, 5/8 2
6 2-00-05494 Fitting, ORFS Female Swivel to ORFS Tube End 4
7 2-00-05541 Fitting, 10 ORS Bulkhead Ethow 1
8 2-00-05542 Fitting, 10 ORS Bulkhead Running T 1
9 2-00-05543 Fitiing, 10 ORS Swivel Elbow 1
10 7-87-02206 Tube, Broom Return Line 1
11 7-87-02207 Tube, Broom Pressure Line 1
12 2-00-05544 Fitting, Reducer-10t0 -4 ORS 1
13 29504182 Nut, 3/8-16 Elastic Stop Hex 2
14 2-00-05689 Fitting, -8 ORS Swivel Elbow, 45 2
15 2-00-05545 Fitting, -4 ORS Swivel Elbow, 80 1
16 2-00-00233 Boilt, Hex Head, 3/8-16 x 1.00 2
C1794c/0503 PN
i
2-92 American-Lincoln® o
SC7750




HYDRAULIC MAIN BROOM - GAS/LP/DIESEL (VARIABLE DUMP)

~Royr

P
pee.

— THIS PORT CLOSEST

“\ TO BROGM CHAMBER

TO RETURN MANIFOLD (GAS/LP/DIESEL)
/ TOTEE HITTING ON TUBE ASSY. (BATTERY)

TO “1" PORT OGN MAIN CONTROL
VALVE (GAS/LPIDIESEL)
TO INSIDE TUBE ASSY. (BATTERY}

p—

C1662/2-04

4; TO PRESSURE PORT VAC MOTOR (GAS/LP/DIESEL)
o TO OUTSIDE TUBE ASSY. (BATTERY)
KEY NO. PART NUMBER DESCRIFPTION QTY.

1 0882-040 Motor 1

2 2-00-04885 Fitting #8 SAE to #8 ORS 90° 2

3 2-00-04895 Fitting #4 SAE to #4 ORS 1

4 7-33-02192 Hose, #8 ORS STR-90° 90.00" Ref

5 8-33-02200 Hose, #4 ORS STR-90° 55.00" Ref

C1662/0403
American-Lincoln® 2-93
SC7750




co- 052208
vE6-2 - MIOUT-UedIBWY

RIrg-£81 Ity
iy
H10ng3838 2 HvElak

i | ¥
(IR g1 SHH-r-3 130
LUERTERCT]
EEEREEIET P!

§

}

!
!
1t
o
4
Il 19rg-2880 4341
ﬁ _ A48 Or(t MY 297
4ty 6°F
H HOICH RCCHE 417K € 2

WK &1
t— i
nu— .>__ LEeI00-4g-1 1341 -~
ME IR W08
O AN e

. ) IR T A
o 13 1BE050-05-5 11 NS §2°9
LTy t Lk IR0 hiaILs 0 517 b Ja0d i 51 5 288 "l 20- = W
A L] ]
_ iy 30N LT Bd3als VIR
i 190} GRRON Q
— _ 1 I
o
o

| — 81 &
ﬂ H . entig [109vn2 _m E
hao.lv; TATen 0EINDD #3e4OH u /l”mg
22080-¢1-9 W 7 ol
INIWDY L %I_
g =
4

AYILLYE - JLYNTHDS SINMNVYYAAH



HYDRAULIC HOSE DIAGRAM-BATTERY {VD) -PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.

1 7-33-02495 Hose #4, STR x Swivel 90°, 76" LG 2
2 8-33-02183 Hose #4, STR x STR, 49" LG 2
3 8-33-02185 Hose ##4, STR x STR, 56" LG 1
4 7-33-02194 Hose #4, STR x 90°, 80" LG 2
5 7-33-02447 Hose #8, 22.5x 90°, 43" LG 2
6 8-33-02278 Hose #4, STR x STR 130" LG 2
7 8-33-02178 Hose #4, STR x STR, 147 LG 2
8 7-33-02347 Hose #8, STR x 80°, 49" LG 1
9 8-33-02193 Hose #8, STR x STR 18-1/4 LG 2
10

1 7-33-02449 Hose #12, STR x 90°, 13-3/4" LG 1
12

13 8-33-02201 Hose #8, STR x45°, 18" LG 3
14 7-33-02402 Hose #8, STR x 90°, 19" LG 1
15 7-33-02494 Hose #8, STRxLG 90,177 LG 1
16 7-33-02189 Hose #4, 90° x 80°, 26"L.G 1

¢1692e/0602 )
2-96 American-Lincoln®

SCT750




HYDRAULIC HOSE DIAGRAM-BATTERY (VD) -EXPLODED VIEW

Pl
1-87-02207 REF. %/
T-87-02206 REF.
. Amencan-Lincor® 2-97

S5C7750




SIDE BROOM HYDRAULICS

TO PORT "B” ON CYLINDER TOPORTTA"ON CYLINDER N
CONTROL VALVE _\ CONTROL VALVE ‘)
N

'
b
1
I

!

|

/@
ATO QUTSIDE
B TO INSIDE

|

::}?\/_
Qs

KEY NO. PART NUMBER DESCRIPTION QTy.
1 0885-061 Motor 1
2 2-00-04918 Straight Filting 2
3 7-33-02353 Hose, 98.57 Ref
C1658/0402
if.\h) ,-":
2-98 American-Lincoln®

SC7750




HOPPER LIFT HYDRAULICS

TO “D” PORT TO RETURN BLOCK
HOPPER CONTROL

VALVE
TO "'C" PORT
/  HOPPER CONTROL VALVE (3).

e TO "D" PORT
HOPPER CONTROL

VARIABLE DUMP {GAS/LP/DIESEL)

T3 9 PORT
ROFPER COITROL
VALVE

VARIABLE DUMP C1654/0402
{BATTERY)
KEY NO. PART NUMBER DESCRIPTION qQTy.

1 8-17-05022 Cylinder, Rotation (Vari Dump) 1

2 2-00-05054 Fitting, 9/16-18 to 3/8-18 Adapter 2

3 7-33-02352 Hose, #4 ORS 0-80° Swivel 717 Ref

4 7-33-02355 Hose, #4 ORS 0-45° 50.5" Ref

5 2-00-04589 Fitting, 3/8 to 3/8 80° Street Elbow 1

6 2-00-04892 Fitting, 20° elbow {O-Ring) 2

7 2-00-04482 Fitting Street Tee (3/8) 2

8 2-00-04628 Fitting, STR 3/8 to 1/4 1

9 2-00-04997 Fitting ORS NPT Adapter (#4-1/4) 1

10 8-88-00014 Valve, Ball Check 1

11 8-33-02178 Hose, 257 1D 15.0" 1G 1
C1654/0402
American-Lincoln® 2-99

SC7750




HOPPER DUMP DOOR HYDRAULICS

TO “C1" PORT
CHECK VALVE

C1655/0202

\
2 0

TG “C2" PORT
CHECK VALVE
KEY NO. PART NUMBER DESCRIPTION QTYy.
1 7-17-05011 Cylinder 1
2 2-00-04926 #4 SAE to #4 ORS 90° 1
3 2-00-04895 #4 SAE 1o #4 ORS 1
4 7-33-02342 #4 Hose STR 92.5° Ref
5 8-33-02216 #4 Hose STR 88.07 Ref
C1655/0402
o
M
2-100 American-Lincoln®

SC7750




SCRUB DECK HYDRAULICS

FRONT OF MACHINE
© RH SCRUB MOTOR
D 7
TO PORT #4 MAIN CONTROL VALVE
LH SCRUB MOTOR
C1652/9702 }

TO PORT #3 MAIN CONTROL VALVE

KEY NO. PART NUMBER DESCRIPTION QTY.
1 0782-111 Hydraulic Motor 3
2 2-00-04974 #10 SAE to #8 ORS 2
3 2-00-04921 #10 SAE to #8 ORS, 90° 4
4 7-33-02347 #8 Hose STR - 90° 49.0" Ref.
5 7-33-02354 #8 Hose STR - 80° 13.5" Ret.
5" 7-33-02327 #8 Hose 5TR - 80° 15.25” Ref.
6 7-33-02327 #8 Hose STR - 90° 15.25" Ref.
6" 7-33-02326 #8 Hose STH - 90° 15.25" Ref.
7 8-33-02191 #8 Hose ORS STR 56.5” Ref.
* These hoses are for 53" Scrub Deck
C1652
()
2-102 . American-Lincoln® -

SC7750




o SCRUB DECK LIFT HYDRAULICS - BATTERY
REF MAIN FRAME
718 REF SCRUB DECK
UA oo _\L
=
4 o
C1768/0302
KEY NO. PART NUMBER DESCRiPTION QTy.

1 7-31-07025 Hanger-Brush Lift 1
2 0782-130 36 Volt-Dump Door Actuator 1
3 2-00-03151 Spacer- 1/2 1D x 3/4 0D x 5/8 LG 2

HARDWARE USED:
H59 2-00-00242 Screw, 1/2-13 x 2.250 HHC 1
H62 2-00-00405 Flat Washer, 1.063 x .531 x .094 2
k65 2-00-04936 Nut, 1/2-13 Fiber Lock 3
H78 2-00-05187 Carriage Bolt, 3/8-16 x 1.250 1
H118 2-00-02618 Screw, 1/2-13 x 3.500 HHC 1
H365 2-00-04182 Bushing 1

C1769/0302
&\7_
American-Lincoln® 2-103
SC7750




SQUEEGEE LIFT HYDRAULICS

TO PORT “C3" CYLINDER CONTROL VALVE

TO PORT “C4” CYLINDER CONTROL VALVE

C1656/0402

KEY NO. PART NUMBER

1 7-17-05019

2 2-00-04895

3 7-33-02190
C1656/0402

DESCRIPTION

Cylinder
#4 SAE to #4 ORS
#4 Hose ORS STR-9067.0"

American-Lincoln®
SC7750

2-105




HYDRAULIC RESERVOIR-PARTS LIST
KEY NO. PART NUMBER DESCRIPTION QaTy. }

i 7-83-04189 Hydrautic Reservoir 1

2 8-24-04115 Strainer, Hyd. Reservoir 2

3 2-00-05204 13/16-16 ORS MX ¥2-14 NPTF 90 2

4 7-88-00103 Valve, 2-way Pressure Relief 1

5 8-48-05033 Sight Glass, Hyd. Fluid 1

6 2-95-02516 ¥ Pipe Nippie Close 1

7 2-00-04474 %-14 X ¥2-14 Reducer 1

8 7-24-04013 Return Filter Assy 1

9 2-00-05436 Fitting, ORFS M To NPTFM 08 X 12 1

10 2-00-04928 Fitting, 13/16-16 X 13/16-16 Tee 1

11 2-00-05046 Fitting, 8 Ors 8 SAE 90° Elbow

12 2-00-02474 Plug, ¥2 NPT 1

13 2-00-00451 Flat Washer, .750 X .312 X .065 Stl Zn 2

i4 2-00-00208 Screw, 5/16-18 X .750 HHC 2

15 2-00-05438 Fitling, 90 ORFS M To NPTF M 08 X 12 1

16 2-00-05330 Threaded Insert, 5/16-18 2

17 8-11-00026 Filter, Cap Reservoir 1

18 2-00-04970 Fitting, Connector 8 Ors #8 SAE 1

19 2-00-05939 Fitting, ORFS Swivel/Str O-Ring 2 .

20 2-00-04975 Fitting, 8 SAE 45° Elbow 1 )

21 2-00-05074 Fitting, 3/4 NPT x 1-1/3-16 #12 ORS 1 T
c1795e/0703

{0
S
2-106 American-Lincoln®
SC7750




HYDRAULIC RESERVOIR-EXPLCODED VIEW

C1796e/0703

American-Lincoln®
SC7750

2-107




WHEEL DRIVE HYDRAULICS - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.

1 0885-092 Hydraulic Motor (Gas/LP/Diesel) 1

1 0785-087 Hydraulic Motor (Battery) 1

2 2-00-04974 Fitting #8 CRS to #10 SAE Connector 2

3 8-33-02196 Hose - #8 ORS STR Ends 75.5" (Gas/Lp/Diesel} Ref.

3 7-33-02382 Hose - #8 ORS STR Ends 43.25" (Battery) Ref.
C1661/9804
2-110 American-Lincoln®

SC7750

-v‘\.“-,-—/;




WHEEL DRIVE HYDRAULICS - EXPLODED VIEW

TO TOP PORT
ON PISTON PUMP TO BOTTOM PORT
ON PISTON PUMP

FORWARD PORT
REAR PORT

American-Lincoln® 2-111
8C7750




HYDRAULIC RETURN BLOCK - PARTS LIST

KEY NQ. PART NUMBER DESCRIPTION QTY.
1 7-48-00019 Return Block 1
2 2-00-05264 Fitting, Connector #8SAE - #40RS 1
3 2-00-04885 Fitting, 90° Elbow {O-Ring) 1
4 2-00-05265 Fitting, 90° ORS/Male NPTF 1
5 2-00-04892 Fitting, 90° Efbow (O-Ring) 1
6 2-00-04895 Fitting, Straight Connector 1
7 7-33-02191 Hose, #4 ORS 0-90, 42.0” Ref
8 8-33-02200 Hose, #4 ORS 0-90, 55.07 Ref
g 7-33-02350 Hose, #4 ORS 0-90, Swivel 43.0” Ref
10 7-33-02355 Hose, #4 ORS 0-45, 50.57 Ref
11 8-33-02178 Hose, #4 ORS 0-90, 21.07 Ref
12 8-33-02194 Hose, #12 ORS 0-20, 20.0” Ref
13 2-00-05196 Plug, 3/4-16 O-Ring Boss 1
14 7-33-02187 Hose, #8 ORS 8TR, 42.0” Ref
HARDWARE USED
H25 2-00-00594 Nut, Hex 1/4-20 x 437 x .218 2
H72 2-00-00518 Lock Washer, helical Spring 2
H233 2-00-02638 Screw, HHC .25-20 x 3.00 2
C1681/0402
2-118 American-Lincoln®

SC7750




HYDRAULIC RETURN BLOCK - EXPLODED VIEW

* LOW DUMP MACHINE
REPLACE WITH 2-00-05177
PLUG - - THIS PORT ONLY

TO MAIN CONTROL
VALVE PORT "T%”

TO TOP OF RESERVOIR ——-/

TO HOPPER LIFT CYL ROD END

TC HOPPER VALVE PORT C7

TO CASE DRAIN - MAIN BROOM MCTCOR TO HOPPER

CONTROL VALVE

TO CHECK VALVE PORT *T" PORT "OUT”

TO CYLINDER CONTROL:
VALVE PORT 'T"

C1681/4109

American-Lincoln® 2-119
SC7750




VAC FAN HOPPER HYDRAULICS

TO MAIN BROOM LOWER PORT

C1657/0402

TO PORT 2" MAIN

TO RETURN PORT CHARGE PUMP

CONTROL VALVE

KEY NQ. PART NUMBER DESCRIPTION QTy.
1 0882-048 Motor, Hydraulic Vacuum 1
2 2-00-04885 Fitting, 90° Elbow (O-Ring) 2
3 2-00-04892 Fitting, 90° Elbow (O-Ring) 1
4 7-33-02190 Hose, #4 ORS STR Ends 66.0” Ref
5 7-33-02346 Hose, #8 0-90° 72.0" Ref
6 7-33-02192 Hose, #8 CRS 0-90° Ends 90.0” Ref
C1857/0402

2-120 American-Lincoln®

SC7750




STEERING 90¢ - 20° HYDRAULICS

i,
st

. _TOPORT"R" ON POWER
-7 STEERING UNIT

P
A
//4/
K
A ! ) “";fY\,
I e WA
%
et
“__“‘1(%:'\
"“Q‘i‘% . . TO PORT"L" ON PCWER
Ly STEERING UNIT

I
C1660/0202 g ,’_;\_
/g‘ e

.

S PORT"R"
- PORT*L"

TO CHARGE PUMP — i ~—-TQ BASE END OF STEERING GYL
}f
TO PISTON PUMP {

TO ROD END OF STEERING CYL—

KEY NO. PART NUMBER DESCRIPTION

1 7-17-05010
2 2-00-04892
3 8-33-02218
4 8-33-02185
54 8-33-02183
64 8-33-02185
7 8-80-05034
8 7-33-02186
9 7-33-02343
10# 7-33-02194

. #battery

C1660/0402

Cylinder, Power Steering
Fitling, 90° Elbow (O-Ring)
Hose, #4 STR Ends 60.0”
Hose, #4 STR Ends 56.0"
Hose, #4 STR Ends 49.0"
Hose, #4 STR Ends 56.0"
Steering Contro!l Unit
Hose, #4 STR-90° 30.0”
Hose, #4 STR Ends 43.5”
Hose, #4 STR-90° 80.0”

Ref
Ref

Ref
Ref
Ref

American-Lincoin®
SC7750

2-121




ENGINE COVERS - BATTERY - PARTS LIST

KEY NO. PARTNUMBER DESCRIPTION QTY.
i 7-81-00192 Support - Top Cover 1
2 8-32-000486 Hinge 2
3 7-16-07385 Cover - RH Side 1
4 7-41-00032 Latch - RH Side 1
5 7-16-07383 Cover - Engine 1
6 8-41-00040 Laich 1
7 7-16-07384 Cover-L.H. Side (Welded) 1
8 7-41-00034 Latch-Side Cover L.H. 1
g 7-62-05108 Rail-Battery Guide, Rear 1
10 7-62-05109 Rail-Battery Guide, Front 1
11 0775-166 Connection Assembly 1

HARDWARE USED:
H15 2-00-00221 Screw, ¥4 - 20 x .750 HHC 3
H22 2-00-02589 Screw, 1/4-20 x 2.000 HHC 2
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 2
H27 2-00-03702 Washer, .625 x .281 x .063 4
H34 2-00-00208 Screw, 5/16-18 x .750 HHC G
H35 2-00-02708 Screw, 5/16-18 x 1.000 HHM 4
H36 2-00-00196 Carriage Bolt, 5/16-18 x 1.000 4
H43 2-00-00409 Flat Washer, .687 x .344 x .062 18
H45 2-00-00585 Nut, Hex. 5/16-18 x .500 x .265 2
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 20
H52 2-00-00402 Fiat Washer, .750 x .390 x .094 2
H72 2-00-00518 Lock Washer, Helical Spring 5
H30 2-00-03569 Carriage Bolt, 516 - 18 x .750 6

C1612a/0402

2-122 American-Lincoln®

SC7750

RN




ENGINE COVERS - BATTERY - EXPLODED VIEW

2-123

n-Ling

America
SC7750



ELECTRICAL ASSEMBLY - BATTERY - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 7-52-00150 Panel-Power 1
2 2-00-04825 Solenoid 4
3 7-15-08005 Contactor 2
4 8-06-05004 Fuse Holder 5
5 8-32-09008 Horn 1
& 7-28-00002 Fuse - 80 AMP 1
7 2-00-00641 Nut, 1/4-20 Insert Fiber 2
8 7-15-08004 Contactor 2
g 7-64-00025 Circulit Breaker - 25 AMP 2
10 8-11-00051 Cap-Clear Boot 3
1 8-64-00019 Relay-36 V 1
12 8-684-00008 Circuit Breaker - 15 AMP 2
13 §-11-00044 Boot 2
14 7-64-00032 Circuit Breaker - 50 AMP 1
15 2-00-00056 Screw, #10-24 x .750 RHM 5
16 2-00-03702 Washer, .625 x .281 x .063 22
17 2-00-01246 Nut, Hex Fiber Insert #10-24 5]
18 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 22
19 8-28-05021 Fuse - 120 AMP 1
20 2-00-00428 Flat Washer, .500 x .219 x .063 1
21 2-00-00220 Screw, 1/4-20 x 625 HHC 16
22 2-00-00518 Lock Washer, Helical Spring 18

C1600/0603

2-150 American-Lincoln®

SC7750




ELECTRICAL ASSEMBLY - BATTERY - EXPLODED VIEW

PONLE PAREL 82 REF MAIN FRAME
AND COMPONEHTS

SEE VIEW A

C1600/0603

American-Lincoln® 2-151
SC7750




INSTRUMENT PANEL - BATTERY - PARTS LIST

KEY NG. PART NUMBER DESCRIPTION QTyY.
1 8-82-00041 Key Switch 1
2 8-82-00027 Light Switch 1
3 2-00-05375 Switch Blank 5
4 7-48-05024 Condition Meter i
5 0760-495-1 Warning Light Assy 1
6 8-08-00838 Relay Panel 1
7 8-64-00020 Timed Delay Relay 1
8 8-64-00019 Relay 2
g 7-52-00147 instrument Panel 1
10 7-18-00248-1 Decal 1
11 0795-118 Harness 1
12 8-82-00062 Switch 1
13 7-52-00148 Circuit Breaker Panel 1

14 8-64-00008 Circuit Breaker-15 AMP 7

15 2-00-04757 Hole Plug 3
16 7-48-05029 Hour Meter 1
17 8-82-00059 Switch 1
18 7-82-00042 Switch-Reversing 1
19 0775-218 Diode Assembly 1
20 7-82-00041 Switch 1

HARDWARE USED:
Hi2 2-00-01246 Nut, Hex Fiber Insert #10-24 2
H88 2-00-01372 Nut, Fiberinsen #8-32 Sieel 8
Hi01 2-00-04897 Screw, #10-24 x 1.250 1
H176 2-00-05337 Screw, #8-32 x .750 BHS &5 12

C1774/0402

2-154 American-Lincoln®

8C7750




INSTRUMENT PANEL - BATTERY - EXPLODED VIEW

9LIH

SSIANYYH OL (SIHIM NOILLO) 31l
NAMOHS LON L1# 3L

‘S310N

© © ®

Il )

086/¥LL1LD

kil
Edit)

SNOILAD 304

=@

9LiH
68H

88T

TENVd d3MVddd LNDHID
40 MAIA MOVY

- TIG %E

&
/

,\\;_

N o

MNYIE

Ly, Ay

SHWALL
HLIM S3WOD "MaH

12NVd AVTEH

®

ANYTE

Y18

3

MO
08
NG L
dOH

NOLLO

H17d
2079

1INV LNIWMHLSNI
40 MIIA MOvd

TUHD|
HO)
HOIH
03y

TAS LHIN

2-155

American-Lincoln®

8C7750



ELECTRICAL HARNESS ROUTING - BATTERY

;
s E
7
J
[
i [
S AN . ]
) SN ‘
[ o E .
i . i e i ] \ -
- / ETR Nt e 5
i '/ /1 2. 82 \S/;L—‘.‘ %
H . P ) S
! T . 4 gr il = bl
] Ry (e
T TR NG - NI R Y
VB ~ v B R z B
OB S Y Ex T eI =1
wk [= Vs T
hes 55 \ZE 5%
|\,ﬁ°‘ b \g% Bl
oy : 8
S \Lj 3
v . 3 ﬂ
ol — o
5]

e |

WER FANEL

9
.

VACULM
WATDRS __

{:

f H I 5

é[ TN Py _—

AN

KEY NOQ. PART NUMBER DESCRIPTION QTy.
1 0795-150 Harness, Machine 1
2 2-00-04345 Tye, Rap 8
3 7-13-07096 Clamp 6
4 2-00-01248 Nut, #10-24 Lock 1
5 8-20-06036 Duet, 12" 6
6 7-20-06012 Duct, &" 4
7 2-00-02933 Screw, Mach 10-24x3.5 2
8 0775-188 Diode 1
g
10 8-75-01207 Spacer 2
11 0795-121 Harness, Power Panel 1
12 2-00-04708 Term, .25 FISO Female 2
13 2-00-05183 Term, .25 FISO Male 2
14 2-00-05171 Boot, Red 1
15 2-00-05173 Boot, Black 1
S
C17752/0803 S
2-156 American-Lincoln®
'8C7750




THROTTLE CONTROL

82° CSKTO @ 531
2- PLACES .

H353,
. -
“ .
N r
. H
~
™. \’R o
H20 ¢ '~ £
\\\\
L "
HZTZ\\\ f"’
-
/
/
/’
.'//
/
/’/
/ P S
l 1/7"/’, / .
i #
\ // 7
y / s
\ &
/%
A A
/f \ ,‘
FARERN 5
/ e Y

// C2016/0402

4 CABLE - THROTTLE
8G" LG. REF.
KEY NQ. PART NUMBER
1 7-08-00996
2 8-92-00046
3 8-92-00045
4 7-66-00196
5 7-39-00017
6 8-25-02036
7 8-13-07094
8 2-85-01999
HARDWARE USED:
H6 2-00-00048
H12 2-00-01246
H20 2-00-00203
H26 2-00-00641
H27 2-00-03702
H200 2-00-00626
H272 2-00-04563
H353 2-00-03027
C2016/0402

~—— WELDMENT - FRAME
ASSEMBLY REF.

DESCRIPTION
Weldment, Bracket Throttle
Pivot Block, Throttle
Yoke, Throttle
Rod, Control
Knaob, Conirol
Ball Joint, Connector
Conduit Clamp
Nut, Hex Jam .25-28 ZN

v

Screw, # 10-24 x .500 RHM

Nut, Hex Fiber Insert #10-24
Screw, 1/4-20 x 1.500 HHC

Nut, 1/4-20 Insent Fiber

Whasher, .625 x .281 x .063

Nut, Hex MS #10 - 32 x 375 x .125
Screw, Shoulder #10-24

Screw -Shoulder #10-24

o TS S S S . L&

American-Lincoln®

8C7750

2-159




DECALS - PARTS LIST
FU
KEY NO. PART NUMBER DESCRIPTION aTy. N J
1 8-18-00515 instrument Panel 1
2 8-18-00520 Left Side Panel 1
3 8-18-00506 Main Broom 1
4 8-18-00507 Side Broom 1
5" REF ATF/Dextron Fluid Only 1
6" REF Battery Charging Warning {Battery models) 1
7 8-18-00490 Bi-Directional Pedal/horizontal 1
8< 8-18-00487 Biank Square - Option Covers 1
g* REF Gasoline Only {Gas models) 1
Diesel Fuet Only {Diesel models}) 1
10 REF Do Not Use with Flammables 1
11" REF Electrical Hazard {Battery models) 1
12* REF Exhaust Warning (Gas, LP, Diesel models) 1
13" REF Fire Hazard-Fuel Could Explode (G, D) 1
14* REF Moving Belts-Stay Clear (G, LP, D) 1
15* REF Moving Fan Blade-Stay Clear 1
16" REF No Gasoline or Combustibles 1
17" REF Patent/Patents Pending 1
18" REF Surface Hot-Stay Clear 1
19 REF Turn Off-Lock Wheel 1
20" REF Covet/Hopper Could Close 3 o
21* REF No Step 4 L
22" REF Pinch Pgint-Stay Clear 9
23 8-18-00539 SCT750 1
24 8-18-00527 Alto (medium} 1
25 8-18-00525 American-Lincoln (medium} 2
26 8-18-00526 American-Lincoln (large) 1
27 REF Serial Plate 1
28 7-50-05136 Non Skid (Edge) 3
29 8-50-05055 Non Skid 1
30 2-00-04115 Rivet 2
*Contained in Warning Decal Kit 0760-892
<Can be ordered separately but is also inciuded in 0760-892
C1693B/1003
S
2-160 - American-Lincoln®
SC7750




DECAL - EXPLODED VIEW

22
1
C16938
/j/j e 5
21
~21
\ = B 20
5 % 1 8
- American-Lincoln® 5167

SC7750




DECALS (CON'T)

C1469382 I

e "\E
KEY NO. PART NUMBER DESCRIPTION QTY.

19* REF ' Turn Off-Lock Wheel 1

20" REF Cover/Hopper Could Close 3

21 REF Decal, No Step 4

22* REF Pinch Poini-Stay Clear 9

23 8-18-00539 SC7750 1

24 8-18-00527 Alto (mediumy) 1

25 8-18-00525 American-Lincoln (medium}) 2

26 8-18-00526 American-Lincoln (large) 1

27 REF Serial Plate 1

23 7-50-05136 Non Skid (Edge) 3

29 8-50-05055 Non Skid 1

30 2-00-04115 Rivet 2

*Contained in Warning Decal Kit 0760-892
C1693B2/1003 O
2-162 American-Lincoln® '

8C7750




ELECTRICAL SCHEMATIC - BATTERY MACHINE

AHSIT HEH  NOLNTOS

R
__________ A
1HD MDY NBDMIIEG N
- LTI [N
ding  INIEHE130 | A - WiH %
PN ) Vo 0 angsy Ja10
Gy S — — t
r dWAd  dS3 [DIRSRET ] HENEST :::;1 [
=2
v A
¥ aQ
e Qo> g e
WY o WOVE eeE l:‘-gJ >0 a8
I T jEn 3 vy
w09 N ¥OOH d53
&8
@ HOOH aLE

LHM
Z FU
{sNoILAQ) ' suon Tt . {SHoIL0)
r— — — — — — o —— —— e —— — — — — — — 8 a—
A _@'ﬁn{{ Tan > S A
R et o1-a0 -
N ONED MSEB I
2tz TSIV BT v Gl -~
Dz THON OvaH 18 I
0127142 LHOIT QYIH 11 @‘ ETE]] S W o
o0l - — — = — — [ — T — <€ <oy
NGO e N — = .
H3L o oiz T ”@' e T T T |
o SIORE) S .
4.0P) D SNIAOf - =« = - — e o= :
WS oAl 602'. vl NBLONISI pg ERaL viL 0z T ms-ssm zz |
MOSNIJO  WIddOH 108 Nvd [l ST ) )
oy g
ﬁ HHO 042 VEiSJYQ Y ;}
Hl—>
o LHOM HOH ANIA0DTH o ozee  TOF Mshu Vel ﬁg |
&) e |
p IFoH MD‘I WO oS 1’ [ xR
wsasoawval  PEF T e .. MmFI3 b
(NOILdO) TATYA VIS omv i m }
LN} o~ [t}] L
7] diNY g5 £
“MS LINIT'NMa w00 ir L ¥EBD '
i RS e
avA - @ 0 a4
EE
He rau i 2 682
) — s THvSL
SR T3 i &)59 o7 b g HE~IEE A i
»

(Galy "--.... ————
70 A Wreg 8217 ot OF |
on} i) 3sivy FE L %ggf rs CEY MS 33933:103 883
el o¢ 'UW“EZ drv si
€2 ws LWan Y Y e
5

AL

hIHE OGNy
OAid NENSA0

- N WS TWHLNEN
s ZoNELrL s
osn oF i -
aoie 08 HENYE NCIVLON WINHONNG
T ®S
N - ™ HOLIMS %230
%930 SAYDS anuos g
zr —%
HOLVTLLOV :
%330 BNYOS —
Duh 968
aiy €1

K S
panias it ) e
- yae WY 5L
g - z 3 - S s 340 TWIE 81 HOO0
] Fas FOS INOOHH 318 MS rivg 3aigldn Hv MM BIS0I
RX-T L & VEEBL i'”‘ MS-0H
NOWISEd ol TV S2AYE— ZE e cz ¥&
B FODHE Meld AFEQTD o mva—‘.
08 MOCHS NIvIY S HIW HENYHS o
HOLMS 358N " ahv sl
A TN
usiies o Y. MSOH St vanA koo
- 121500 035GTD
AT 3BT ] N F..ﬁ whichz  osve a2 Hoca
00160 $ O crowmros warom cmz. e o
HALAS 1Y3 bk i

FSArT]
L M1
HZ0Z 93130 RGIIGHOD = 7

Y v B3I UNGH = vee ¢ boo
o
o
¥E 4
“Habe W —— IR
o w5 ZBD aniv st Live
(314 J el :
E———o e ]
de -\ 71 ] 6 S o
. »
Su v 2] ~aTY 08
at waliid oy ik
401
f:)}+ n AT GL %)
() ]t e
e Jo——
Hes P E N B RN T
'anvas:l‘
o o c
HiLd e ) NDJIMS TAS®
[ av ST
UEN DA @ I E [Z] \“" 1 T3Hvd HOVR-O3d
YAt 00T HYS
o 4 VENVY LERIFIMA
(o) dHS 1N AUYONDDIS +U et Ivn o e
ELE]
< <iffi=

AYIIVE A

2-163

Amaerican-Lincoln

SCTIS0




9842

05L408
LHICOUI-H DBy

1# 3HIM
3 HOLIINNOD

aue e}
it B
s v

P T E S GE]
12 HOLDINNGD

£g
14
S
wpg
k)

mOoww

a b

HEUM w2 g
Lad HGLDINNOD

a
9z
52
vZ
£Z
2z

B 3diwv Y3LITNIG
Q HOLDINNOD

2@ 0w

[
Y&k
£
[ad
far48
art

K 3dimi H3L137 Nid
D HOLDIANNDD

MmO O

AT
vl
k474

18

oL

)
#3dMm W31137
A HOLOINNOD

CHUOWL

Yl

L

a9

g

N IE
EL

#3dam H3ALLT]
¥ HOLIINNOD

4m00owu

Id

J

"
5

SS5# AYIM O HOLDINROD

WL # UM N JOLIINNGD

b JeIM W HOLOANNOD

I3 E] 2L El 3 d rL
o 3 1 3 £ 3 L m
ES a 0 d e a a3 a
ave 2 -4 2 oz o] k] o
e a sz k| [ a g ]
EE Al weZ Al 5 hd ElY v
#dim H3LLITNIE ¢ 3dm ¥3LIETNE g agim N3li3THid
. #FHIM WALETNIE
T HOIDINNGD A HOLIINNOD M UDLOANNDD H HOLDANNOD Hil
ey
=4
13NVd LSNI PR
welow
YIAYHE

pE{ON)
ge (o)
RS LIWITNMOD
Le o) !
LeL{oN)
Ms LWndn

124(se) J
mmxexh«/,-.

HNYL

NOILNT0S

0=

Y

1OV 33933005

LR S ¥1:]

IHIM NED

J

HOLOW NO (+) OL LN 34IM

HOLOW NO -} OL 21 AHIM -]

HOLIMS
ANdd 3ais
LW dHE

VE

ANV HM3MOd

LHON
avaH
1n

HIAddOH

Ad3allvd
110A 98

SHOLOW
WNNOYA

EErL0-068

D e

e —

[

HOLONW
HINVHS

L=

e ———

NO3IQ ENEls

ANIHOVIN AHALIYE - WYHOVIA NOLLOINNOD ANIHOYIN

\ 13NV LSNI
A3ANYd HOO1

HOLIMS
HAddOH

‘Wdg 3aIs




MIOSUIFUEIBWY |

(ATNO 434 HO4 NMOHS)
1INV 40 LNO¥S
NO 34V STO9WAS :3LON

MNVTIE

ANVYE

L

NEEEDWN BYLVPRL
MOTTSA GEL'VYELTL
JONYHO 8212t
£r a38 1
zp | Taun, 0}
1 b oo
LZ we'e
gz | MOVIE|[  Heorgs
¢z | Howia |Arasolgivis
wrZ' e | _JLHM 85ve9
€2 | an18 11 g
g N33go | ¥
} P MOTI3A | 3€'AC e YE'E
0Z | 3oNVHO Z
61 aad [ avarovarvyy
# JdIM "OT0D EEEND
s
0é

TENYd AVI3Y

|
T _

TANVd INIWNSLSNI
40 MIIA MOV

AdILIVE - WYHOVId NOILLDINNOD TANV LNJWNHLSNI




0542081
2Lt LMleoul-uesuawy

HOLIMS

‘\ NYOH

ANIHOVIN AYALLYE - WYHOVIAQ NOILOINNOD 1aNYd H001d

o,




|
0522281

A020UUCT

£il-e s_.__0u:_._.:mu_..wEd._
O
|
EER SEANYVYH Z51-66.0° | 9}
[ (e EE S6£L0°06°4 | St
L 'ASSY 3Q0IG B6L-6L20 | I
L (D) 2xIM 96ELO06-L | EL
L] (DN Sg) 3L B58P0-00-2 | ZI
- (2) Ad1m LZPL0-06-L L
L ASSY JHtA 991-§240 | OF
L (2 3 ZHEL0-067L 8
! {v) JIan £6CL0-06-L 8
! (LA 3aIM LBELO-06-L L
1 (i} 3uimn 66EL0-06-4 9
' (BN 1ET a1 FEZP000-¢ g
1 TW I BBELO-06L 4
L N} 3HIAL 86€.0-06-L £
b [SHERT LOPLO-06-L [4
8 "ASSY 20010 BGL-GLLO 3
ALD NOILdINOS3a  |HIannN 1Tavd AT

anyos

SAHSNAE

OWA
HAddOH

B

o
Y
i

INIHOVIA AYTLLYE - IWvHOVIQ NOILOINNOD “TdNVd 33MOd

Y8 %Vl 108
MIIA 0L

aNvd 3HL 40
NOLLiISOd 310N

0 =0 e




NOTES

American-Lincoln® 31
SC7750




TABLE OF CONTENTS - CHAPTER 3

Roil-Out Battery (800 AH OpPHON) ....oooi ettt e e e 33 S
T T AT Y X 0 X 7o RO OO 34 L/
Hopper Thermo-Sensor Shutdown OpHOn ... ettt e e e e e e e e e e e e e eeaennean 36 '
Back-Up Adarm Oplion . e ettt e et e e e s e e e e bmr e aeeaeernemreeen 3-8
Rear Work Light Option .ottt e e e e e rer e e e e e e e eesee s ne eeaean 310
Overhead GUARG OPON ..o e e e et ae e ee e e e e e e e e 31
Amber Safety Light Option with Overhead GUATT ..........vvirieieieieer v erererernr rraes e re s eeearerreaeeaasaes 312
Amber Safety Light Option without Overhead Guard ... e 313
ESPIABTON QPO ... e e e e oo e e e 314
ESP/Autofit Wiring - Batfery ... 3-20
ESP/ AUOfIl WIFING - Gas . e e e e e 322
L (=l (LT LU= 3= U N 3-24
Flame Arresting Gas Cap ..o e e e e e e 3-25
Heavy Duty Alr Cleaner O plion ... e e 3-26
Clogged FIHEI OPHION ..o rerr ettt eees e e e e b e e e eaereeseeresares e anerasaneesaneneaeesananeeaeenaernn 327
S o 6= A= o Lo 0 T o] (1o o S S SO R OO 3-28
Wet Sweep Bypass/Thermo Sensor Oplion ... e 3-32
Retractable Seatbhelt Option ...t r e e e e e e s ee s e rr e s e e e reeeraeeneaneeaearas 3-36
SuspPension SEat OPHON .ovvive e e cre e e e e e oe ot e o e ec e e e oo e e o e oo et re o mee g e e ee e e een e an 3-37
SEAL SWILCH K e et e e e ettt et s e st et e e e et e e e 3-38
Pad Driver Opt N (0 it e e e s e e e e e s e e 3-39
Pad Drver Opton (18 e e e et e e 3-40
LT oo = 0 T+ T o N 341
Vacuum Wand OPlion ... e s s se e e aeenee s 342
VA HOSE SarviCe Kb L e e e e 3-43
Spare Parts List - SCT750 Machine ..o e ettt v s e s vr e e s ee e s ee reenonre e 3-44
Spare Parts List - SCT750 Machine .o e et e e 3-45
Spare Parts List - SC7750 Battery Maching ... 346 P
Spare Parts List- SC7750 Battery Machine ... et 347 : >
Spare Parts List - Gas/LP/Diesel Maching ...t se e s er e s e e e e nr e 348
1T = OSSP 349
R =T = 1 TS 3-55

i

32 American-Lincoln®
SC7750




ROLL-OUT BATTERY (800 AH OPTION})

REF MAIN FRAME

DRILE & 406, 6-HOLES

AT CP MARKS
C1781/9805
KEY NO. PART NUMBER DESCRIPTION QTY
i 7-18-07391 Cover-Battery (800 AH Option) 1
2 7-62-05110 Rail-Battery Roller 3
3 2-00-03306 Bearing-Ball 15
4 7-05-07175 Bar-Battery Retainer
5 2-00-00776 Cotter Pin (1/8 Dia. X 1% Lg) 1
HARDWARE USED:
H58 2-00-00241 Screw, 1/2-13 x 1.750 HHC 15
H65 2-00-04936 Nut,1/2-13 Fiber Lock 15
C1781/9805
American-Lincoln® 33
8C7750




BRUSHES OPTION - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION aQTy. }

1 8-08-03217 Proex and Wire Main Broom 1
1 8-08-03218 Poly and Wire 8-Row Main Broom 1
1 8-08-03219 Nylon 8-Row Main Broom 1
1 8-08-03220 Nylon High Density Main Broom 1
1 8-08-03221 Wire and Fiber High Density Main Broom 1
2 0765-256 Scrub Brush Assernbly 16" Black Nylon 3
2 0765-257 Scrub Brush Assembly 16" Amerfil 3
2 0765-258 Scrub Brush Assembly 16" Supergrit 3
2 0765-259 Scrub Brush Assembly 16” Soft Nylon 3
2 0765-260 Scrub Brush- Black Nylon 18" 3
2 0765-265 Scrub Brush Assy 16" Clean Grit 3
2 0765-261 Scrub Brush- Amerfil 18" 3
2 0765-262 Scrub Brush- Supergrit 18" 3
2 0765-263 Scrub Brush- Soft Nylon 18" 3
2 (0765-266 Scrub Brush Assy 18” Clean Grit 3
3 (0880439 Wire Side Broom 1
3 8-08-03211 Nylon Side Broom 1
3 8-08-03212 Polypropylene Side Broom 1
3 8-08-03199 Wire Side Broom Only 1
3 8-08-03140 Polypropylene Side Broom (Battery) 1
4 7-19-02034 Disc - Brush Driver 18" 1
4 7-18-02035 Disc - Brush Driver 16" & 18" 1 \}
5 8-58-05248 Plate - Side Broom Retainer 1
6 2-00-00081 Screw, 1/4-20 x 1.000 RHM 4
7 2-00-04121 Screw, 10-13 x .750 Wood, Pan Head 3

C1710/9805

34 American-Lincoln®

SC7750




BRUSHES OPTION - EXPLODED VIEW

C1710/9712

American-Lincoin® 35
SC7750




HOPPER THERMO-SENSOR SHUTDOWN OPTION - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy o

1 7-52-00148 Panel-Circuit Breaker Ref.

2 8-64-00008 Circuit Breaker- 15 AMP 1

3 8-11-00044 Boot 1

4 8-64-00019 Relay- 36V 1

5 8-08-00803 Bracket-Temperature Switch 1

6 8-82-00056 Switch-Thermostat 1

7 2-00-05261 Threaded Insert-1/4-20 1

3 2-00-04716 Terminal- #10 SS 1

g 2-00-03418 Terminal- .25 F1ISO Female 6

10 2-00-04708 Terminal- .25 FISO Female 1

11 2-00-04578 Terminai- . 156 Male Bullet 1

12 2-00-04479 Connector- 3 Way 1

13 3-61-00188 Wire- 16 AWG, Black 35
HARDWARE USED:

H12 2-00-01246 Nut, Hex Fiber Insert #10-24 3

H24 2-00-00220 Screw, 1/4-20x .625 HHC 1

H27 2-00-03702 Washer, .625 x .281 x .063 1

H72 2-00-00518 L.ock Washer, Helical Spring 1

H100 2-00-03062 Screw, #10-24 x 625 THM 3
C1782/9805 }

S
36 : American-Lincoln®
SC7750




HOPPER THERMO-SENSOR SHUTDOWN OPTION - EXPLODED VIEW

HOPPER TERMP.
SWITCH

p an:D

SHAKER MOTOR

REF MAIN FRAME

REF SOLENCID 3A

S H100

\@ RELAY M7

Hiz

EXISTING

NOTE 8AND,
POSITION

4

EXISTING

SOLIA
LOCATED ON POWER PANEL

®

RELAY MT

REMOVE AND TAPE WIRE 77a
FROM 5OL 3A C1782

American-Lincoln®
SC7750

37




BACK-UP ALARM OPTION - PARTS LIST

OPTION NO. 0780-439

KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-11-00044 Cap, Instrument Panel (Boot) 1
2 8-64-00008 Circuit Breaker 15 Amp, (Gas, LP) 1
2 8-64-00007 Circuit Breaker, 10 Amp, (Battery) 1
3 8-82-00058 Switch 2
4 8-08-02040 Bracket 1
5 7-52-00148 Panel-Circuit Breaker Ref.
4] 8-32-09009 Back-Up Alarm 1
7 2-00-00828 Ring Terminal 1
8 8-20-07434 Wing Wire 1
9 8-11-00015 Terminal 1
10 2-00-04742 Terminal 2
11 2-00-04626 Terminal 1
12 2-00-04578 Terminal Male Bullet 1
13 2-00-00828 Ring Terminal
HARDWARE USED:
H9 2-00-00426 Flat Washer, .500 x .219 x .063 7
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 2
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 2
H43 2-00-00409 Flat Washer, .687 x .344 x .062 2
H89 2-00-01372 Nut, Insert Fiber, #8-32 Steel 4
H121 2-00-00090 Screw, #8-32 x 1.500 RHM 2
H141 2-00-00501 Washer, internal Lock 2
H191 2-00-00602 Nut, MSCR-Hex, 8-32 4
H265 2-00-00506 Lock Washer, Int Tooth #8 Dia Screw 3
H266 2-00-05371 Screw-RHM #8-32 x 2.38 1
C1753/2805
38 American-Lincoln®

SC7750




‘‘‘‘‘‘‘‘‘

BACK-UP ALARM OPTION - EXPLODED VIEW

ORILL & .281 AT & .135
2 -HOLES

——REF FWD/REV PEDAL
SCRUB BRUSHES OFF

/ IN NEUTRAL SWITCH

REF FLOOR PLATE

FRONT OF
MACHINE

REF SQUEEGEE IN REVERSE SWITCH

ADD BACK UP ALARM SWITCH AS SHOWN

GAS. DIESEL —» GROUNDTOMTG BOLT
BATTERY > CONNECT TO (-} T
SATTERY CONNECT TO (-} ISOLATION BLOCK

3-61-00188 WIRE, 16 AWG
BLACK, CUTTo sUIT

17
CERE C1753/9809

Pl
(ﬂ'_E\‘ o o O

NG -

é‘é\GAS + DIESEL

\ AN
BATTERY TR UPX
ALARM GAS & DIESEL
SWITCH
3-81-0018% WIRE, 16 AWG
BALCK, CUT TO SUIT
American-Lincoln® 39

SC7750




REAR WORK LIGHT OPTION

o

ROUTE THIS BROWN WIRE

BACK ALONG EXISTING

MACHINE HARNESS TO
CUTTOFIT COMMON ENGINE GROUND

LIGHT
—@——‘li:l RED @ BRN J o \\

£1744/9709

OPTION NO. 0780-437

KEY NO. PART NUMBER DESCRIPTION QTY.

1 8-40-05022 Light 12V (Gas, LP) 1

1 8-40-05024 Light 36V (Battery) 1

2 2-00-04578 Terminal 1

3 8-82-00059 Switch 1

4 2-00-03418 Terminal- .25 FISO 1

5 2-00-05048 Ring Terminal .38 (Gas, LP) 1

5 2-00-00828 Ring Terminal .25 (Battery) 1

6 2-00-02303 Washer, Internal Lock 1

7 2-00-04626 Terminal- .156 Female Bullet 1

9 3-61-00193 Wire, 16 Gauge Red -

10 3-61-00192 Wire, 16 Gauge Brown -
HARDWARE USED:

H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 1

H52 2-00-00402 Fiat Washer, .750 x .390 x .094 1
C1744/9805
310 American-Linhcoln®

SC7750




OVERHEAD GUARD OPTION

DRILL (2} 406 HOLES SCREWS
DRILL (1} .500 FOR HARNESS

DRILL {2) 406 HOLES

N

OPTION NO. 0780417
KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-30-05174 Overhead Guard Top Weld |
2 7-81-00200 Overhead Guard Leg Weld - RH 1
3 7-81-00199 Overhead Guard Leg Weld - LH 1
4 2-00-05134 Piug Button 8
5 2-9504182 Fibre Nut 8
6 2-00-05347 THD Insert - 3/8 2
7 7-41-00037 Latch - Engine Cover 1
HARDWARE USED:
H22 2-00-02589 Screw, 1/4-20 x 2.000 HHC 1
H26 2-00-00641 Nut, 1/4-20 Insert Fiber
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 10
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 4
. H131 2-00-03855 Carriage bolt, 3/8-16 x 1.000 2
R C1696/9809
American-Lincoln® ' 31
3C7750




AMBER SAFETY LIGHT OPTION WITH OVERHEAD GUARD

1 | s

@’ e i r’/_—HTE
g L

N

SAFETY LIGHT

CIRCUIT BREAKER PANEL
{BACK VIEW}

EXISTING WIRE

GAS, LP, DIESEL -—-> WIRE 4E
BATTERY -—> WIRE 3&

£1750/9806
OPTION NQO. 0780-436
KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-40-05036 Amber Strobe 1
8-40-05020 Red Strobe 1

2 8-58-05228 Panel, Light support 1

3 8-20-06036 Duct, Wire 1

4 2-00-01915 Grommet 2

) 2-00-06261 Threaded Insert 4

6 7-52-00148 Panel, Circuit Breaker Ref.

7 8-64-00008 Circuit Breaker, 15 AMP 1

8 8-11-00044 Cap, Boot 1

9 8-90-07434 Wing Wire 1

10 3-61-00193 Wire, 16 AWG Red 7.5

11 8-11-00015 Terminal 2

12 2-00-04578 Terminal 2

13 2-00-04626 Terminal 1

14 2-00-04281 Terminal 1
HARDWARE USED:

H12 2-00-01246 Nut, Hex Fiber Insert #10-24 2

H17 2-00-00205 Screw, 1/4-20 x 1.000 HHC 4

H72 2-00-00518 Lock Washer, Helical Spring 4

H115 2-00-03063 Screw, #10-24 x 750 THM 2
C1750/9709
312 : American-Lincoln®

SC7750

NI




AMBER SAFETY LIGHT OPTION WITHOUT OVERHEAD GUARD

1 L LIGHT
®  vewnn

DRILL 2 .25

RE

/—BLACK
)

GIRCUIT BREAKER PANEL
(BACK VIEW)

©CG 000
c o o0

EXISTING WIRE

TIEITEM 1D TO
EXISTING HARNESS

WITH STD TYE WRAPS
GAS, LP, DIESEL ---> WIRE 4E

BATTERY --> WIRE 3E
C1749/2806

OPTION NO. 0780-444

KEY NO. PART NUMBER DESCRIPTION QTY.

1 8-40-05036 Amber Strobe - 12 -48 VDC 1
2 7-81-00204 Support, Warning Light 1
3 2-00-00491 Grommet 1
4 2-00-04200 Grommet 1
5 2-00-05134 Plug Button 3
6 7-52-00148 Panel, Circuit Breaker Ref.
7 8-64-00008 Circuit Breaker, 15 AMP 1
8 8-11-00044 Cap, Instrument Panel Boot 1
e 8-90-07434 Wing Wire 1
10 8-11-00015 Terminal 1
11 2-00-04626 Terminal 2
12 2-00-04578 Terminal 2
13 2-00-04281 Terminal #10 Ring 1
14 3-61-00193 Wire, 16 AWG Red. 15
15 2-00-04345 Tye-Rap *

*As Needed

HARDWARE USED:
Hit2 2-00-01246 Nut, Hex Fiber Insert #10-24 2
H48 2-00-00233 Screw, 3/8-15 x 1.000 HHC 2
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 2
H115 2-00-03063 Screw, #10-24 x . 750 THM 2

C1749/9709

American-Lincoln® 313

SCT750




ESP/AUTOFIL OPTION - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION QTY. B ;
1 7-868-00078 Valve - Autofil 1
2 7-25-02087 Connector - Quick Disconnect 1
3 7-25-02088 Coupling 1
4 7-25-02053 Fitting - 90° 3% Tube 1
5 7-25-02012 Fitting - Hose to %4-14 NPT 1
6 2-95-02516 Nipple - 2 NPT Close 1 :
7 2-00-02475 Plug - % NPT 1
8 7-25-02090 Plug - Oriface 1
9 2-95-02537 Fitting - Tee %2 NPT 1
10 2-00-04722 Fitting - ¥2 NPT - %2 Hose 1
11 2-00-05342 Fitting - % NPT - % Hose 1
12 2-00-04736 Coupling - % NPT 1
13 2-95-02518 Nipple - % Close 1
14 7-88-00031 Check Valve 1
15 7-33-02371 Hose-3% x 14" LG 1
16 7-33-02360 Hose- % x 8"'LG 1
17 7-08-01124 Bushing - Bulkhead Fitting Ref.
18 7-09-01122 Bushing Ref.
19 7-87-02188 Tube - Float Switch Ref.
20 0775217 Solution Float (Yellow) Ref.
21 2-00-02217 Hose Clamp 1
22 7-87-02153 Drain Tube 1 }
23 2-95-03047 Washer 3
24 2-00-04345 Tye-Rap 2
HARDWARE USED:
H308 2-00-05388 Sealing Washer 46/53 ESP OPT 1
C1682/9907
:j:‘\mn/’j_
3-14 American-Lincoln®
SC7750




ESP/AUTOFIL OPTION - EXPLODED VIEW

MAIN FRAME

REF RECOVERY TANK

REF SOLUTION TANK

NOTE: [FEMS 17, 18, 19, 20
ASSEMBILE TO BOTTOM
HOLE

American-Lincoln® 3-15
SC7750




ESP/AUTOFIL OPTION cont. - PARTS LIST

“ J
e

KEY NO. PART NUMBER DESCRIPTION QTy.

1 7-83-04172 Tank, Detergent 1
2 7-82-00017 Float 1
3 2-00-05003 Fitting, Reducer 1
4 7-25-02080 Fitting, Bulkhead (Det. Float) 2
5 2-00-04654 Fitting 90° 4
6 7-13-07084 Clamp, Hose 2
7 2-00-05346 Fitting, Bulkhead (Det. Tank) 2
8 2-95-04267 Nipple, % NPT x3.0" LG 1
9 2-00-04736 Coupling, ¥ NPT 1
10 2-00-05132 Fitting, 90 ° % NPT % Tube 1
11 7-24-04027 Filter 1
12 7-25-02089 Coupling, % NPT (PVC) 1
13 7-25-02038 Fitting, 90° 1
14 2-00-02220 Clamp, Hose 1
15
16 2-00-04551 Terminal, .156 Male Bullet 1
17 2-00-04584 Terminal, .156 Female Bullet 1
18 7-33-02372 Hose, .251D x18" LG 2
19 7-11-00031 Filter Assembly 1
20 2-00-05131 Nipple 1
21 2-74-00001 Fitting - Plastic 1
22 2-95-03047 Washer 1
23 3-73-00060 Bumper 5

HARDWARE USED:
H126 2-00-03466 Screw, #10-16 x 500 8
H300 2-00-01081 6

C1682a/9907

3-16 American-Lincoln®

SC7750




ESP/AUTOFIL OPTION cont. - EXPLODED VIEW

* NOTES: ATTACH ITEMS 16 AND 17
TOQITEM 2 AFTER ROUTING
THRU BULKHEAD FITTING
IN SOLUTION TANK

INVERT FLOAT AT ASSEMBLY

DRILL ¢ .93, 8.HOLES
USING ITEM 1 FOR HOLE PATTERN

REF RECOVERY TANK

TO DETERGENT
L~ PUMP

-®

O

TO RECYCLING
REF SOLUTION TANK PUMP INLET
FROM RECYCLING

PUMP

NOTE: BLUE SEALANT ON ALL FITTINGS

C16824/0007 FOR MODIFICATIONS TO SOLUTION

AND RECOVERY TANKS SEE SHEET &.

American-Lincoln® 317
SC7750




ESP/AUTOFIL OPTION cont. - PARTS LIST

KEY NO, PART NUMBER DESCRIPTION Qry.
1 7-60-05031 Detergent Pump 1
2 8-75-01207 Spacer 2
3 7-60-05025 Recycling Pump 1
4
5
6 8-08-00845 Bracket 1
7 7-23-03056 Nut, Special 1
8 8-82-00058 Switch 2
9 2-00-05396 Fitting 1
10 2-00-03407 Hose Clamp 2
1 2-00-05412 Reducer Connector 2
12 7-33-02370 Hose - . 751D x 50" LG 2
13 7-33-02368 Hose - .251D x 18" LG 1
14 7-33-02367 Hose - .251D x 30" LG 1
154 7-33-02387 Hose- 751D x 72" LG 1
HARDWARFE USED:
H8 2-00-00039 Screw, #10-24 x 1.000 RHM 4
HS 2-00-00426 Flat Washer, 500 x .219 x .063 8
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 6
H15 2-00-00221 Screw, ¥4-20 x .750 HHC 2
H19 2-00-02587 Screw, 4-20 x 1.250 HHC 2 }
H25 2-00-00594 Nut, Hex ¥4-20 x .437 x .218 2
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 4
H27 2-00-03702 Washer, 625 x .281 x .063 2
H45 2-00-00585 Nut, Hex 5/16-18 x .500 x .265 1
H191 2-00-00602 Nut, MSCR - hex 8-32 2
H231# 2-00-02933 Screw, Mach. 10-24 x 3.50 2
Hz554 2-00-00227 Screw-HHC .313-18 x 2.25 1
H265# 2-00-00506 Lock Washer, Int Tooth #8 Dia Screw 2
H266# 2-00-05371 Screw-RHM #8-32 x 2.38 2
* Gas Only
# Battery Only
C1682b/9907
)
3-18 American-Lincoln®

SC7750




ESP/AUTOFIL OPTION cont. - EXPLODED VIEW

C1628b/9805

3-18

American-Lincoln®

SC7750



ESP/AUTOFIL WIRING - BATTERY - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION Qry.
1 0795122 ESP Wiring Harmess 1
2 Hole Plug 1
3 7-52-00082 ESP Instrument Panel 1
4 7-82-00022 Switch, On/Off DPS 1
5 7-40-05030 Light-32V 1
6 7-39-00021 Knob 1
7 2-00-03059 Screw, #10-24 x .375 RHM 2
8 2-00-02296 Lock Washer, #10 Ext 2
9 7-30-05057 Guard, Rheostat 1
10 2-00-00529 Lock Washer, Helical Spring #8 Med 2
1 2-00-006805 Nut, Hex MS #10-24 THDS 2
12 7-18-00136 Decal, Detergent Flow 1
13 2-00-04479 Terminal-3-Way 2
14 2-00-03418 Terminal-.25 FISO Fem 2
15 2-00-05048 Terminal-.25 Ring 2
16 3-61-00189 Wire-16 AWG. Black 10
17 0775223 Assy. Resistor 1
18 0775-222 Assy. Resistor 1
19 2-00-04626 Terminal, .156 Female Buliet 4
20 2-00-04584 Terminal, .156 Male Bullet 4
C1787/9806 ’j
3-20 ' American-Lincon®
SC7750




ESP/AUTOFIL WIRING - BATTERY - EXPLODED VIEW

T EXISTING  INSTRUMENT o INSTRUMENT
PANEL HARNESS . / BANEL

........ D@m= - mmmmmm—mmm e oo

=
9
&
2z o 2
e =
y 5 B = x
2g & o 8U
Z o0 g =
9 A3
/]
wip 2 EZzD
Ly & 5 O
zZZz =~ |
T |
1, |
R T i ;
kY Z < 1
5 [ [
g &g
Yo
~T
. | EsPsw
@ i E N.oom LS PMTR 4 o7 0 ESPRUMP

) B
. s-oue  OHH

ROUTE  THROUGH
RECGVERY  T2NK f
S\ AND COMNECT TEM 230 }

s
QA

TO INST18NSA —

W1 3/\ETQ WIRE # 11 ON SOLUTION

PANEL

HARNESS @r""—"—‘#

=T LOW  SWITEH
T 211 CETG
T o, Y e
(€) apdar_ .
ADJUETED “_.7 P
] / 11
OHMS - e \‘Ig:
e -;53 - ,'/—\.‘
, o A
. e B
g \r/ e NOY o= g
a9 et~ GROUND ON ISOLATOR WITH
7 18 = 10 oHME M1 MOTOR LEAD
CUT EXISTING WIRE 33F ety
IN HALF AND INSERT ITEM 6is “
USING 1 EA OF ITEMS w36k27 -
Le1G
@ [ L 15\,
13
L f
A \ ;
i ~ ADD 16° OF -
{1 WIRE . ITEM #33 I i
IR ALORG WiTH \ /
i Twes EACH L
BRTERGENT I OF ITEMS 1w /
SWITCH 1) N P 36 837 MERE /
b</\./ \";f L/ /@C/;O{‘u\fau cer ,‘1'"5“\ 5, AUTO  FILLY vALvE
e ey TR e E hY /
Gy o Jmde AN
Ny ELr \\ / c1787
Z g oY
~" 4\ GROUND ON I1S0LATOR w19y
e - WITH -~
/ MI MGTOR LEAD
{13} 16)
AN
American-Lincoln® 3-21

SC7750




FIRE EXTINGUISHER

C1766/9711
H26

~ KEY NO. PART NUMBER DESCRIPTION QTy.

1 8-83-04033 Fire Extinguisher 1

2 8-52-00186 Panel-Seat MTG 1
HARDWARE USED:

H15 2-00-00221 Screw, 1/4-20 X .750 HHC 4

H26 2-00-00641 Nut, 1/4-20 Insert Fiber 4
C1766/97 11

S
324 American-Lincoin®
SC7750




HEAVY DUTY AIR CLEANER OPTION

END CAP

/ AIR CLEANER

TO CARBURETOR

P-4838/9607

e’

KEY NO. PART NUMBER DESCRIPTION QrTy.
1 8-23-03064 Wing Nut Assembly 1
2 8-24-04111 Filter Element 1
P4839/9607
)
326 American-Lincoln® o

SC7750




CLOGGED FILTER OPTION

A

8' \ﬁ

=) \— GAS, LP, DIESEL --> WIRE #7Z:78B
BATTERY --> WIRE #775

6\ P L

BACK VIEW OF
REGULATOR SWITCH

C17610110

KEY NO. PART NUMBER DESCRIPTION
1 8-63-05008 Switch, Pressure Dif.
2 8-24-04075 Filter Piug
3 2-00-04518 Fitting, 1/8 NPT - 1/4 Tube
4 7-87-02155 Hose, 3/8-9'LG
5 2-00-04345 Tye-Raps
6 8-09-01083 Grommet
BARDWARE USED:;
H6 2-00-00049 Screw, #10-24 x .500 RHM
H12 2-00-01246 Nut, Hex Fiber Insert # 10 - 24
C1761/0111

NOTE: ADJUST ADJUSTING

SCREW TO 2" WC
ROUTE WIRES WITH
AND TIE TO HARNESS
WITH ITEM #5

OPENHOLETO & .88 AND USE ITEM &

GAS, LP, DIESEL —> WIRE #21
BATTERY —> WIRE #3
) f
GAS, LF, DIESEL —->TO MACHINE HARNESS (0795-116)

BATTERY —>TO POWER PANEL HARNESS
(0795-121)

QTy.

—_— et S eh b

o

American-Lincoln®
SC7750

3-27




SPRAY WAND OPTION - PARTS LIST
KEY NO. PART NUMBER DESCRIPTION QTYy. ),a
1 0261-029 Hose Assembly 1 ‘
2 7-88-00058 Valve - Solution (1/4 NPT) 1
3 7-16-05028 Coupling, Quick Disconnect 2
4 2-00-05206 Reducer 2
5 8-56-05026 45° Street Elbow 1
6 0261-025 Wand Assembly 1
7 7-13-0713% Clamp Valve 2
8 2-00-05207 Adapter 2
9 7-13-07140 Clamp Hose 5
10 7-33-02306 Soluticn Feed Hose 1
(i 2-00-05208 Adapter 1
12 7-50-01002 Spray Nozzle 1
13 0261-024 Squeegee Toll Assembly 1
14 7-60-05022 Water Pump (12VDC) Gas, 1.P, Diesel 1
14 7-60-05017 Water Pump (36 VDC) Battery 1
15 7-25-02073 Fitting, 90° Elbow 2
16 7-03-00047 Adapter 2
17 2-95-04388 Hose Clamp 5
18 7-25-02037 Tee (3/4 important) 1
19 7-25-02052 Fitting Straight 2
20 2-00-02037 Hose Clamp 3
21 2-00-04655 Fitting, 90° Elbow 1 —
22 7-03-00044 Hose Adapter 1 }
23 2-00-05211 Adapter 1 =
24 7-08-00769 Bracket, Hose Connection 1
25 2-00-00415 Washer 2
26 2-00-03875 Pipe Nippie, Close 1
27 7-18-00217 Decal 1
28 2-00-03499 Switch 1
29 7-18-00121 Decal - Warning 1
30 3-71-03025 Hose - 3/8" Clear 3
31 3-71-00081 Hose 5
32 2-00-00039 Screw, 10-24 x 1.000 RHM 4
33 2-00-00460 Flat Washer, .437 x .192 x .031-s 4
34 2-00-01246 Nut, Hex Fiber Insert #10-24 4
35 2-00-00221 Screw, 1/4-20 x.750 HHC 1
36 2-00-00503 Lock Washer, 1/4 Ext 2
37 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 1
38 2-00-00089 Screw, 10-24 x 1.500 RHM 2
39 2-00-04686 Lock Washer - Helical #10 Scr. Med. SST 2
40 2-00-00605 Nut, Hex MS # 10-24 x .375x.125 2
C1760/0206
£
‘a'\\-_ /_;’
328 American-Lincoin®
SC7750




SPRAY WAND OPTION - EXPLODED VIEW

Z

SEE DETAIL

.46 HOLE-THRU

SEE SHEET 3 FOR
PUMPE LOCATICN

¢

ijips

2.50

PARTEAL VIEW
LOCATING SWITCH
MNTG HOLE
(BETAIL 7}

SOLUT LON
HOSE AND THSERT
FITTINGS SHOWN

NOTE
cut

3-29

American-Lincoln®

SC7750



SPRAY WAND OPTION - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy. /
1 2-00-00039 Screw, 10-24 x 1.000 RHM 4
2 2-00-00219 Bolt, Hex Head, Finished, 1/4-20 2
3 2-00-00460 . Flat Washer, 437 x .192 x .031-s 4
4 2-00-00518 Washer, Lock, 1/4", Helical Spring 2
5 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 1
6 2-00-01246 Nut, Hex Fiber Insert #10-24 8
7 2-95-04388 Hose Clamp 2
8 3-71-00081 Hose g
9 7-03-00047 Adapter, Plastic 3/8-1/2 NPT 2
10 7-08-01119 Bracket, Spray Pump 1
1 7-25-02073 Fitting, 90° Elbow 1/2 NPT x 3/8 BARB 2
12 7-60-05017 Water Pump - 36VDC (Battery) 1
12 7-60-05022 Water Pump - 12 VDC (Gas, LP, Diesel) 1
13 8-64-00008 Circuit Breaker 1
14 2-00-03418 Terminal, .25 FISO 3
15 2-00-04626 Terminal, .156 Fem. Bullet 1
16 2-00-04578 Terminal, .156 Male Bullet 1
17 2-00-04281 Terminal, #10 Ring (Gas, LP, Diesel) 1
17 2-00-00828 Terminal, .25 Ring (Battery) 1
18 3-61-00189 Wire, 16 AWG - SN
19 8-90-07434 Wing Wire 1 L)
20 8-11-00015 Terminal-.25 FISO Male 1 e
21 2-00-03499 Switch, Toggle Ref.
C1762/0206
[ \
3-30 American-Lincoln®
SC7750




SPRAY WAND OPTION - EXPLODED VIEW

i

P § L
i BATTERY VERSION ONLY (:}i// (:Ij%)
o

GAS,LP,DIESEL --> WIRE #4D;4E lg
BATTERY --> WIRE 43D:3E 1?2

RED (4] BLACK ()

GAS, LP, DIESEL-->
CONNECT TO PUMP
MOUNT ING HARDWARE

BATTERY-->
CONNECT TO {-)
ISOLATION POST

NOTE:  ROUTE WiITH EXISTING HARNESS USING
TYE-RAPS WHEN HEEDED

American-Lincoln® 3-31

SC7750




WET SWEEP BYPASS/THERMO SENSOR OPTION - PARTS LIST

OPTION NO. 0780435 )
KEY NOQ. PART NUMBER DESCRIPTION QTY.

1 §-82-00056 Switch - Thermostat 1

2 8-08-00803 Switch - Bracket 1

3 8-64-05009 Relay (M4; M7) 2

4 8-64-00008 Circuit Breaker 15A 1

5 8-09-01083 Bushing - Lig. Tight Ref.

G 8-11-00044 Boot - Switch 1

7 8-82-00059 Switch - On/Off (SPST) 1

8 7-52-00147 Instrurnent Panel Ref.

9 7-52-00148 Circuit Breaker Panel Ref.

10 8-08-00838 Relay Panel Ref.

Ml 7-20-06012 Duct-6” Ref.

12 2-00-05261 Threaded insert 1

13 2-00-00208 Screw, 5/16-18 x .750 HHC Ref.

14 2-00-00220 Screw, 1/4-20 x .625 HHC 1

15 2-00-03702 Washer, 625 x .281 x .063 1

16 2-00-00518 Lock Washer, Helical Spring 1

17 2-00-03062 Screw, #10-24 x 625 THM 2

18 2-00-01246 Nut, Hex Fiber Insert #10-24 1 )

C1752e/0903
3-32 American-Lincoin®
SC7750




M

WET SWEEP BYPASS/THERMO SENSOR OPTION - EXPLODED VIEW

TR o GAS ONLY

- EF HOPPER
““*-\.,:{: CENTER PUNCH MARK
T C17528/0903
American-Lincoln® 3-33

SC7750




WET SWEEP BYPASS/THERMO SENSOR OPTION - PARTS LIST (cont)

OPTION NO. 0780-435 (cont) }
KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-88-00042 Solenoid Valve 1
2 2-00-04885 Fitting, 90° Elbow, O-Ring 4
3 8-08-00590 Bracket 1
4 2-00-01980 Screw, 1/4-20 x 2.500 HHC 2
5 2-00-00641 Nut, Fiber Insert 1/4-20 2
6 2-00-04928 Fitting, 13/16-16 x 13/16-16 Tee 2
7 2-00-02325 Hose, #8 45x STR x 34" LG 2
8 2-00-05046 Fitting, -8 ORS Swivel, 90° Elbow 1
9 7-15-01031 Collar, Clamp 2
10 0875177 Diode Assembly
11 2-00-03418 Terminal - 25 FISO 13
12 2-00-04708 Terminal - .25 FISO 3
13 2-00-04578 Terminal - .156 M Bullet 1
14 3-61-00189 Wire - 16 AWG, Black 35
C1754e/0903
R
3-34 American-Lincoln®
SC7750




WET SWEEP BYPASS/THERMO SENSOR OPTION - EXPLODED VIEW (cont)

CHT L MANIFOLD

0 MAIN BROOM

SCALE  0.250
YIEW FOR GAS,
DIESEL MACHINE

C17542/0903

] [
(BACK VIEW!
- |}

HOPPER TEMP.
SWiTCH

TO GROYND

RELAY MT

HOTE POSITION COMRECT 10

WIRE 73 BY
Of BAND CB6
WSB-SW
LBACK VIEW)
i .
@ B 10 GROUND MACHINE WIRING HARNESS
0195- 416
CB-9
| [ (HACK VIEW)
FAN SOLENGID

WIRE B4D, 4E E

American-Lincoln® 3-35

SC7750




RETRACTABLE SEATBELT OPTION

—— @ .53 THRU AT

@ 135 HOLE H56

HE5

FH65 ? C1743
@ 53 THRU ATJ
@ 135 HOLE H57
KEY NO. PART NUMBER DESCRIPTION QTy.
1 2-00-05391 Retractable Seat Beit 1
2 2-00-03589 Set Collar 1
3 8-52-00186 Panel - Seat Mounting Ref.
4 8-33-05124 Housing - Seat and Panel Ref.
HARDWARE USED:
H56 2-00-00239 Screw, 1/2-13 x 1.000 HHC 1
H57 2-00-00240 Screw, 1/2-13 x 1.250 HHC 1
HG5 2-00-04936 Nut, 1/2-13 Fibre Lock 2
C1743/9707
3-36 American-Lincoin®

SC7750




SUSPENSION SEAT OPTION
INSTALL BOTH ARMS

C1791/0067

NOTE: DO NOT USE SEAT MOUNTED
SEATBELT ON THIS MACHINE

KEY NO. PART NUBMER DESCRIPTION QrTy.
1 8§-69-00019 Seat - Suspension 1
2 8-03-04320 Kit - Arm Rest 1
HARDWARE USED:
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 4
C1791/0007

American-Lincoln® 337
SC7750




SEAT SWITCH KIT

ASSEMBLE SWITCH WITH
TERMINALS FACING TOWARD
FRONT QF MACHINE

DRILL @ 531 HOLE AT
CENTER PUNCH MARK

* USE EXISTING HARDWARE

NOTE: REMOVE EXISTING WARE 6B FROM
SOLENGID 1A AND RECONNECT TO SEAT
SWITCH HARNESS WITH BUTT SPLICE.
CONRECT OTHER WIRE FROM SEAT SMITCH
HARNESS TO SOLENOIZ 1A AS SHOWN

SEAT SWITCH
R|
WIRE SOLENOID 1A
TOP VIEW)
{ ! EXISTING

CATSZ00D7

KEY NO. PART NUMBER DESCRIPTION Qry.
1 8-82-00064 Switch - Seat 1
2 2-00-00491 Grommet 1
3 0875-126 Assy-Wire, Seat Switch 1
4 2-00-04564 Clamp 1
5 2-00-01128 Terminal - Butt Splice 1
6 2-00-04281 Terminal - Ring Terminal 1
7 2-00-04345 Tye-raps 10

SEAT SWITCH HARNESS NOTES:
1} After sliding seat alf the way to the rear pull seat switch tight through grommet.
2} Route seat switch harness under seat, through grommet, and attach to existing machine harness
Using Tye-raps as needed.
3) Coil extra wire from seat switch harness and tie with Tye-raps.

C1792/0007 '

3-38 : American-Lincoln®
SC7750




p——

PAD DRIVER OPTION (16")

C1741/9707
KEY NO. PART NUMBER
1 7-19-02035
2 7-20-00010
3 2-00-00081

C1741/9707

OPTION NO. 0730-434

DESCRIPTION

Disc - Driver
Pad Driver - 16” Diameter
Screw, 1/4-20 x 1.000 RHM

QTY.

American-Lincoln®
SCY750

3-39




PAD DRIVER OPTION (18")

C1741b/9707
OPTION NO, 0780-445
KEY NO. PART NUMBER DESCRIPTION QTy.

1 7-19-02035 Disc - Driver 18” 1

2 7-20-00012 Pad Driver- 18" 1

3 2-00-00081 Screw, 1/4-20 x 1.000 HHC 4
C1741b/9712
340

American-Lincoin®
SC7750




OIL COOLER OPTION

C1695/9704
KEY NO. PART NUMBER

1 8-62-01012

2 2-00-05028
HARDWARE USED:

H25 2-00-00594

H27 2-00-03702

H72 2-00-00518

H86 2-00-05375
C1695/9704

@\
H27/
H72/

OPTION NO. 0780-416

DESCRIPTION

Qil cooler
Washer, Rubber Seal

Nut, Hex 1/4-20 x 437 x .218
Washer, .625 x .281 x .063
Lock Washer, Helical Spring
Carriage bolt, 1/4-20 x .750

—

FgL NN S

American-Lincoin®
SCT750

3-41




VACUUM WAND OPTION

C1444/9712

KEY NO. PART NUMBER DESCRIPTION QrTy.

1 0261-026 Lower Wand (includes Key #6) 1

2 7-03-00044 Hose Adapter 1

3 0261-028 Squeegee Tool 1

4 7-55-08128 Pin Ref.

5 7-33-02213 Hose, 1'% x 15’ 1

6 0261-027 Lower Wand 1
C1444/9804 ‘
342 American-Lincoln®

S5C7750




VAC HOSE SERVICE KIT

REF RECOVERY TANK

EXISTING HOSE
CLAMP

REF MAIN FRAME

TO SQUEEGEE TOOL
Ci788/9807
KEY NQ. PART NUMBER DESCRIPTION QrTYy

1 7-25-02097 Fitting-Vac. Hose Coupling (Welded) 1

2 7-33-02386 Hose-Vacuum 2

3 2-00-02216 Hose Clamp 2
HARDWARE USED:

H15 2-00-00221 Screw, 1/4-20 x .750 HHC 2

H72 2-00-00518 Lock Washer, Helical Spring 2
C1788/9807
American-Lincoln® 343

SC7780




SPARE PARTS LIST - 46" MACHINE
OPTION 0760-514 }
46” BROOM and HOPPER CHAMBER COMPONENTS '
7-25-08070 Hopper Flap 1
7-25-08071 Flap - BC Quter 1
7-25-08072 Flap - BC Inner 1
8-29-00257 Gasket 1
8-29-00232 Gasket 1
8-29-00234 Gasket 1
8-29-00233 Gasket 3
8-21-04048 Edging 2
8-29-00256 Gasket 1
7-21-03003 Edging 3
7-21-04031 Edging 1
8-25-08212 Flap Door 2
8-24-04148 Dust Filter Element 1
46” SQUEEGEE COMPONENTS
7-77-00109 Outer Rubber Squeegee 1
7-77-0010 Inner Rubber Squeegee 1
7-77-00111 Side Squeegee Outer Rubber 2
7-77-00114 Side Squeegee Inner Rubber 2
S
3-44 American-Lincoln®
SC7750




SPARE PARTS LIST - 53" MACHINE

OPTION NO. 0760-515
53” BROOM and HOPPER CHAMBER COMPONENTS

7-25-08070 Hopper Flap 1
7-25-08071 Flap - BC QOuter 1
7-25-08072 Flap - BC Inner 1
8-29-00257 Gasket 1
8-29-00232 Gasket 1
8-29-00234 Gasket 1
8-29-00233 Gasket 3
8-21-04048 Edging 2
8-29-00256 Gasket 1
7-21-03003 Edging 3
7-21-04031 Edging 1
8-25-08212 Flap Door 2
8-24-04148 Bust Filter Element 1
53" REAR SQUEEGEE COMPONENTS
7-77-00105 Cuter Swing Squeegee Rubber 1
7-77-00115 Inner Swing Squeegee Rubber 1
7-77-00112 Outer Side Squeegee Rubber 2
7-77-00113 Inner Side Squeegee Rubber 2
OPTION 0780-418
53” SCRUB DECK & SQUEEGEE
7-86-08041 Squeegee-Weldment 1 7-33-02359 Hose-6” 1
7-20-06010 Duct-Squeegee Inlet 1 7-33-02361 Hose-17" 1
7-75-01164 Spacer-Bushing 2 7-42-05132 Link - Side Squeegee 2
7-75-01168 Spacer-Squeegee 2 7-30-08016 Guide - Brush Frame Arm 1
7-77-00110 Squeegee-Rubber-lnner 1 7-76-00114 Spring 1
7-77-00109 Squeegee-Rubber-Outer 1 7-33-00360 Hose - 8" 2
7-79-00088 Strap-Squeegee Clamp 1 7-33-09031 Hub-Brush Drive 3
7-13-07157 Clamp-End Squeegee 2 7-03-04123 Amm-Brush Drive 3
7-13-07156 Clamp-Nut 2 7-78-05026 Stop-Scrub Frame RH 1
7-39-00026 Knob-Squeegee 4 7-78-05025 Stop-Scrub Frame LH 1
7-89-08073 Wheel-Caster 2 7-08-00437 Welding Tee 1
7-27-07181 Brush Deck Weldment 1 7-33-02339 Hose-22" 1
7-42-05135 Link - Brush RH 1 7-86-08042 I.H Side Squeegee Tool 1
0782-111 Motor-Hyd Ref 7-86-08043 RH Side Squeegee Too! 1
7-57-05039 Pivot Brush Drive 2 7-77-00113 Rubber Inner Side Squ. 2
7-42-05134 Link - Brush Frame LH 1 7-717-00112 Rubber Outer Side Squ. 2
7-41-00027 Latch-Brush Drive 3 7-13-07175 Clamp RH Side Squeegee 1
7-25-02012 Fiiting - Straight Barb 1 7-13-07174 Clamp RH Side Squeegee 1
7-565-08151 Pin-Lock 2
American-Lincoln® 345

SC7750




SPARE PARTS LIST - 46" BATTERY MACHINE

BROOM and HOPPER CHAMBER COMPONENTS }
7-25-08070 Hopper Flap 1
7-25-08071 Flap - BC Outer 1
7-25-08072 Flap - BC Inner 1
8-29-00257 Gasket 1
8-29-00232 Gasket 1
8-29-00234 Gasket 1
8-29-00233 Gasket 3
8-21-04048 Edging 2
8-29-00256 Gasket 1
7-21-03003 Edging 3
7-21-04031 Edging 1
8-25-08212 Flap Boor 2
8-24-04148 Bust Filter Element 1
SQUEEGEE COMPONENTS
7-77-00109 Quter Rubber 1
7-77-00110 Inner Rubber 1
7-77-00111 Side Sq. Outer Rubber 2
7-77-00114 Side Sqg. Inner Rubber 2
DRIVE BELT
2-00-05400 ' Belt, Pump Drive 1
2-00-01056 Belt, Broom Drive 1

346 American-Lincoln®
SC7750




ja—

SPARE PARTS LIST - 53" BATTERY MACHINE

7-25-08070
7-25-08071
7-25-08072
8-20-00257
8-29-00232
B-29-00234
8-29-00233
8-21-04048
8-29-00256
7-21-03003
7-21-04031
8-25-08212
8-24-04148

7-77-00105
7-77-00115
7-77-00112
7-77-00113

2-00-05409
2-00-01056

BROOM and HOPPER CHAMBER COMPONENTS

Hopper Flap
Flap - BC Quter
Flap - BC Inner
Gasket

Gasket

Gasket

Gasket

Edging

Gasket

Edging

Edging

Flap Door

Dust Filter Element

SQUEEGEE COMPONENTS

Quter Swing Squeegee Rubber
Inner Swing Squeegee Rubber
QCuter Side Squeegee Rubber
inner Side Squeegee Rubber

DRIVE BELTS

Belt, Pump Drive
Belt, Broom Drive

[ N NI W L QUK & S S R O R e e Y

M R = =

American-Lincoln®

SC7750




INDEX
ADJUSTING CASTERS ..ot et e et st e e 148
ADJUSTING THE BRAKE PEDAL ... ettt et e e r st e e e 1-45
ADJUSTING THEBRAKES ..o s bbb e et e 1-45
ADJUSTING THE DUST FLAPS L et e e e st s 1-44
ADJUSTING THE MAIN BROOM HEIGHT ...ooiiiiiii it et sttt e e e 1-41
ABDJUSTING THE SIDE BROOM HEIGHT ... ettt s 142
AIR BT ER e e e et e s n e s e s e saen e e e ss e es s be e ns e 1-49
AIRINTAKE SYSTEM .o e oot 1-49
AMBER SAFETY LIGHT OPTION WITH OVERHEAD GUARD ..o e 312
AMBER SAFETY LIGHT OPTION WITHOUT OVERHEAD GUARD ...t 313
BACK-UP ALARM OPTION ..o e e et e 3-8
BACK-UPALARM SWITCH ..ot i e e 1-27
BATTERY CHARGING INSTRUCTIONS ... et et et e 1-36
BATTERY CONDITIONMETER ..ot 1-27
BATTERY ELECTRICAL ASSEMBLY - GAS ..ot e 2-152
BATTERY POWERED MACHINE PREPARATION L. et 1-14
BATTERY POWERED MACHINES . e 1-36
BATTERY ..ot b b bbb 2t c et s ec e e re e st s et 1-52
BEFORE STARTING THE ENGINE ......oooiiiiic ettt et b 1-34
BRAKE PEDAL ..o et ettt et e e s s e eee s 2-68
BRAKES .. e e et bbbt e 145
BROOM CHAMBER FLAPS & SEALS ...ttt 2-16
BRUSHES OPTION ..ot rrsersrs st et b a0 bbb b b 34
CHANGING THE LP TANKS ..ottt e 1-57
CHARGING SYSTEM LIGHT (WARNING LIGHT) ...t oo 124
CHECKING THE DUST CONTROL FILTER ...t e s e 143
CHECKING THEDUST FLAPS ..o b et s 1-44
CHECKING THE HOPPER SEALS ..ot i e s s 1-43
CHECKING THE MAIN BROOM SWEEP PATTERN ... e 1-41
CHECKING THE SIDE BROOM SWEEP PATTERN L.ttt e 1-42
CHOKE e e e bbb oo e mesmen e ee s s 1-18
CLEANING THEAIR FILTER ELEMENT ... vt reesre st s e bt s s 1-50
CLEANING THE DUST CONTROLFILTER ... et 143
CLEANING THE HOPPER ..o st i i b bbbt e 143
CLEANING THE HYDRAULIC SYSTEM ...t se e e e et 1-46
CLOGGED FILTER LIGHT (WARNING LIGHT} .o e ettt 1-24
CLOGGED FILTER OPTION ...ttt e s e et et et enes 327
CONSOLE .. e e e e bbb e bbb e b oo meme ot em et e 2-84
COOLANT LEVEL ..ottt e s b b bbb bt 1-51
COOLING SYSTEM ..ottt e e e ems e et 1-51
COVERSAND LATCHES ... .ot i bbb ettt 1-47
DECALS ..ot 2-160
DECIMAL - METRIC CONVERSION TABLE ..o e 1-12
DETERGENT FLOW KINOB ...ttt e ener e 1-31
DETERGENTLOWWARNING LIGHT ..o e crrrmen e e et 1-31
DISCONNECTWATER HOSE ... e e s e 1-23
DRIVEBELTS i b ettt er e r et sttt ettt et eeenr e 1-52
DUST QAP <ot an s e an et e e sttt amere e e 1-51
DUSTCONTROLFILTER ..ottt et rm s s 143
DUSTCONTROL SWITCH ...t st e e s et 1-22
DUSTCONTROL ...ttt b e p bbb b e b 1-34
DUST FLAPS .ot e s e s e re st 1-44
American-Lincoln® 3-49
SCT750




INDEX

ELECTRICA L ASSEMBLY - BAT T ERY .. ooeeeeeeee ettt e ee e et et e e e e e e ee e e e e e e e e mrceennrseveresenannn 2-150 ) |

ELECTRICALASSEMBLY - GAS/LPIDHESEL ...t e e et e et e e e e ee e 2-152 7/

ELECTRICAL HARNESS ROUTING - BAT T ERY .ottt ee et et et et e e eee e e e aeeennn 2-156

ELECTRICAL HARNESS ROUTING - GAS ottt ittt ittt e e oo et e e e e e e e e e e e nreene e e s 2-157

ELECTRICALHARNESS ROUTING ~-DIESEL ... et ee s s e e s ee st eare e e et r et s 2-158

ELECTRICAL SCHEMATIC - BAT TERY ..ot ee e e e et e e s e e e ema et et ama e st eemeemee 2-163

ELECTRICALSCHEMATIC - DIESEL ...ioiiei it reeere it e st n st e ba ket s v e st es e e aeeeee e e e e e e e ne e 2-165

ELE CTRIC AL SCHEMAT I - G L e e et e e r et s ranaarann 2-164

EMPTYING THE DEBRIG HOP PER L. et e e e e et e e e ee e 1-35

ENGINE COMPAR T IMEN T AT CH ittt ettt et et e te e e e e e e e e e e aeen e e e e et enereesemnean 1-28

ENGINE COVERS - BAT TERY ..ot oo crturt s e nrnsn s rasrtersessssensssrssassrssnssnssassasassaassssassas 2-122

ENGINE GOV R S - GA S o oiiiii it e e e e e et be b e et e e b e b b e b et e s be e b e s et e e e e e e eeanean e 2-124

ENGINE OIL PRESSURE LIGHT {WARNING LIGHT) ..ot v en e 1-24

ENGINE SPEED SV T CH . o e e er et e e e e e e e en e e e anan seenenn 1-19

ENGINE TEMPERATURE LIGHT (WARNING LIGHT) ... vt e nes e sttt 1-24

ESP RECY CLING CONTROL PANEL L e e r v e et e anen 131

ESP RECYCLING SYSTEM ONJOFF SWI T H oo eeeee ettt e e e ee e 1-31

ESP SYSTEM OPERATING INSTRUCTHONS ...ttt et et iee et ev e be e s e et st st ev e e e eeeeeee e e enncn e 1-31

ESP/AUTOFILWIRING - GAS/LPIDIESEL ..ot iviiviinsresssnrrssrssssnsrsssses nsessssssassssssnssssasssnnssan 3-22

B P A T OF L OP T ION .ottt e e e et e ea et et e et et e e e e e e e e s 3-14

ESP AU T OF L WIRING - BAT T ERY o ittt ee e e eeeee s s s rnrnraes 3-20

FILLING THE HYDRAULIC RESERVOIR ...ttt ae e e as s s asssresteaaess st st et e e e e menn 1-46

FILTER PANEL LAT CH ... e ettt e e ettt e et s e e e e et e et e e e e e e e e meneeenansersennnnsassessnann 1-28

FILTER SHAKE R SV T CH oo e e e e e er e e e e e st e aeseaeememonn 1-20

FILTER SHAKER oo iiiii o irecorssrusnursunssensrssersnsrssnses s mssesses msnnsesees es esseases msssmsssrestassesrmsbente s 2-82

FIRE EXTINGUISHER ... ettt ee e e eevar e mr e rtnrnannssnsnnrrnsrns 3-24

FLAME AR R E S TING GAS AP et e s s e ms e e s st m et s s e ae s anseraanan 3-25 . \

FLOOR PANEL CONNECTION DIAGRAM BATTERY ..ovveiveeeeeeeieeeeemeeiteernseeeeeas essessessessessesssaesseaeseeeae 2-172 J

FLOOR PANEL CONNECTICON DIAGRAM GAS/DIESEL oottt 2-170

FOOT BRAKE ...t e e et e oot et e e e et e e et e eee et ms st st mnrmns rrmnsnrns 1-25

FORD 413 GAS ENGENE ..ottt et e ettt e e e e ee e e et e e e n et an s et n e e ee e e e ememannan 2-138

FORD A3 LP ENGINE oo i ior oo irrivsres s ios sosssnesnssersesrssssssssssressmsssssesssssessessassnsenssas sesseaseats e mebeebesremen 2-140

FORWARD/REVERSE CONTROL - BAT TERY oottt ettt ee ettt ee e e e e e e ee e e e eae v ee e eemres emreereane 2-70

FORWARD/ REVERSE CONT RO - GAS ittt ittt e e et e e ee e e e e e ena e s e s e e e e s remennean 2-72

FR A M .. i rrrrrrrrerrirrras i rarerasrerre s e s srrirsirstre b e beraa st sasae abeRaRra e e aeaee s s raNE an s aeae ekt e bemm e eeereennnan 2-74

FRONT BUM P E R ..o e e ettt et et e s oot e et et e e e e et e e e e e e ereereeesemenmremremaerererenrenre 2-63

FRONT WWHEEL ...ttt ettt et e e e e e e e e e e ee e e e e e em e e e e e e s e n e et m et anenmeemmee e 2-64

FUEB L G GE <o i e e eeeeeeeeee et e e e s e e asmsma e e e e e mame et e s me s maes emmsemamsmmae s et et cmsomteee 1-19

FLIEL SYSTEM - P oottt ittt e e i it e e e ee e b s e e e e e bbb sat s e s e b e te et vae e e b e n e e e eeremrmm e nene s 2-134

FIUEL SY ST EM - DIESEL ..ot oottt e e et e e s es revres tesemmrrese s e s tnmserressenransnsres 2-136

F U L TANK = G S i e e ettt ea e m e en s e e s e e s aeesaeeeemaeeeaeenmaesaesaeeneenannaeens 2-126

[ N A G O OO P TSR 2-128

FUIEL TANK - DI E S EL ... crrre s erreerrerrrs s rrisreertanr s arsarerstes rhnsrbm st s senbeasns sresneneaba e nrennes 2-132

FWWD/REY FOOT PEDAL ...ttt e e e et e et e e e e e e e e e e e e ee e s eaeeeeee e e e e e e e e e e eereerereeeeaereres 1-25

A S AN e e e s et e et s et e e bt e e te et he et e e e ke e ok e e e memm e re e e e mn i raeenneeeenn e anesnenanraan 1-52

GASOLINE POWERED MACHINES et rere i ririe st eeerts s raresetenteasasresssseantbasrreneees 1-36

GENERAL MACHINE MAINTENANGCE ... oottt ee e e ma e e e meemaeeaemtmmse et e cmeomneonomnee 145

GENERAL TROUBLESHOOTING .. oottt mv et venre st enreeranransnerneres 1-59

HEAVY DUTY AIR CLEANER OPTION .o es sttt e i ee e ee e en s s e e taa s e s s e et e s te e e e et e e e e e e e e eeeeeoeeaaneens 3-26

HELPFUL HINTS FOR CLEANING OPERATION ..o ettt e e e e e e e eeeere vt eeresaesenenaseasaees 1-37

HOPPER (WARIABLE DUMPY) <..ceniiiieeececee et ee et e e emae e eeve e ste e e e smabesen semseaas st ane s enenmssenanres 2-20

HOPPER CONTROL CHECK VALVE HYDRAULICS - GAS (VARIABLEDUMP) ......ooooiiiiiiiceee e 2-11

HOPPER CONTROL VALVE - BATTERY (VARIABLE DUMPY) ..o rervee e e 2-28 PN
"HOPPER CONTROL VALVE - GAS (VARIABLE DUMPY) ..ot 2-29 5—‘1\\

3-50 American-Lincoln®

SC7750




HOPPER DOOR CY LINDE R B AT TE RY oottt et v rerereeaenaees 227
HOPPER DOUOR CY LINDER-GAS oottt e e e et r et ettt e e s aeeeeeraiees 2-26
HOPPERDOQORLEVER ... ettt et ettt e e e e e e e e e e e e e e e e e e e en e 1-30
HOPPER DUMP DOOR HYDRAULICS ..o e e e a e e e e e e e e e e e e e ea e e 2-100
HOPPERDUMP DOOR LEVER oottt e et e e e e e e e e e ee e v vseveensaneans 1-26
HOPPER DUMP DOOR .o ettt et e ee s et e e et e et et e ee e s e e ee e e e e re e e e e eeeeeseee e e 225
HOPPER FILTER COMPARTMENT COVER ...eeoooe e et 1-30
HOPPER LID/COVER (MARIABLE UM e et r e svaabaana s 2-24
HOPPER LIFT HYDRAULICS .o e et e e e e e e st e e e s 2-99
H OO P P E R LI T LV E R it e e e e et e eee e e e e es v et eas e ee e emme e 1-26
HOPPER LIF T LEVER oot e e et et r e e et e e e e eesaesaeeee e e e eeseeeennan 1-30
HOPPER SAFETY ARM ittt e e et e e v e r e etreeseasrarreren 1-20
HOPPER SAFETY LOTUKARM ...t ettt e e e e e e e ee et e e e e e et e ae e e eee s 1-31
HOPPER SERVICE ..ot e e e e et e e e e e e e e e e e e eer e e 143
HOPPER TEMPERATURE LIGHT (WARNING LIGHT) ..o en e 1-24
HOPPER TEMPERATURE SENSOR ..ottt ittt et ettt e e e e e e e e e e e ee e e e e e eeeaen e nanenen 1-28
HOPPER THERMO-SENSOR SHUTDOWN OPTION ... .ovmviret e ettt 3-6
HOPPER oo ettt ettt e e e e e e e e e e e e e e e enreeaeerr e eraeereaartean s 143
HORNBUTTON et eermer et s s e e e e s s st st et bt e e e e e et e e e e s e e e e e e e e e e e e e e e e e e e e e 1-18
HOURMETER .ot eee s e eee sttt e s e e e et e e e et e e e e e e e e e e e ee e e e e eemareerseesanntennses 1-1¢
HYDRAULIC CYLINDER CONTROL VALVE - GAS ..o ieevieeeee ettt e et e e e ee et eaaeran e eeeannen 2-116
HYDRAULIC FORWARD/REVERSE VALVE ... et vrevre e e e s s ees st eeras e e e e eearaeneeon 2-111
HYDRAULIC HOSE DIAGRAM - BATTERY (VARIABLE DUMPY) ..o e 295
HYDRAULIC HOSE DIAGRAM - GAS/LP/DIESEL (VARIABLE DUMPY ... 2-94
HYDRAULIC MAIN CONT R O Y ALY E - GAS .o eerr e e e e et et e e e e e e e e eeeeean 2-114
HYDRAULIC PUMP c GAS oot s ta s e e e e e e e e e e e e ae s e r e et et et e e s e e e et eenreeeees 2-12
HYDRAULIC RESERV IR - BAT TE R Y oot ee e et e e e e et e e e e e e e e eeseee e e evenrmnees 2-106
HYPRAULIC RESERVOIR (PISTON PUMPY) .ot s et nssmen s sa e saresrneenens 2-108
HYDRAULIC RESERVOIR LEVEL SIGHT GAUGE ... oo e eeeee et vvasrevee s e e s saeessreras e seetmaees 1-29
HYDRAULIC RETURNBLOGK ... e ettt et ee e e e e e e et oe e e e e ee e eeemn o 2-118
HY DRAULIE. SCOH EMAT C BAT T E R Y e e e ee e e e e e e e e s ee et e e e e ee e e e eemeeeeeemremeen 2-174
HYDRAULIC SCHEMATIC GASIDIESEL . ..ot trr e s erassaasesseesenaasssassrensnraesans 2-96
HYDRAULIC TORQUE REQUIREMENTS ..ottt e e e e e e e e e e e e 1-11
HYDRAULIC TUBES oo e eee e e v et s ee s eea e ees e s aes se s es e sem eeesensee s s 292
HYDRAULICS MAIN BROOM ...t ettt e e e e e ee e e e reeeresesenstareeesesassenens 2-93
I X e ettt et e et eee e et e e e e e e e e e e e e e e e e e et e eeertereaeteearaaraara——————————noeeeeoeeennns 349
INSPECTING THEAIR FILTER ELEMENT .. ettt e et e ee e e s eeeeeeeee e e e eerrevesns e nenenn 1-51
INSTRUMENT PANEL - BAT TERY oottt e e e e e e e ve e rase s eesesaseatrensasas 2-154
INSTRUMENT PANEL CONNECTION DIAGRAM - BAT TERY .o e e e v er s e e v s 2-171
INSTRUMENT PANEL CONNECTICN DIAGRAM - GAS/DIESEL ..o, 2-169
KEY SWWITCH oot re e e e ettt et e e e e e e em et e e e e e e e e e e e e en e e e e e e s e e e s oeemroes 1-19
LIGHT SWITCH ..ot et e e ettt oot e e e e e e e e e e e e e e e e e e e e emereeesvassnsraresneessaramsbesaees 1-18
LOWER DOOR ... ettt ecen e s v st er e s mae s s e asa e e ekt tb e e e e e eee e e e s e e e e s e e s e et e a e e ee e e e s 218
L P CHE K LIS et e e e e e e e e aaeeaeasaaeseeesens s e e seeeeesee e s e s 1-56
P FUEL TANK L et te v e e e et e e e e ee e e e e e ame e e e s eemnsen e e s es s e e e e eeseesmee eenan 1-563
P U TN K S L e e e e e e e e e e e e e et et eeserasaassaeseeaens s st s s mmsmmns 1-56
LP GAS SYSTEM ..ot e sttt e e s e e e e ee e e s e e s em e e et e e e e eeneee e e e e rerenssnreasesnssssnsnmsnses 1-53
LP GAS VAPORIZER - REGULATOR QUICK CHEGK .....evee ettt n 1-53
P LU D W THD R A Y AL S ST E M e eevesa s aeeasass v arns eeesaeesssneseeenans 1-55
LP SAFETY PRECAUTIONS .o oottt ettt sttt e e et e e e e ee e e e e e e e e e e e n e en s smsrnrenns 1-54
LP TANKICARE .. ... e e e e e e e e e ea e et e e e e e e e e e e s e e e e e s es e mses e e e eessamamrae e s 1-66
MACHINE CONNECTION DIAGRAM BATTERY oot eceet et et e e ve s 2-166
American-Lincoin® 3-51

SC7750




INDEX

MACHINE CONNECTION DIAGRAM DIESEL .....ocvvvvrvrsnsisiesiesiss s st s sssssssssssssesssns s 2-168 3
MACHINE CONNECTION DIAGRAM GAS ......ceoooooooooooeootteecaeaoe s ettt eeeee 2-167 -‘
MACHHNE DIMENSIONS .......oovtrrirur et et eoeesi oot cea e sttt 19
MACHINE PREPARATION .......oooovvoievommesisisoeeessos s csssesss s cass s essess s e s 113
MACHINE STORAGE ....vv1evieviiviesssiesiaies s ssssssesss st ss a2 sb 1581k s sb s et 1-36
MAIN BROOMADJIUSTIMENT ... .o oeoooeeoooeeoeeee oo 1-21
MAIN BROOM COMPARTMENT DOORS ....oooooveoeeorveesseee s ses oo ssseesss e s 1-29
MAIN BROOM LEVEL ADJUSTMENT L..oooo ottt sss s s ssseeabsssss st 141
MAIN BROOM LEVER ....ooooiooeeesees oo as e s s ssssses s s 1-21
MAIN BROOM LEVER ....oooovooveo oo oo e 24
MAIN BROOM ..ooooceo oo e eee s s s s ere e 1-41
MUFFLER - GASILP ... oo e e e 2-144
MUFFLER = DIESEL oovv.vvvevirrrsissssassimss s ssssssssssss s sssassssssss s ssssessssssssss s snssosssss st sassssssssss s ssssnsssses 2-146
NEUTRALADJUSTMENT ..ot eeereees e 1-53
NON-RECYCLING OR STANDARD SCRUBBING SYSTEM w.covvviverierermrssesisessssres s srssssessassssnsssass 123
NON-RECYCLING OR STANDARD SCRUBBING SYSTEM - HOW ITWORKS ......oovvveereerreerseerans 1-32
OIL COOLER OPTION oocovitoteeetietsees et baos st sbs s st bbb s bbb 3-49
OPERATING INSTRUCTIONS ...oo.oooooeoeeo oot oo 1-34
OPERATION OF CONTROLS AND GAUGES ....ovvuievneisnisrrissersassssses s sssssssssisssessssssssesssssssssssssesos 118
ORDERING PARTS ...oooeeoeveoereesesseseeseesseeess oo sesss s sesss s sssse s sss s s e 1-61
OVERHEAD GUARD OPTION ... oo oot eeeeeee e 3-11
PAD DRIVER OPTION (16") 1. oo oo e eeeeoe 3-39
PAD DRIVER OPTION {18") ... eooeeereeioeceesoeeemao e eess s ene s emems e 340
PARKING BRAKE .......ouovitviesiesssse st sss s ssssssss s e ssssessssss st sess s ssssses s sass s ssssssanssssssson 1-25
PARTS LISTLEGEND ......oocvooeoe o eieeeeeeee s eeees e s eeee e ee s ee e se e s es e sseeeerasess e 1-58 £
PERKINS DIESEL ENGINE .......oooooooeooeeeeetteeeete oo b s bsssss s eesss bbb 2-149
POST-OPERATION CHECKLIST -...ooooevoooeeoeeeeeees e eess e seesemeseens s e 1-36
POWER PANEL CONNEGTION DIAGRAM BATTERY ...ovovvvrurrirneissiesrsrsssessssssssssserssnssssssssssssssnsssses 2-173
PRE-START CHECKLIST w..oo.oooooeeooceeoeeesoeesoeeessee s sseesssseee s sssne s sssses s es s s ssess s ssenson 1-34
PREPARING THE MACHINE FOR OPERATION w.....oo\eoootocooene st eensssessssss s st sess s st b b eeenos 1-13
PUMP ASSEMBLY, WHEEL DRIVE - BATTERY w...ovvvuierissssisisssrsssesssrssesssssssssssssssssssssssssssssssasssosons 2-88
RADIATOR AND SHROUD = GAS ..ot oo et s o een e 2-148
RADIATOR AND SHROUD ~DIESEL wvvvvvrvrversiresssessssssassssrssssssssasssssssssssnsssmsssssessssssssnssssssssssssasses 2-149
RADIATOR ....oooooeveoeeease s sessessse s e s s seem s ss s s s s st e snee s s sennes 1-51
REAR SQUEEGEE ......oooeooooeveoe oo ceeeeeoeeeeeee e eseeeeeoe e eess e e e ees s sme s eseereen 1-48
REAR SQUEEGEES (48"} ....ovvoeevveeeooeevmses e osessseessessssseessese s s ssssssss s sssssssssssssssnsss e ssensos 249
REAR WHEEL ASSEMBLY ....oovvueitiiesiiesessssseess s esessssssssass s ssss st sss s st s ssssssssssssassssenssassessssssnsss 2-66
REAR WORK LIGHT OPTION ...couvovnierenressmisermiesssessssnesssss s ssssessesssesessanecsssssasssssnesssssssassssssesassssess 3-10
RECOVERY DRAIN SYSTEM .....o.ooootomieeooieseessors s seseecssssssessesssssesssssessesssssssssssssessesssssessansssss s e 2-62
RECOVERY HIGH LIGHT (WARNING LIGHT) .covoorieitseiitsesmnsisesssessseesssssse s s s sssss s st enree 1-24
RECOVERY HIGH WARNING LIGHT w.....coomivimimrmnrerriasesissesiseiessis s esesessasessessssessessassssssessssosssans 1-47
RECOVERY OR ESP SYSTEM - HOW IT WORKS .....coorverevoanceesseseresseesssessesssssesessssenssesssssesessnssnnes 133
RECOVERY TANK w...ooovuouristeseasssisessissss s ssesss s sssess s bt bss s b s bbb b 2-60
RECYCLING OR ESPIAUTOFIL SYSTEM ......oooooooeoeeeeoe oot 123
RECYCLING PUMP ESP SYSTEM w..oevvvrmnciemesirsinssssasssssiesss st sssssssssssssssssssssssssssssesssssssssassssnns s 148
RECYCLING PUMP STORAGE .....co.ovooeoooaeeoeeeeoes s eessesse s ses e ssne s sssnees s 1-48
REMOVING THE AIR FILTER ELEMENT ......oovvooreoeceeeeeseeeesecessie oo sesses e css s ssns e 1-50
REPLACING THE AIR FILTER ELEMENT ..c..vvuvvvtiesinssseitsesssses s ssss e ssses s nss s ssss s sssssssss s 1-50
REPLACING THE DUST CONTROL FILTER ... oot et eas s es s enseneanes 144
REPLACING THE MAIN BROOM .........ooeoerievoeeesoeeaeesces oo s ssssesssessss s ssssssssesssesssesssssess s essssensnes 141 _
REPLACING THE RETURN FILTER ELEMENT w...ucouovomsesi s e issess st esss s sssssssss s ssssesssssssssesions 1-46 T
AN s
3-52 American-Lincoln®
SC7750




,,,,, INDEX
REPLACING THE SCRUB BRUSH ...ttt et 1-47
REPLACING THE SIDE BROOM .oviv ettt eee ettt eete e oottt 142
RETRACTABLE SEATBELT OPTION ...ttt oo e 336
ROLL-QUT BATTERY (800 AH OPTION) ..o eeeeeeee e ettt 33
SAFETY ARM ..ot ee e et et et e e et et e e e 2-81
SAFETY INSTRUCTIONS ..o oo oo e et ee e e v et e s e e s oo e 1-15
SCRUB DECK & SQUEEGEE (53" - BATTERY ..o oo oot 2-36
SCRUB DECK & SQUEEGEE (53"} - GAS oottt e, 244
SCRUB DECK {46”) - BATTERY ..ot eeeeeee oot eee et eae ettt ee e e e ee et e e e e oo, 2-30
SCRUB DECK (487) - GAS ..o oot ee e e eeeeeeer e re s e ettt et oo 2-33
SCRUB DECK HEAVY PRESSURE SWETCH oo 1-22
SCRUB DECK HYDRAULEICS ..ot eeeeeeeee ettt e e e e ee e e e e e e, 2-102
SCRUB DECK LIFT HYDRAULICS - BATTERY ..ottt eee et eeeee v te e s tese st 2-103
SCRUB DECK LIFT HYDRAULICS = GAS .. oo oottt e ee et sarans 2-104
SCRUB DECK SWITCH .o e et ee e et e e s oo oo 1-22
SCRUBBING SYSTEM - HOW IT WORKS .ot e, 1-32
SEAT AND FLOORASSEMBLY ... oottt eee et et ee et e ee e e e e, 2-86
SEAT COMPARTMENT GOVER ... oottt e et ee e s s 1-29
SEAT COMPARTMENT PROP LATCH ...ttt ettt ee e et e e, 1-20
SEATPOSITION ADJUSTMENT ...t ee et ee e e e e s s es e e e s e s ee s et e, 1-19
S AT S VI T CH KET oot ee et e et e oot ee e e ee e e e e e e et e ee e et e e e e oo ee e e ee s eee e 338
SERVICE CHART ..o s eee st e e e e e e et ee e e eeee e oo, 1-38
SERVICE INSTRUCTIONS ... oo ee et et e et et e e s oo e e oo e 2 re a2 e e ettt e 1-41
SERVICE PRECAUTIONS .ot eee oot et ee e e e e s e ee e 1-40

"y SIDE BROOM = BATTERY ..ot eee et ee e et e et ee e ee e 26
) SIDE BROOMADJUSTMENT ...ooesooooe oot eeee oo seoseos s eeseeeer oo 1-21
’ SIDEBROOM HYDRAULICS ..ot ettt et e e e e, 2-98

SIDEBROOMLEVER ..o oot e et e et ee e ee e res 1-21
SIDE BROOMLEVER ..ot ee e ee et et e e e e et et st atseeseeseseseee et e et en e eeeeeeeeee oo 2-10
SIDE BROOM LIFT SYSTEM-BATTERY ..o e et ee e oot 2-12
SIDE BROOM LIFT SYSTEM-GAS ...ttt eeeeeee et ee e e e eee e, 2-14
SIDE BROOM PULLEY ..ottt e ee et eeaees e se st tesseasanseesteeeasese st e e e 2-8

SIDE BROOM oot oee e e eeeaes v et eeee e e eee s et e eeee e eee e e e e ee e e e eeeee e ee e e ee e ee e e e e e et e ee et e e 142
SIDEBROOM .ot ee et s e e et et et et ettt eeet e e e e e e oot e e e 27

SIDE SQUEEGEES ..ottt eee et eee e e e e e ee e e e e et e et e 2-48
SOLUTION CONTROL - oot ee ettt e e e e e e e ee e e e eee s r e es e e s 1-23
SOLUTION CONTROL ..o oottt e ee e ee e e e s ee e e e e e e ee e oo e e e es e e s et es o 1-47
SOLUTION FEED ..o e et ee e et e e e ee e e e ee et e e e ee e er s ee s e esesensaeen 2-58
SOLUTION HIGH WARNING LIGHT ..o et eee et e e 1-31
SOLUTION LOW LIGHT (WARNING LEGHT) ..ot ae e e ee s oo 1-24
SOLUTION LOW WARNING LEGHT .ottt ettt 1-47
SOLUTION TANK L. ettt et ee et e e et e e e 1e et et e eaeateteseneassee e et essenser e ee e 2.56
SPARE PARTS LIST - 46" BATTERY MACHINE ..o eee oot 346
SPARE PARTS LIST- 48" MACHINE ... otteeet oot eeeee et ee et et eee e eeee e 344
SPARE PARTS LIST - 53" BATTERY MACHINE .ot eeeeee oo eeee e e ee s e 347
SPARE PARTS LIST - 53" MACHINE .......oeoeoeeeeeoeeeeee oo e e e eee e ee e eeeeee e ee e 345
SPARE PARTS LIST - GAS/LP/DIESEL MACHINE ..o.o.eoeieeeeeeeoeeeeeeee oo e s s es e e e 3-48
SP E I I AT ON S <o ettt et et ee e ee e et e r e 1-8

SPRAY WAND OPTEON ... eee e e e e ee e ee s ee et e s et et ee e e e ee e 328
SQUEEGEE CASTERWHEELS ..o e e ee e e oo e e e, 1-48
SQUEEGEE LIFT - BATTERY oottt ee e eee s ee et eee e e r e e e oot e e ees s 2-50
SQUEE GEE LIFT = GAS oo et et e ee s et ee s ea e e oo ee e e 2-52

; SQUEEGEE LIFT HYDRAULICS ¢ oottt ee et e ee et oo ettt 2-105

~ SQUEEGEE SWITCH ..o et e et e e e e ee e e e e e ee e e e e ee e, 1-22
American-Lincoln® 353
SC7750




INDEX
STANDARD HARDWARE & TORQUE VALUES . oot vre e v et rs v e e e s s s s s snsmres 1-10 }
STARTING BAT TERY MACHINES ..o e e e e e e 1-35 I
STARTING GASENGINES ...ooioorieiier vttt ee e v e v e e sees e e is s s e et bn s s rmr e e e re s saserar s seasrsmranrsnsnrrnrnnrns 1-35
STARTING PROPANE ENGINES ...ttt e e s 1-35
STEERING 0% - Q0 HY DR AU LI S i i et it e e et i r e e s e st et st s s ba v e ir s st i b a b e aberaes 2-121
STEERING COLUMN ..ottt e et e e e e e et memeree e e e e e e e e e s nmn s 2-76
STORING LP FIUEL TANKS . oo e e e e et et e e e e s e e s s e s s e s ae e s e e s e aenanennan 1-57
SUSPENSION SEAT OPTION oottt ettt et e reire s s e sttt s ssttere st e abssasrarassastrn s rsssasssansarerassnssnrnnssnen 3-37
SWING SOUEE GEE Sl P P R T . e e e e ettt e e et et e e e mee e e 2-54
THR O T T E S ON T RO L .o e e ettt ettt e et e e ae e e v 2-158
I L L N 1-27
RN SEGIN AL oot ittt et e e trire st e e e ta s seses s srerat iasassses i se s aae nessbmsrasasee s s e s ban s ranebmsssenssssarasss nbassnern 1-27
USE AND CARE OF LP TANK S oo e e e et e e e e s ae s e e e s s 1-56
A FAN B AT TE R e e et e e e e e e et e aamaes 2-78
By O Y I €75 T 2-79
VA C FAN HOP PER HY DR AU LI S e e e e et et e e e e e 2-120
R O o L Y ] o w4 [ < I RN 343
WA MO T R MANIF LD <. e e e e e e e e e e e 2-80
VACUUM WAND OPTION Lot ettt e e e ee s et e e e e et e e r s eeeae e e e e re s s e s eneamesmmeeaasessataesanssenseeenn 342
VARI DUMP SWEEPING & DUST CONTROL SYSTEMS - HOW THEY WORK .ooeveeeiieee e 1-33
A RN N G B AN Lo e e e et et e et et e e et e et e e e e e e n e n 1-24
WARRANTY .ovtieiiisistsss s st st sbs s s s ettt s s s aee et s ees s seaaessh et ens st en s n e st bt abane s at i s sn st ensss s 355 -
WET SWEEP BYPASS/THERMO SENSOR OPTION e 3-32 \5
WHEEL DRIVE HY DR AU S i e et ee e eer e e s e e e s s e v e e 2-10 R
R Rt IR I Y = T et ———— 2-65
N
1-\\—‘ H
3-54 American-Lincoln®
SC7750




WARRANTY

"BUMPER-TO-BUMPER" LIMITED WARRANTY
COVERAGE

. Subjectto the terms and fimitations stated herein, American-Lincoln warrants, to the original purchaser only, ta repair or replace, at its option and upen the term:
2tout below, this product or any parts thereof (excluding narmal mairtenance items) which are defective in materials or warkmanship, for a pericd of (2) two year:
* 2,000 hours of normal operation from the 2ate of purchase, whichever comes first, provided that the product is operated and maintained in accardance witl
merican-Lincoln's Maintenance and Operations Instruction.

{g) During the first (90) ninety days from the date of purchase, American-Lincoln will provide, without charge, parts and an-site labor (including up to three {3
aurs tolal round-trip travel time} o remedy a defective product or part.

(b} During the next (9} nine months or 1,000 hours (whichever come first) American-Lincoln will provide, without charge, parts and labar te remedy a defectivi
‘oduct or part; however all travel time for on-site remedy and all shipping and freight charges for of-site remedy of the product or paris thereof shal! be the soil
sponsibility of the purchaser.

{c} Duringthe next {12) twelve months or z tolal of 2000 hours (whichever comes firsty American Lincoln will provide, without charge, parts to remedy a defective
"oduct or part, however alt fabor, travel time for on-site remedy and all shipping and freight charges for off-site remedy of the product or parts thereof shall be th
Jle responsibility of the purchaser.

- Inaddition to the terms listed above, if applicable, the following additional warranty coverage is applied.

. (a) American-Lincoln warrants to the criginal purchaser enly, to repair or replace, at its option and upon the terms set cut below, the drive line electrics
»mponents including the electric drive propulsion motor, efectric wheel drive motor and electronic drive controller, and all hydraulic pumps and motors, to provids
splacement parts which are defective in material or workmanship, for a pericd of (3) years or 3000 hours (whichever comes first) provided that the product i
aserated and maintained in accordance with Arnerican-Lincol's Maintenance and Operations Instruction.

(b} Americar Lincoln warrants to the original purchaser only, ta repalr or replace, sl is oplion and upor the terms set out below, the internal combustion Fgui
soled engine, o provide replacement parls which are defective in materiat or workmanship, for a period of (5) five years or unlimited hours of normal operation. A
bor, traveltime, shipping and freightcharges shall be the sole responsibility of the purchaser.

{c} American-Lincoln, warranls fo the origina! purchaser anly, to repalr or replace, al its aption and upon the terms set out below, the main frame, debris hoppel
Jlution tank, and the recavery tank, for the life of the machine against failure caused by defects in workmanship or total rust through. For purposes of this coverage
ysmetic deterioration or surface rust does not constitute afailure,

(d} American-Lincoin, warrants ta the original purchaser only, to repair or replace, at its option and upon the terms set out below, the batleries which become:
1serviceable under normal use within a period of ninety (90) days from date of saie to the original user with new batteries of equai value. After expiration of th
aove ninety (90) day period, any battery which fails under normal use will be adjusted to the original user with a new battery of equal specifications on an sightees
8)months prorate basis from the date of purchase. Adjusiment wilt be determined using the then cusrent list price, plus transportation costs. Warranty is renderes
ULL and Void if battery is not keptfilled to the proper level with DISTILLED WATER.

.EXCLUSIONS

Frhis warranty does not cover normal maintenance parts and labor, including but not limited to, rubber parts, seals, flaps, brushes, engine maintenance parte
hoses, carbon molor brushes, fluids and routine adjustments.

) This warranty does ngt cover damage or failure of the product or any parts thereof which is the resull of misuse, negligent operation, handling or repair, of whicl
is the result of modification by any person other than an authiorized American-Lincoln service representative.

I. LEIMITATIONS

-AMERICAN-LINCOLN MAKES NO WARRANTIES OTHER THAN THOSE SPECIFIED HEREIN. ALL IMPLIED WARRANTIES OF MERCHANTABILITY ANE
F FITNESS FOR A PARTICULAR PURPGSE ARE EXPRESSLY EXCLUDED. AMERICAN-LINCOLN LIABILITY UNDER THIS WARRANTY IS LIMITED TC
EPAIR AND/OR REPLACEMENT OF PRODUCTS OR PARTS AS SET OUT HEREIN. AMERICAN-LINCOLN SHALL NOT BE LIABLE FOR ANY INCIDENTA!
F COGNSEQUENTIAL DAMAGES WHICH MAY RESULT FROM A PRODUCT OR PART DEFECT OR FAILURE. ANY EXTENSIONS OF OR MODIFICATIONS
IADE TO THIS WARRANTY BY ADISTRIBUTOR OF AMERICAN-LINCOLNARE THE SOLE RESPONSIBILITY OF THE DISTRIBUTOR.

/. PROCEDURES AND CONDITIONS FOR WARRANTY CLAIMS AMERICAN-1LINCOLN SHALL NOT BE LIABLE FOR REPAIR OR REPLACEMENT OF AN
EFECTIVE PROBUCT OR PART THEREOF UNLESS AND UNTIL THE ORIGINAL PURCHASER FULFILLS THE FCLLOWING CONDITIONS PRECEDEN
ORECOVERY UNDER THIS WARRANTY:

¥The original purchaser shall promptly complete and return the warranty and installation registration farmincluded with the product at the time of the purchase;

'Upon productor part failure, the originat purchaser shall promptly provide notice thereof to his nearest authorized American-Lincoln Service Representative; ang

Mhe original purchaser shall permit the product or part te be inspected by American-Lincoln or its authorized representatives, as necessary and expenses fo
shipping or travel fime shall be borne by the parties itemized in paragraph | herein above.

merican-Lincoln Technology reserves the right 1o make changes and improvements to its machines without notice.  For best resuits, use only the correc
merican-Lincoln Service parts.

American-Lincoln®
1100 HASKINS ROAR
BOWLING GREEN, OHIQ 43402

American-Lincoln® 3-55
SCT7750









